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ANNEX I

SUMMARY OF PRODUCT CHARACTERISTICS
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vTh1s medicinal product is subject to additional monitoring. This will allow quick identification of
new safety information. Healthcare professionals are asked to report any suspected adverse reactions.
See section 4.8 for how to report adverse reactions.

I NAME OF THE MEDICINAL PRODUCT

Trazimera 150 mg powder for concentrate for solution for infusion
Trazimera 420 mg powder for concentrate for solution for infusion

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Trazimera 150 mg powder for concentrate for solution for infusion

One vial contains 150 mg of trastuzumab, a humanised IgG1 monoclonal antibody produced by
mammalian (Chinese hamster ovary) cell suspension culture and purified by chromatography
including specific viral inactivation and removal procedures.

Trazimera 420 mg powder for concentrate for solution for infusion

One vial contains 420 mg of trastuzumab, a humanised IgG1 monoclonal antibody produced by
mammalian (Chinese hamster ovary) cell suspension culture and purified by chromatography
including specific viral inactivation and removal procedures.

The reconstituted Trazimera solution contains 21 mg/mL of trastuzumab.

For the full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM
Powder for concentrate for solution for infusion (powder for concentrate).

White lyophilised powder or cake.

4. CLINICAL PARTICULARS
4.1 Therapeutic indications
Breast cancer

Metastatic breast cancer

Trazimera is indicated for the treatment of adult patients with HER2-positive metastatic breast
cancer (MBC):

- as monotherapy for the treatment of those patients who have received at least two
chemotherapy regimens for their metastatic disease. Prior chemotherapy must have included at
least an anthracycline and a taxane unless patients are unsuitable for these treatments.
Hormone receptor positive patients must also have failed hormonal therapy, unless B i
unsuitable for these treatments.

PO
- in combination with paclitaxel for the treatment of those patients who have ng fecclved
chemotherapy for their metastatic disease and for whom an anthracycline is ; suita
gl+
?. i
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- in combination with docetaxel for the treatment of those patients who have not received
chemotherapy for their metastatic disease.

- in combination with an aromatase inhibitor for the treatment of postmenopausal patients with
hormone-receptor positive MBC, not previously treated with trastuzumab.

Early breast cancer

Trazimera is indicated for the treatment of adult patients with HER2-positive early breast cancer
(EBO):

- following surgery, chemotherapy (neoadjuvant or adjuvant) and radiotherapy (if applicable)
(see section 5.1).

- following adjuvant chemotherapy with doxorubicin and cyclophosphamide, in combination
with paclitaxel or docetaxel.

- in combination with adjuvant chemotherapy consisting of docetaxel and carboplatin.

- in combination with neoadjuvant chemotherapy followed by adjuvant Trazimera therapy, for
locally advanced (including inflammatory) disease or tumours > 2 cm in diameter (see
sections 4.4 and 5.1).

Trazimera should only be used in patients with metastatic or early breast cancer whose tumours have

either HER2 overexpression or HER2 gene amplification as determined by an accurate and validated

assay (see sections 4.4 and 5.1).

Metastatic gastric cancer

Trazimera in combination with capecitabine or 5-fluorouracil and cisplatin is indicated for the
treatment of adult patients with HER2-positive metastatic adenocarcinoma of the stomach or gastro-
oesophageal junction who have not received prior anti-cancer treatment for their metastatic disease.

Trazimera should only be used in patients with metastatic gastric cancer (MGC) whose tumours have
HER?2 overexpression as defined by IHC2+ and a confirmatory SISH or FISH result, or by an [HC3+
result. Accurate and validated assay methods should be used (see sections 4.4 and 5.1).

4.2  Posology and method of administration

HER2 testing is mandatory prior to initiation of therapy (see sections 4.4 and 5.1). Trazimera
treatment should only be initiated by a physician experienced in the administration of cytotoxic

chemotherapy (see section 4.4), and should be administered by a healthcare professional only.

Trazimera intravenous formulation is not intended for subcutaneous administration and should be
administered via an intravenous infusion only.

In order to prevent medication errors it is important to check the vial labels to ensure that the drug
being prepared and administered is Trazimera (trastuzumab) and not Kadcyla (trastuzumab

emtansine).

Posology

Metastatic breast cancer

Three-weekly schedule
The recommended initial loading dose is 8 mg/kg body weight. The recommended maingésna :
at three-weekly intervals is 6 mg/kg body weight, beginning three weeks after the loading do‘*ss,ok Ang .
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Weekly schedule
The recommended initial loading dose is 4 mg/kg body weight. The recommended weekly
maintenance dose is 2 mg/kg body weight, beginning one week after the loading dose.

Administration in combination with paclitaxel or docetaxel

In the pivotal trials (H0648g, M77001), paclitaxel or docetaxel was administered the day following
the first dose of trastuzumab (for dose, see the Summary of Product Characteristics (SmPC) for
paclitaxel or docetaxel) and immediately after the subsequent doses of trastuzumab if the preceding
dose of trastuzumab was well tolerated.

Administration in combination with an aromatase inhibitor

In the pivotal trial (BO16216) trastuzumab and anastrozole were administered from day 1. There
were no restrictions on the relative timing of trastuzumab and anastrozole at administration (for dose,
see the SmPC for anastrozole or other aromatase inhibitors).

Early breast cancer

Three-weekly and weekly schedule

As a three-weekly regimen the recommended initial loading dose of Trazimera is 8 mg/kg body
weight. The recommended maintenance dose of Trazimera at three-weekly intervals is 6 mg/kg body
weight, beginning three weeks after the loading dose.

As a weekly regimen (initial loading dose of 4 mg/kg followed by 2 mg/kg every week)
concomitantly with paclitaxel following chemotherapy with doxorubicin and cyclophosphamide.

See section 5.1 for chemotherapy combination dosing.

Metastatic gastric cancer

Three-weekly schedule
The recommended initial loading dose is 8 mg/kg body weight. The recommended maintenance dose
at three-weekly intervals is 6 mg/kg body weight, beginning three weeks after the loading dose.

Breast cancer and gastric cancer

Duration of treatment

Patients with MBC or MGC should be treated with Trazimera until progression of disease. Patients
with EBC should be treated with Trazimera for 1 year or until disease recurrence, whichever occurs
first; extending treatment in EBC beyond one year is not recommended (see section 5.1).

Dose reduction

No reductions in the dose of trastuzumab were made during clinical trials. Patients may continue
therapy during periods of reversible, chemotherapy-induced myelosuppression but they should be
monitored carefully for complications of neutropenia during this time. Refer to the SmPC for
paclitaxel, docetaxel or aromatase inhibitor for information on dose reduction or delays.

If left ventricular ejection fraction (LVEF) percentage drops >10 points from baseline AND to below
50%, treatment should be suspended and a repeat LVEF assessment performed within approximately
3 weeks. If LVEF has not improved, or has declined further, or if symptomatic congestive heart
failure (CHF) has developed, discontinuation of Trazimera should be strongly considered, unless the
benefits for the individual patient are deemed to outweigh the risks. All such patients should be
referred for assessment by a cardiologist and followed up.

Missed doses
[f the patient has missed a dose of Trazimera by one week or less, then the usual maintens

4
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possible. Do not wait until the next planned cycle. Subsequent maintenance doses should be
administered 7 days or 21 days later according to the weekly or three-weekly schedules, respectively.

If the patient has missed a dose of Trazimera by more than one week, a re-loading dose of Trazimera
should be administered over approximately 90 minutes (weekly regimen: 4 mg/kg; three-weekly
regimen: 8 mg/kg) as soon as possible. Subsequent Trazimera maintenance doses (weekly

regimen:2 mg/kg; three-weekly regimen 6 mg/kg respectively) should be administered 7 days or

21 days later according to the weekly or three-weekly schedules respectively.

Special populations

Dedicated pharmacokinetic studies in the elderly and those with renal or hepatic impairment have
not been carried out. In a population pharmacokinetic analysis, age and renal impairment were not
shown to affect trastuzumab disposition.

Paediatric population

There is no relevant use of Trazimera in the paediatric population.
Method of administration

Trazimera is for intravenous use. The loading dose should be administered as a 90-minute
intravenous infusion. Do not administer as an intravenous push or bolus. Trazimera intravenous
infusion should be administered by a healthcare provider prepared to manage anaphylaxis and an
emergency kit should be available. Patients should be observed for at least six hours after the start of
the first infusion and for two hours after the start of the subsequent infusions for symptoms like fever
and chills or other infusion-related symptoms (see sections 4.4 and 4.8). Interruption or slowing the
rate of the infusion may help control such symptoms. The infusion may be resumed when symptoms
abate.

[f the initial loading dose was well tolerated, the subsequent doses can be administered as a
30-minute infusion.

For instructions on reconstitution of Trazimera intravenous formulation before administration, see
section 6.6.

4.3 Contraindications

. Hypersensitivity to trastuzumab, murine proteins, or to any of the excipients listed in section
6.1
. Severe dyspnoea at rest due to complications of advanced malignancy or requiring

supplementary oxygen therapy.
4.4  Special warnings and precautions for use

Traceability

In order to improve the traceability of biological medicinal products, the trade name and the batch
number of the administered product should be clearly recorded.

HER?2 testing must be performed in a specialised laboratory which can ensure adequate validation of
the testing procedures (see section 5.1).

Currently no data from clinical trials are available on re-treatment of patients with previ
to trastuzumab in the adjuvant setting. T
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Cardiac dysfunction

General considerations

Patients treated with Trazimera are at increased risk for developing CHF (New York Heart
Association [NYHA] Class 1I-1V) or asymptomatic cardiac dysfunction. These events have been
observed in patients receiving trastuzumab therapy alone or in combination with paclitaxel or
docetaxel, particularly following anthracycline (doxorubicin or epirubicin) containing chemotherapy.
These may be moderate to severe and have been associated with death (see section 4.8). In addition,
caution should be exercised in treating patients with increased cardiac risk, e.g. hypertension,
documented coronary artery disease, CHF, LVEF of <55%, older age.

All candidates for treatment with Trazimera, but especially those with prior anthracycline and
cyclophosphamide (AC) exposure, should undergo baseline cardiac assessment including history and
physical examination, electrocardiogram (ECG), echocardiogram, and/or multigated acquisition
(MUGA) scan or magnetic resonance imaging. Monitoring may help to identify patients who
develop cardiac dysfunction. Cardiac assessments, as performed at baseline, should be repeated
every 3 months during treatment and every 6 months following discontinuation of treatment until 24
months from the last administration of Trazimera. A careful risk-benefit assessment should be made
before deciding to treat with Trazimera.

Trastuzumab may persist in the circulation for up to 7 months after stopping treatment based on
population pharmacokinetic analysis of all available data (see section 5.2). Patients who receive
anthracyclines after stopping trastuzumab may possibly be at increased risk of cardiac dysfunction. If
possible, physicians should avoid anthracycline-based therapy for up to 7 months after stopping
trastuzumab. If anthracyclines are used, the patient’s cardiac function should be monitored carefully.

Formal cardiological assessment should be considered in patients in whom there are cardiovascular
concerns following baseline screening. In all patients cardiac function should be monitored during
treatment (e.g. every 12 weeks). Monitoring may help to identify patients who develop cardiac
dysfunction. Patients who develop asymptomatic cardiac dysfunction may benefit from more
frequent monitoring (e.g. every 6 - 8 weeks). If patients have a continued decrease in left ventricular
function, but remain asymptomatic, the physician should consider discontinuing therapy if no
clinical benefit of trastuzumab therapy has been seen.

The safety of continuation or resumption of trastuzumab in patients who experience cardiac
dysfunction has not been prospectively studied. If LVEF percentage drops =10 points from baseline
AND to below 50%, treatment should be suspended and a repeat LVEF assessment performed within
approximately 3 weeks. If LVEF has not improved, or declined further, or symptomatic CHF has
developed, discontinuation of trastuzumab should be strongly considered, unless the benefits for the
individual patient are deemed to outweigh the risks. All such patients should be referred for
assessment by a cardiologist and followed up.

If symptomatic cardiac failure develops during Trazimera therapy, it should be treated with standard
medicinal products for CHF. Most patients who developed CHF or asymptomatic cardiac
dysfunction in pivotal trials improved with standard CHF treatment consisting of an angiotensin-
converting enzyme (ACE) inhibitor or angiotensin receptor blocker (ARB) and a beta-blocker. The
majority of patients with cardiac symptoms and evidence of a clinical benefit of trastuzumab
treatment continued on therapy without additional clinical cardiac events.

Metastatic breast cancer

dysfunction with Trazimera treatment, although the risk is lower than with concurrent;
Trazimera and anthracyclines. i

AA_S )



93

Early breast cancer

For patients with EBC, cardiac assessments, as performed at baseline, should be repeated every

3 months during treatment and every 6 months following discontinuation of treatment until 24
months from the last administration of Trazimera. In patients who receive anthracycline-containing
chemotherapy further monitoring is recommended, and should occur yearly up to 5 years from the
last administration of Trazimera, or longer if a continuous decrease of LVEF is observed.

Patients with history of myocardial infarction (MI), angina pectoris requiring medical treatment,
history of or existing CHF (NYHA Class [I-IV), LVEF of < 55%, other cardiomyopathy, cardiac
arrhythmia requiring medical treatment, clinically significant cardiac valvular disease, poorly
controlled hypertension (hypertension controlled by standard medical treatment eligible), and
hemodynamic effective pericardial effusion were excluded from adjuvant and neoadjuvant EBC
pivotal trials with trastuzumab and therefore treatment cannot be recommended in such patients.

Adjuvant treatment
Trazimera and anthracyclines should not be given concurrently in combination in the adjuvant
treatment setting.

In patients with EBC an increase in the incidence of symptomatic and asymptomatic cardiac events
was observed when trastuzumab was administered after anthracycline-containing chemotherapy
compared to administration with a non-anthracycline regimen of docetaxel and carboplatin and was
more marked when trastuzumab was administered concurrently with taxanes than when administered
sequentially to taxanes. Regardless of the regimen used, most symptomatic cardiac events occurred
within the first 18 months. In one of the 3 pivotal studies conducted in which a median follow-up of
5.5 years was available (BCIRG006) a continuous increase in the cumulative rate of symptomatic
cardiac or LVEF events was observed in patients who were administered trastuzumab concurrently
with a taxane following anthracycline therapy up to 2.37% compared to approximately 1% in the two
comparator arms (anthracycline plus cyclophosphamide followed by taxane and taxane, carboplatin
and trastuzumab).

Risk factors for a cardiac event identified in four large adjuvant studies included advanced age
(>50 years), low LVEF (<55%) at baseline, prior to or following the initiation of paclitaxel
treatment, decline in LVEF by 10-15 points, and prior or concurrent use of anti-hypertensive
medicinal products. In patients receiving trastuzumab after completion of adjuvant chemotherapy,
the risk of cardiac dysfunction was associated with a higher cumulative dose of anthracycline given
prior to initiation of trastuzumab and a body mass index (BMI) >25 kg/m?2.

Neoadjuvant-adjuvant treatment

In patients with EBC eligible for neoadjuvant-adjuvant treatment, Trazimera should be used
concurrently with anthracyclines only in chemotherapy-naive patients and only with low-dose
anthracycljne regimens i.e. maximum cumulative doses of doxorubicin 180 mg/m? or epirubicin
360 mg/m".

If patients have been treated concurrently with a full course of low-dose anthracyclines and
Trazimera in the neoadjuvant setting, no additional cytotoxic chemotherapy should be given after
surgery. In other situations, the decision on the need for additional cytotoxic chemotherapy is
determined based on individual factors.

Experience of concurrent administration of trastuzumab with low dose anthracycline regimens is
currently limited to two trials (MO16432 and BO22227). S
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In the pivotal trial BO22227, trastuzumab was administered concurrently with neoadjuvant
chemotherapy that contained four cycles of epirubicin (cumulative dose 300 mg/m?); at a median
follow-up exceeding 70 months, the incidence of cardiac failure/congestive cardiac failure was 0.3%
in the trastuzumab intravenous arm.

Clinical experience is limited in patients above 65 years of age.

Infusion-related reactions (IRRs) and hypersensitivity

Serious IRRs to trastuzumab infusion including dyspnoea, hypotension, wheezing, hypertension,
bronchospasm, supraventricular tachyarrhythmia, reduced oxygen saturation, anaphylaxis,
respiratory distress, urticaria and angioedema have been reported (see section 4.8). Pre-medication
may be used to reduce risk of occurrence of these events. The majority of these events occur during
or within 2.5 hours of the start of the first infusion. Should an infusion reaction occur the infusion
should be discontinued or the rate of infusion slowed and the patient should be monitored until
resolution of all observed symptoms (see section 4.2). These symptoms can be treated with an
analgesic/antipyretic such as meperidine or paracetamol, or an antihistamine such as
diphenhydramine. The majority of patients experienced resolution of symptoms and subsequently
received further infusions of trastuzumab. Serious reactions have been treated successfully with
supportive therapy such as oxygen, beta-agonists, and corticosteroids. In rare cases, these reactions
are associated with a clinical course culminating in a fatal outcome. Patients experiencing dyspnoea
at rest due to complications of advanced malignancy and comorbidities may be at increased risk of a
fatal infusion reaction. Therefore, these patients should not be treated with trastuzumab (see section
4.3).

Initial improvement followed by clinical deterioration and delayed reactions with rapid clinical
deterioration have also been reported. Fatalities have occurred within hours and up to one week
following infusion. On very rare occasions, patients have experienced the onset of infusion
symptoms and pulmonary symptoms more than six hours after the start of the trastuzumab infusion.
Patients should be warned of the possibility of such a late onset and should be instructed to contact
their physician if these symptoms occur.

Pulmonary events

Severe pulmonary events have been reported with the use of trastuzumab in the post-marketing
setting (see section 4.8). These events have occasionally been fatal. In addition, cases of interstitial
lung disease including lung infiltrates, acute respiratory distress syndrome, pneumonia, pneumonitis,
pleural effusion, respiratory distress, acute pulmonary oedema and respiratory insufficiency have
been reported. Risk factors associated with interstitial lung disease include prior or concomitant
therapy with other anti-neoplastic therapies known to be associated with it such as taxanes,
gemcitabine, vinorelbine and radiation therapy. These events may occur as part of an infusion-related
reaction or with a delayed onset. Patients experiencing dyspnoea at rest due to complications of
advanced malignancy and comorbidities may be at increased risk of pulmonary events. Therefore,
these patients should not be treated with trastuzumab (see section 4.3). Caution should be exercised
for pneumonitis, especially in patients being treated concomitantly with taxanes.

4.5 Interaction with other medicinal products and other forms of interaction

No formal drug interaction studies have been performed. Clinically significant interactions between
trastuzumab and the concomitant medicinal products used in clinical trials have not been observed.

Effect of trastuzumab on the pharmacokinetics of other antineoplastic agents

Pharmacokinetic data from studies BO15935 and M77004 in women with HER2-posiffxe MBC %
suggested that exposure to paclitaxel and doxorubicin (and their major metabolites 64 hydrgxyldng B
paclitaxel, POH, and doxorubicinol, DOL) was not altered in the presence of trastuzuig b ( SE%MgHT[B= a3
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or 4 mg/kg intravenous loading dose followed by 6 mg/kg q3w or 2 mg/kg qlw intravenous dose,
respectively). However, trastuzumab may elevate the overall exposure of one doxorubicin
metabolite, (7-deoxy-13 dihydro-doxorubicinone, D7D). The bioactivity of D7D and the clinical
impact of the elevation of this metabolite was unclear.

Data from study JP16003, a single-arm study of trastuzumab (4 mg/kg intravenous loading dose and
2 mg/kg intravenous dose weekly) and docetaxel (60 mg/m’ intravenous dose) in Japanese women
with HER2-positive MBC, suggested that concomitant administration of trastuzumab had no effect
on the single-dose pharmacokinetics of docetaxel. Study JP19959 was a substudy of BO18255
(ToGA) performed in male and female Japanese patients with advanced gastric cancer to study the
pharmacokinetics of capecitabine and cisplatin when used with or without trastuzumab. The results
of this substudy suggested that the exposure to the bioactive metabolites (e.g. 5-FU) of capecitabine
was not affected by concurrent use of cisplatin or by concurrent use of cisplatin plus trastuzumab.
However, capecitabine itself showed higher concentrations and a longer half-life when combined
with trastuzumab. The data also suggested that the pharmacokinetics of cisplatin were not affected
by concurrent use of capecitabine or by concurrent use of capecitabine plus trastuzumab.

Pharmacokinetic data from study H4613g/GO01305 in patients with metastatic or locally advanced
inoperable HER2-positive cancer suggested that trastuzumab had no impact on the PK of
carboplatin.

Effect of antineoplastic agents on trastuzumab pharmacokinetics

By comparison of simulated serum trastuzumab concentrations after trastuzumab monotherapy

(4 mg/kg loading/2 mg/kg qlw intravenous) and observed serum concentrations in Japanese women
with HER2-positive MBC (study JP16003) no evidence of a PK effect of concurrent administration
of docetaxel on the pharmacokinetics of trastuzumab was found.

Comparison of PK results from two Phase II studies (BO15935 and M77004) and one Phase III
study (H0648g) in which patients were treated concomitantly with trastuzumab and paclitaxel and
two Phase II studies in which trastuzumab was administered as monotherapy (W016229 and
MO16982), in women with HER2-positive MBC indicates that individual and mean trastuzumab
trough serum concentrations varied within and across studies but there was no clear effect of the
concomitant administration of paclitaxel on the pharmacokinetics of trastuzumab. Comparison of
trastuzumab PK data from study M77004 in which women with HER2-positive MBC were treated
concomitantly with trastuzumab, paclitaxel and doxorubicin to trastuzumab PK data in studies where
trastuzumab was administered as monotherapy (H0649g) or in combination with anthracycline plus
cyclophosphamide or paclitaxel (study H0648g), suggested no effect of doxorubicin and paclitaxel
on the pharmacokinetics of trastuzumab.

Pharmacokinetic data from study H4613g/GO01305 suggested that carboplatin had no impact on the
PK of trastuzumab.

The administration of concomitant anastrozole did not appear to influence the pharmacokinetics of
trastuzumab.

4.6  Fertility, pregnancy and lactation

Women of childbearing potential

Women of childbearing potential should be advised to use effective contraception during treatment
with Trazimera and for 7 months after treatment has concluded (see section 5.2).

Pregnancy
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revealed no evidence of impaired fertility or harm to the foetus. Placental transfer of trastuzumab
during the early (days 20-50 of gestation) and late (days 120—150 of gestation) foetal development
period was observed. It is not known whether trastuzumab can affect reproductive capacity. As
animal reproduction studies are not always predictive of human response, trastuzumab should be
avoided during pregnancy unless the potential benefit for the mother outweighs the potential risk to
the foetus.

In the post-marketing setting, cases of foetal renal growth and/or function impairment in association
with oligohydramnios, some associated with fatal pulmonary hypoplasia of the foetus, have been
reported in pregnant women receiving trastuzumab. Women who become pregnant should be
advised of the possibility of harm to the foetus. If a pregnant woman is treated with trastuzumab, or
if a patient becomes pregnant while receiving trastuzumab or within 7 months following the last dose
of trastuzumab, close monitoring by a multidisciplinary team is desirable.

Breast-feeding

A study conducted in lactating Cynomolgus monkeys at doses 25 times that of the weekly human
maintenance dose of 2 mg/kg trastuzumab intravenous formulation demonstrated that trastuzumab is
secreted in the milk. The presence of trastuzumab in the serum of infant monkeys was not associated
with any adverse effects on their growth or development from birth to 1 month of age. It is not
known whether trastuzumab is secreted in human milk. As human IgG1 is secreted into human milk,
and the potential for harm to the infant is unknown, women should not breast-feed during Trazimera
therapy and for 7 months after the last dose.

Fertility
There is no fertility data available.
4.7 Effects on ability to drive and use machines

Trazimera may have a minor influence on the ability to drive or use machines (see section 4.8).
Patients experiencing infusion-related symptoms (see section 4.4) should be advised not to drive and
use machines until symptoms abate.

4.8 Undesirable effects

Summary of the safety profile

Amongst the most serious and/or common adverse reactions reported in trastuzumab usage
(intravenous and subcutaneous formulations) to date are cardiac dysfunction, infusion-related
reactions, haematotoxicity (in particular neutropenia), infections and pulmonary adverse reactions.

Tabulated list of adverse reactions

In this section, the following categories of frequency have been used: very common (>1/10),
common (=1/100 to <1/10), uncommon (>1/1,000 to <1/100), rare (>1/10,000 to <1/1,000), very rare
(<1/10,000), not known (cannot be estimated from the available data). Within each frequency
grouping, adverse reactions are presented in order of decreasing seriousness.

Presented in Table 1 are adverse reactions that have been reported in association with the use of
intravenous trastuzumab alone or in combination with chemotherapy in pivotal clinical trials and in
the post-marketing setting.

All the terms included are based on the highest percentage seen in pivotal clinical trials.
terms reported in the post-marketing setting are included in Table 1. &

10
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Table 1 Undesirable Effects Reported with Intravenous Trastuzumab Monotherapy or in
Combination with Chemotherapy in Pivotal Clinical Trials (N=8386) and in Post-Marketing

System organ class Adverse reaction Frequency
Infections and infestations | Infection Very common
Nasopharyngitis Very common
Neutropenic sepsis Common
Cystitis Common
Herpes zoster Common
Influenza Common
Sinusitis Common
Skin infection Common
Rhinitis Common
Upper respiratory tract infection Common
Urinary tract infection Common
Erysipelas Common
Cellulitis Common
Pharyngitis Common
Sepsis Uncommon
Neoplasms benign, Malignant neoplasm progression Not known
malignant and unspecified | Neoplasm progression Not known

(incl. Cysts and polyps)

Blood and lymphatic
system disorders

Febrile neutropenia

Very common

Anaemia

Very common

Neutropenia

Very common

White blood cell count
decreased/leukopenia

Very common

Thrombocytopenia Very common
Hypoprothrombinaemia Not known
Immune thrombocytopenia Not known
Immune system disorders | Hypersensitivity Common
“Anaphylactic reaction Not known
"Anaphylactic shock Not known

Metabolism and nutrition
disorders

Weight decreased/Weight loss

Very common

Anorexia

Very common

Tumour lysis syndrome Not known
Hyperkalaemia Not known
Psychiatric disorders Insomnia Very common
Anxiety Common
Depression Common
Thinking abnormal Common
Nervous system disorders | 'Tremor Very common
Dizziness Very common
Headache Very common
Paraesthesia Very common
Dysgeusia Very common
Peripheral neuropathy Common
Hypertonia Common
Somnolence Common
Ataxia Common
Paresis Rare
Brain oedema Not known

Eye disorders

Conjunctivitis

AT

Very commops®=

Lacrimation increased Very Cogmﬁfaac Ta ,33 )
Dry eye Commog/a <% % F
Papilloedema Notkngfwm .,

Retinal haemorrhage

11
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Svystem organ class

Adverse reaction

Frequency

Ear and labyrinth disorders

Deafness

Uncommon

Cardiac disorders

'Blood pressure decreased

Very common

'Blood pressure increased

Very common

'Heart beat irregular

Very common

'Palpitation

Very common

ICardiac flutter

Very common

Ejection fraction decreased”

Very common

"Cardiac failure (congestive) Common
“'Supraventricular tachyarrhythmia Common
Cardiomyopathy Common
Pericardial effusion Uncommon
Cardiogenic shock Not known
Pericarditis Not known
Bradycardia Not known
Gallop rhythm present Not known
Vascular disorders Hot flush Very common
“'Hypotension Common
Vasodilatation Common
Respiratory, thoracic and | *'Wheezing Very common
mediastinal disorders "Dyspnoea Very common
Cough Very common
Epistaxis Very common
Rhinorrhoea Very common
“Pneumonia Common
Asthma Common
Lung disorder Common
"Pleural effusion Common
Pneumonitis Rare
“Pulmonary fibrosis Not known
“Respiratory distress Not known
"Respiratory failure Not known
"Lung infiltration Not known
“Acute pulmonary oedema Not known
“Acute respiratory distress syndrome Not known
“Bronchospasm Not known
"Hypoxia Not known
“Oxygen saturation decreased Not known
Laryngeal oedema Not known
Orthopnoea Not known
Pulmonary oedema Not known
Interstitial lung disease Not known
Gastrointestinal disorders | Diarrhoea Very common
Vomiting Very common
Nausea Very common
'Lip swelling Very common
Abdominal pain Very common
Dyspepsia Very common
Constipation Very common
Stomatitis Very common
Haemorrhoids Common
Dry mouth Common
Hepatobiliary disorders Hepatocellular injury Common
Hepatitis Common
Liver tenderness Common /
Jaundice
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System organ class Adverse reaction Frequency
Hepatic tailure Not known
Skin and subcutaneous Erythema Very common
tissue disorders Rash Very common
'Swelling face Very common
Alopecia Very common
Nail disorder Very common

Palmar-plantar erythrodysaesthesia
syndrome

Very common

Acne Common
Dry skin Common
Ecchymosis Common
Hyperhydrosis Common
Maculopapular rash Common
Pruritus Common
Onychoclasis Common
Dermatitis Common
Urticaria Uncommon
Angioedema Not known
Musculoskeletal and Arthralgia Very common
connective tissue disorders | 'Muscle tightness Very common
Myalgia Very common
Arthritis Common
Back pain Common
Bone pain Common
Muscle spasms Common
Neck Pain Common
Pain in extremity Common
Renal and urinary disorders| Renal disorder Common
Glomerulonephritis membranous Not known
Glomerulonephropathy Not known
Renal failure Not known
Pregnancy, puerperium and | Oligohydramnios Not known
perinatal conditions Renal hypoplasia Not known
Pulmonary hypoplasia Not known
Reproductive system and | Breast inflammation/mastitis Common

breast disorders

General disorders and
administration site
conditions

Asthenia Very common
Chest pain Very common
Chills Very common
Fatigue Very common

Influenza-like symptoms

Very common

Infusion related reaction

Very common

Pain

Very common

Pyrexia

Very common

Mucosal inflammation

Very common

Peripheral oedema

Very common

Malaise Common
Oedema Common
Injury, poisoning and Contusion Common
rocedural complications
~ Denotes adverse reactions that have been reported in association with a fatal outcome. 5 Yk ‘r;:?
! Denotes adverse reactions that are reported largely in association with Infusion-related reactlo 7 Specific? B_*f.c;"’ \Q\
percentages for these are not available. 7 S
" Observed with combination therapy following anthracyclines and combined with taxanes O _,A
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Description of selected adverse reactions

Cardiac dysfunction

Congestive heart failure (NYHA Class II-1V) is a common adverse reaction associated with the use
of trastuzumab and has been associated with a fatal outcome (see section 4.4). Signs and symptoms
of cardiac dysfunction such as dyspnoea, orthopnoea, increased cough, pulmonary oedema, S3
gallop, or reduced ventricular ejection fraction, have been observed in patients treated with
trastuzumab (see section 4.4).

In 3 pivotal clinical trials of adjuvant trastuzumab given in combination with chemotherapy, the
incidence of grade 3/4 cardiac dysfunction (specifically symptomatic Congestive Heart Failure) was
similar in patients who were administered chemotherapy alone (i.e. did not receive trastuzumab) and
in patients who were administered trastuzumab sequentially after a taxane (0.3-0.4%). The rate was
highest in patients who were administered trastuzumab concurrently with a taxane (2.0%). In the
neoadjuvant setting, the experience of concurrent administration of trastuzumab and low dose
anthracycline regimen is limited (see section 4.4).

When trastuzumab was administered after completion of adjuvant chemotherapy NYHA Class I1I-IV
heart failure was observed in 0.6% of patients in the one-year arm after a median follow-up of

12 months. In study BO16348, after a median follow-up of 8 years the incidence of severe CHF
(NYHA Class III & IV) in the trastuzumab 1 year treatment arm was 0.8%, and the rate of mild
symptomatic and asymptomatic left ventricular dysfunction was 4.6%.

Reversibility of severe CHF (defined as a sequence of at least two consecutive LVEF values >50%
after the event) was evident for 71.4% of trastuzumab-treated patients. Reversibility of mild
symptomatic and asymptomatic left ventricular dysfunction was demonstrated for 79.5% of patients.
Approximately 17% of cardiac dysfunction related events occurred after completion of trastuzumab.

In the pivotal metastatic trials of intravenous trastuzumab, the incidence of cardiac dysfunction
varied between 9% and 12% when it was combined with paclitaxel compared with 1% — 4% for
paclitaxel alone. For monotherapy, the rate was 6% — 9%. The highest rate of cardiac dysfunction
was seen in patients receiving trastuzumab concurrently with anthracycline/cyclophosphamide
(27%), and was significantly higher than for anthracycline/cyclophosphamide alone (7% — 10%). In
a subsequent trial with prospective monitoring of cardiac function, the incidence of symptomatic
CHF was 2.2% in patients receiving trastuzumab and docetaxel, compared with 0% in patients
receiving docetaxel alone. Most of the patients (79%) who developed cardiac dysfunction in these
trials experienced an improvement after receiving standard treatment for CHF.

Infusion reactions, allergic-like reactions and hypersensitivity

It is estimated that approximately 40% of patients who are treated with trastuzumab will experience
some form of infusion-related reaction. However, the majority of infusion-related reactions are mild
to moderate in intensity (NCI-CTC grading system) and tend to occur earlier in treatment, i.e. during
infusions one, two and three and lessen in frequency in subsequent infusions. Reactions include
chills, fever, dyspnoea, hypotension, wheezing, bronchospasm, tachycardia, reduced oxygen
saturation, respiratory distress, rash, nausea, vomiting and headache (see section 4.4). The rate of
infusion-related reactions of all grades varied between studies depending on the indication, the data
collection methodology, and whether trastuzumab was given concurrently with chemotherapy or as
monotherapy.

Severe anaphylactic reactions requiring immediate additional intervention can occur usually during
either the first or second infusion of trastuzumab (see section 4.4) and have been associated with a
fatal outcome.

Anaphylactoid reactions have been observed in isolated cases.
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Haematotoxicity

Febrile neutropenia, leukopenia, anaemia, thrombocytopenia and neutropenia occurred very
commonly. The frequency of occurrence of hypoprothrombinaemia is not known. The risk of
neutropenia may be slightly increased when trastuzumab is administered with docetaxel following
anthracycline therapy.

Pulmonary events

Severe pulmonary adverse reactions occur in association with the use of trastuzumab and have been
associated with a fatal outcome. These include, but are not limited to, pulmonary infiltrates, acute
respiratory distress syndrome, pneumonia, pneumonitis, pleural effusion, respiratory distress, acute
pulmonary oedema and respiratory insufficiency (see section 4.4).

Details of risk minimisation measures that are consistent with the EU Risk Management Plan are
presented in (section 4.4) Warnings and Precautions.

Immunogenicity

In the neoadjuvant-adjuvant EBC study (BO22227), at a median follow-up exceeding 70 months,
10.1% (30/296) of patients treated with trastuzumab intravenous developed antibodies against
trastuzumab. Neutralizing anti-trastuzumab antibodies were detected in post-baseline samples in 2 of
30 patients in the trastuzumab intravenous arm.

The clinical relevance of these antibodies is not known. The presence of anti-trastuzumab antibodies
had no impact on the pharmacokinetics, efficacy (determined by pathological Complete Response
[PCR] and event free survival [EFS]) and safety determined by occurrence of administration related
reactions (ARRs) of trastuzumab intravenous.

There are no immunogenicity data available for trastuzumab in gastric cancer.

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It
allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare
professionals are asked to report any suspected adverse reactions via the national reporting system

listed in Appendix V.

4.9 Overdose

There is no experience with overdose in human clinical trials. Single doses of trastuzumab alone
greater than 10 mg/kg have not been administered in the clinical trials; a maintenance dose of 10

mg/kg q3w following a loading dose of 8 mg/kg has been studied in a clinical trial with metastatic
gastric cancer patients. Doses up to this level were well tolerated.

5. PHARMACOLOGICAL PROPERTIES
5.1 Pharmacodynamic properties
Pharmacotherapeutic group: Antineoplastic agents, monoclonal antibodies, ATC code: LO1XC03

Trazimera is a biosimilar medicinal product. Detailed information is available on the website of the
European Medicines Agency http://www.ema.europa.eu.

Trastuzumab is a recombinant humanised IgG1 monoclonal antibody against the human Ermal

growth factor receptor 2 (HER2). Overexpression of HER2 is observed in 20%-30% of
breast cancers. Studies of HER2-positivity rates in gastric cancer (GC) using immungh
(IHC) and fluorescence in situ hybridization (FISH) or chromogemc in situ hybridi

have shown that there is a broad variation of HER2-positivity ranging from 6.8% to;_ 0
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and 7.1% to 42.6% for FISH. Studies indicate that breast cancer patients whose tumours overexpress
HER2 have a shortened disease-free survival compared to patients whose tumours do not
overexpress HER2. The extracellular domain of the receptor (ECD, p105) can be shed into the blood
stream and measured in serum samples.

Mechanism of action

Trastuzumab binds with high affinity and specificity to sub-domain IV, a juxta-membrane region of
HER2’s extracellular domain. Binding of trastuzumab to HER?2 inhibits ligand-independent HER2
signalling and prevents the proteolytic cleavage of its extracellular domain, an activation mechanism
of HER2. As a result, trastuzumab has been shown, in both in vitro assays and in animals, to inhibit
the proliferation of human tumour cells that overexpress HER2. Additionally, trastuzumab is a
potent mediator of antibody-dependent cell-mediated cytotoxicity (ADCC). In vitro, trastuzumab-
mediated ADCC has been shown to be preferentially exerted on HER2 overexpressing cancer cells
compared with cancer cells that do not overexpress HER2.

Detection of HER2 overexpression or HER2 gene amplification

Detection of HER2 overexpression or HER2 gene amplification in breast cancer

Trastuzumab should only be used in patients whose tumours have HER2 overexpression or HER2
gene amplification as determined by an accurate and validated assay. HER2 overexpression should
be detected using an immunohistochemistry (IHC)-based assessment of fixed tumour blocks (see
section 4.4). HER2 gene amplification should be detected using fluorescence in situ hybridisation
(FISH) or chromogenic in situ hybridisation (CISH) of fixed tumour blocks. Patients are eligible for
Trazimera treatment if they show strong HER2 overexpression as described by a 3+ score by IHC or
a positive FISH or CISH result.

To ensure accurate and reproducible results, the testing must be performed in a specialised
laboratory, which can ensure validation of the testing procedures.

The recommended scoring system to evaluate the IHC staining patterns is as stated in Table 2:

Table 2 Recommended Scoring System to Evaluate the IHC Staining Patterns in Breast Cancer

Score Staining pattern HER2 overexpression
assessment
0 No staining is observed or membrane staining is observed | Negative
in <10% of the tumour cells
1+ A faint/barely perceptible membrane staining is detected Negative

in >10% of the tumour cells. The cells are only stained in
part of their membrane.

2% A weak to moderate complete membrane staining is Equivocal
detected in >10% of the tumour cells.
3+ Strong complete membrane staining is detected in >10% Positive

of the tumour cells.

In general, FISH is considered positive if the ratio of the HER2 gene copy number per tumour cell to
the chromosome 17 copy number is greater than or equal to 2, or if there are more than 4 copies of
the HER2 gene per tumour cell if no chromosome 17 control is used.

In general, CISH is considered positive if there are more than 5 copies of the HER2 gene per nucleus
in greater than 50% of tumour cells.

For any other method that may be used for the assessment of HER2 protein or gene exf r‘éssxon t

analyses should only be performed by laboratories that provide adequate state-of-the-as pe fﬁfmﬁ%@ ;
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of validated methods. Such methods must clearly be precise and accurate enough to demonstrate
overexpression of HER2 and must be able to distinguish between moderate (congruent with 2+) and
strong (congruent with 3+) overexpression of HER2.

Detection of HER2 overexpression or HER2 gene amplification in gastric cancer

Only an accurate and validated assay should be used to detect HER2 overexpression or HER2 gene
amplification. I[HC is recommended as the first testing modality and in cases where HER2 gene
amplification status is also required, either a silver-enhanced in situ hybridization (SISH) or a FISH .
technique must be applied. SISH technology is however, recommended to allow for the parallel
evaluation of tumour histology and morphology. To ensure validation of testing procedures and the
generation of accurate and reproducible results, HER2 testing must be performed in a laboratory
staffed by trained personnel. Full instructions on assay performance and results interpretation should
be taken from the product information leaflet provided with the HER2 testing assays used.

In the ToGA (BO18255) trial, patients whose tumours were either [HC3+ or FISH positive were
defined as HER2-positive and thus included in the trial. Based on the clinical trial results, the
beneficial effects were limited to patients with the highest level of HER2 protein overexpression,
defined by a 3+ score by IHC, or a 2+ score by IHC and a positive FISH result.

In a method comparison study (study D008548) a high degree of concordance (>95%) was observed
for SISH and FISH techniques for the detection of HER2 gene amplification in gastric cancer
patients.

HER?2 overexpression should be detected using an immunohistochemistry (IHC)-based assessment
of fixed tumour blocks; HER2 gene amplification should be detected using in situ hybridisation
using either SISH or FISH on fixed tumour blocks.

The recommended scoring system to evaluate the IHC staining patterns is as stated in Table 3:

Table 3 Recommended Scoring System to Evaluate the IHC Staining Patterns in Gastric Cancer

Score | Surgical specimen - staining Biopsy specimen — staining HER2
pattern pattern overexpression
assessment
No reactivity or membranous No reactivity or membranous
0 reactivity in <10% of tumour reactivity in any tumour cell Negative
cells
Faint/barely perceptible Tumour cell cluster with a faint/
membranous reactivity in >10% | barely perceptible membranous
1+ of tumour cells; cells are reactivity irrespective of Negative
reactive only in part of their percentage of tumour cells stained
membrane
Weak to moderate complete, Tumour cell cluster with a weak to
basolateral or lateral moderate complete, basolateral or
2+ membranous reactivity in>10% | lateral membranous reactivity Equivocal
of tumour cells irrespective of percentage of
tumour cells stained
Strong complete, basolateral or | Tumour cell cluster with a strong
lateral membranous reactivity in | complete, basolateral or lateral
3+ >10% of tumour cells membranous reactivity irrespective | Positive
of percentage of tumour cells
stained

In general, SISH or FISH is considered positive if the ratio of the HER2 gene copy number Wﬂm""’"*m
tumour cell to the chromosome 17 copy number is greater than or equal to 2.
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Metastatic breast cancer
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Trastuzumab has been used in clinical trials as monotherapy for patients with MBC who have
tumours that overexpress HER2 and who have failed one or more chemotherapy regimens for their
metastatic disease (trastuzumab alone).

Trastuzumab has also been used in combination with paclitaxel or docetaxel for the treatment of
patients who have not received chemotherapy for their metastatic disease. Patients who had
previously received anthracycline-based adjuvant chemotherapy were treated with paclitaxel
(175 mg/m? infused over 3 hours) with or without trastuzumab. In the pivotal trial of docetaxel
(100 mg/m* infused over 1 hour) with or without trastuzumab, 60% of the patients had received prior
anthracycline-based adjuvant chemotherapy. Patients were treated with trastuzumab until
progression of disease.

The efficacy of trastuzumab in combination with paclitaxel in patients who did not receive prior
adjuvant anthracyclines has not been studied. However, trastuzumab plus docetaxel was efficacious
in patients whether or not they had received prior adjuvant anthracyclines.

The test method for HER2 overexpression used to determine eligibility of patients in the pivotal
trastuzumab monotherapy and trastuzumab plus paclitaxel clinical trials employed
immunohistochemical staining for HER2 of fixed material from breast tumours using the murine
monoclonal antibodies CB11 and 4D5. These tissues were fixed_in formalin or Bouin’s fixative. This
investigative clinical trial assay performed in a central laboratory utilised a 0 to 3+ scale. Patients

classified as staining 2+ or 3+ were included, while those staining 0 or 1+ were excluded. Greater

than 70% of patients enrolled exhibited 3+ overexpression. The data suggest that beneficial effects
were greater among those patients with higher levels of overexpression of HER2 (3+).

The main test method used to determine HER2 positivity in the pivotal trial of docetaxel, with or
without trastuzumab, was immunohistochemistry. A minority of patients was tested using
fluorescence in-situ hybridisation (FISH). In this trial, 87% of patients entered had disease that was
THC3+, and 95% of patients entered had disease that was IHC3+ and/or FISH-positive.

Weekly dosing in metastatic breast cancer
The efficacy results from the monotherapy and combination therapy studies are summarised in Table

4:

Table 4 Efficacy Results from the Monotherapy and Combination Therapy Studies

Parameter Monotherapy Combination Therapy
Trastuzumab' | Trastuzumab | Paclitaxel’? | Trastuzumab | Docetaxel®
plus plus docetaxel’
N=172 paclitaxel® N=77 N=92 N=94
N=68
Response 18% 49% 17% 61% 34%
rate (95% (13-25) (36-61) (9-27) (50-71) (25-45)
CI)
Median 9.1 8.3 4.6 1.7 5.4
duration of (5.6-10.3) (7.3-8.8) (3.7-7.4) (9.3-15.0) (4.6-7.6)
response
(months)
(95% CI)
Median TTP 32 7.1 3.0 17
(months) (2.6-3.5) (6.2-12.0) (2.0-4.4) (9.2-13.5) y
(95% CI) y:
7
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Parameter Monotherapy Combination Therapy
Trastuzumab' | Trastuzumab | Paclitaxel’ | Trastuzumab | Docetaxel®
plus plus docetaxel®
N=172 paclitaxel’ N=77 N=92 N=94
N=68
Median 16.4 24.8 17.9 31.2 22.74
Survival (12.3-ne) (18.6-33.7) (11.2-23.8) (27.3-40.8) (19.1-30.8)
(months)
(95% CI)

TTP = time to progression; "ne" indicates that it could not be estimated or it was not yet reached.
1. Study H0649g: IHC3+ patient subset

% Study H0648g: IHC3+ patient subset

3. Study M77001: Full analysis set (intent-to-treat), 24 months results

Combination treatment with trastuzumab and anastrozole

Trastuzumab has been studied in combination with anastrozole for first line treatment of MBC in
HER?2 overexpressing, hormone-receptor (i.e. oestrogen-receptor (ER) and/or progesterone-receptor
(PR)) positive postmenopausal patients. Progression free survival was doubled in the trastuzumab
plus anastrozole arm compared to anastrozole (4.8 months versus 2.4 months). For the other
parameters the improvements seen for the combination were for overall response (16.5% versus
6.7%); clinical benefit rate (42.7% versus 27.9%); time to progression (4.8 months versus 2.4
months). For time to response and duration of response no difference could be recorded between the
arms. The median overall survival was extended by 4.6 months for patients in the combination arm.
The difference was not statistically significant, however more than half of the patients in the
anastrozole alone arm crossed over to a trastuzumab containing regimen after progression of disease.

Three -weekly dosing in metastatic breast cancer
The efficacy results from the non-comparative monotherapy and combination therapy studies are
summarised in Table 5:

Table 5 Efficacy Results from the Non-Comparative Monotherapy and Combination Therapy
Studies

Parameter Monotherapy Combination Therapy
Trastuzumab' Trastuzumab? Trastuzumab Trastuzumab
plus paclitaxel® plus
docetaxel?
N=105 N=72 N=32 N=110
Response rate 24% 27% 59% 73%
©5%Ch | (1535) | (1443) | (4176 |  (63-81)
Median duration 10.1 79 10.5 13.4
of response (2.8-35.6) (2.1-18.8) (1.8-21) (2.1-55.1)
(months) (range)
Median TTP 34 7.1 12.2 13.6
(months) (2.8-4.1) (4.2-8.3) (6.2-ne) (11-16)
(95% CI)
Median Survival ne ne ne 47.3
(months) (32-ne)
95% CI)

TTP = time to progression; "ne" indicates that it could not be estimated or it was not yet reached.

1 Study WO16229: loading dose 8 mg/kg, followed by 6 mg/kg 3 weekly schedule

2. Study MO16982: loading dose 6 mg/kg weekly x 3; followed by 6 mg/kg 3-weekly schedule
3 Study BO15935

4, Study MO16419

Sites of progression

The frequency of progression in the liver was significantly reduced in patients treated wi J
combination of trastuzumab and paclitaxel, compared to paclitaxel alone (21.8% versus 2

TR
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p=0.004). More patients treated with trastuzumab and paclitaxel progressed in the central nervous
system than those treated with paclitaxel alone (12.6% versus 6.5%; p=0.377).

Early breast cancer (adjuvant setting)

Early breast cancer is defined as non-metastatic primary invasive carcinoma of the breast. In the
adjuvant treatment setting, trastuzumab was investigated in 4 large multicentre, randomised, trials.

m Study BO16348 was designed to compare one and two years of three-weekly trastuzumab
treatment versus observation in patients with HER2-positive EBC following surgery,
established chemotherapy and radiotherapy (if applicable). In addition, comparison of two
years of trastuzumab treatment versus one year of trastuzumab treatment was performed.
Patients assigned to receive trastuzumab were given an initial loading dose of 8 mg/kg,
followed by 6 mg/kg every three weeks for either one or two years.

- The NSABP B-31 and NCCTG N9831 studies that comprise the joint analysis were designed
to investigate the clinical utility of combining trastuzumab treatment with paclitaxel following
AC chemotherapy, additionally the NCCTG N9831 study also investigated adding
trastuzumab sequentially to AC—P chemotherapy in patients with HER2-positive EBC
following surgery.

- The BCIRG 006 study was designed to investigate combining trastuzumab treatment with
docetaxel either following AC chemotherapy or in combination with docetaxel and carboplatin
in patients with HER2-positive EBC following surgery.

Early breast cancer in the HERA trial was limited to operable, primary, invasive adenocarcinoma of
the breast, with axillary nodes positive or axillary nodes negative if tumours at least 1 cm in
diameter.

In the joint analysis of the NSABP B-31 and NCCTG N9831 studies, EBC was limited to women
with operable breast cancer at high risk, defined as HER2-positive and axillary lymph node positive
or HER2-positive and lymph node negative with high risk features (tumour size > 1 cm and ER
negative or tumour size >2 cm, regardless of hormonal status).

In the BCIRG 006 study HER2-positive EBC was defined as either lymph node positive or high risk
node negative patients with no (pNO) lymph node involvement, and at least 1 of the following
factors: tumour size greater than 2 cm, oestrogen receptor and progesterone receptor negative,
histological and/or nuclear grade 2-3, or age <35 years.

The efficacy results from the BO16348 trial following 12 months* and 8 years** median follow-up
are summarized in Table 6:

Table 6 Efficacy Results from Study BO16348

Median follow-up 12 months* | Median follow-up 8 years**

Parameter Observation | Trastuzumab | Observation | Trastuzumab
N=1693 1 Year N=1697%%* 1 Year
N=1693 N=1702%**
Disease-free survival
- No. patients with event 219 (12.9%) 127 (7.5%) 570 (33.6%) 471 (27.7%)
- No. patients without event 1474 (87.1%) 1566 1127 (66.4%) 1231 (72.3%)
(92.5%)
P-value versus Observation < (.0001 <0.0001
Hazard Ratio versus 0.54 0.76
Observation
Recurrence-free survival F _fﬂ; s
- No. patients with event 208 (12.3%) 113 (6.7%) 506 (29.8%) 399=@; 2
- No. patients without event 1485 (87.7%) 1580 1191 (70.2%) 13 é 5.6%) |
(93.3%)

P-value versus Observation <0.0001 < 0.000 %l ;

2
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Median follow-up 12 months* Median follow-up 8 years**
Parameter Observation Trastuzumab | Observation | Trastuzumab
N=1693 1 Year N=1697%** 1 Year

N=1693 N=1702%**

Hazard Ratio versus 0.51 0.73

Observation

Distant disease-free survival

- No. patients with event 184 (10.9%) 99 (5.8%) 488 (28.8%) 399 (23.4%)

- No. patients without event 1508 (89.1%) 1594 1209 (71.2%) 1303 (76.6%)
(94.6%)

P-value versus Observation <0.0001 <0.0001

Hazard Ratio versus 0.50 0.76

Observation

Overall survival (death)

- No. patients with event 40 (2.4%) 31 (1.8%) 350 (20.6%) 278 (16.3%)

- No. patients without event 1653 (97.6%) 1662 1347 (79.4%) 1424 (83.7%)
(98.2%)

P-value versus Observation 0.24 0.0005

Hazard Ratio versus 0.75 0.76

Observation

*Co-primary endpoint of DFS of 1 year versus observation met the pre-defined statistical boundary

**Final analysis (including crossover of 52% of patients from the observation arm to trastuzumab)
***There is a discrepancy in the overall sample size due to a small number of patients who were randomized
after the cut-off date for the 12-month median follow-up analysis

The efficacy results from the interim efficacy analysis crossed the protocol pre-specified statistical
boundary for the comparison of 1-year of trastuzumab versus observation. After a median follow-up
of 12 months, the hazard ratio (HR) for disease free survival (DFS) was 0.54 (95% CI 0.44, 0.67)
which translates into an absolute benefit, in terms of a 2-year disease-free survival rate, of 7.6
percentage points (85.8% versus 78.2%) in favour of the trastuzumab arm.

A final analysis was performed after a median follow-up of 8 years, which showed that 1 year
trastuzumab treatment is associated with a 24% risk reduction compared to observation only
(HR=0.76, 95% CI 0.67, 0.86). This translates into an absolute benefit in terms of an 8 year disease
free survival rate of 6.4 percentage points in favour of 1 year trastuzumab treatment.

[n this final analysis, extending trastuzumab treatment for a duration of two years did not show
additional benefit over treatment for 1 year [DFS HR in the intent to treat (ITT) population of 2 years
versus 1 year=0.99 (95% CI: 0.87, 1.13), p-value=0.90 and OS HR=0.98 (0.83, 1.15); p-value=0.78].
The rate of asymptomatic cardiac dysfunction was increased in the 2-year treatment arm (8.1%
versus 4.6% in the 1-year treatment arm). More patients experienced at least one grade 3 or 4 adverse
event in the 2-year treatment arm (20.4%) compared with the 1-year treatment arm (16.3%).

In the NSABP B-31 and NCCTG N9831 studies trastuzumab was administered in combination with
paclitaxel, following AC chemotherapy.

Doxorubicin and cyclophosphamide were administered concurrently as follows:
- intravenous push doxorubicin, at 60 mg/m?, given every 3 weeks for 4 cycles.

- intravenous cyclophosphamide, at 600 mg/m? over 30 minutes, given every 3 weeks for
4 cycles.

:‘,T‘\W“u1
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Paclitaxel, in combination with trastuzumab, was administered as follows:

12 weeks.

21



108

or
- intravenous paclitaxel - 175 mg/m? as a continuous intravenous infusion, given every 3 weeks
for 4 cycles (day | of each cycle).

The efficacy results from the joint analysis of the NSABP B-31 and NCCTG 9831 trials at the time
of the definitive analysis of DFS" are summarized in Table 7. The median duration of follow up was
1.8 years for the patients in the AC—P arm and 2.0 years for patients in the AC—PH arm.

Table 7 Summary of Efficacy Results from the Joint Analysis of the NSABP B-31 and NCCTG
N9831 Trials at the Time of the Definitive DFS Analysis’

Parameter AC—P AC—PH Hazard Ratio vs
(n=1679) (n=1672) AC—P (95% CI)
p-value
Disease-free survival
No. patients with event (%) 261 (15.5) 133 (8.0) 0.48 (0.39, 0.59)
p<0.0001
Distant Recurrence
No. patients with event 193 (11.5) 96 (5.7) 0.47 (0.37, 0.60)
p<0.0001
Death (OS event):
No. patients with event 92 (5.5) 62 (3.7) 0.67 (0.48, 0.92)
p=0.014"

A: doxorubicin; C: cyclophosphamide; P: paclitaxel; H: trastuzumab
"At median duration of follow up of 1.8 years for the patients in the AC—P arm and 2.0 years for patients in
the AC—PH arm

**p value for OS did not cross the pre-specified statistical boundary for comparison of AC—PH vs. AC—P

For the primary endpoint, DFS, the addition of trastuzumab to paclitaxel chemotherapy resulted in a
52% decrease in the risk of disease recurrence. The hazard ratio translates into an absolute benefit, in
terms of 3-year disease-free survival rate estimates of 11.8 percentage points (87.2% versus 75.4%)
in favour of the AC—PH (trastuzumab) arm.

At the time of a safety update after a median of 3.5-3.8 years follow up, an analysis of DFS
reconfirms the magnitude of the benefit shown in the definitive analysis of DFS. Despite the cross-
over to trastuzumab in the control arm, the addition of trastuzumab to paclitaxel chemotherapy
resulted in a 52% decrease in the risk of disease recurrence. The addition of trastuzumab to paclitaxel
chemotherapy also resulted in a 37% decrease in the risk of death.

The pre-planned final analysis of OS from the joint analysis of studies NSABP B-31 and NCCTG
N9831 was performed when 707 deaths had occurred (median follow-up 8.3 years in the AC—PH
group). Treatment with AC—PH resulted in a statistically significant improvement in OS compared
with AC—P (stratified HR=0.64; 95% CI [0.55, 0.74]; log-rank p-value < 0.0001). At 8 years, the
survival rate was estimated to be 86.9% in the AC—PH arm and 79.4% in the AC—P arm, an
absolute benefit of 7.4% (95% CI 4.9%, 10.0%).

The final OS results from the joint analysis of studies NSABP B-31 and NCCTG N9831 are
summarized in Table 8 below:

Table 8 Final Overall Survival Analysis from the Joint Analysis of Trials NSABP B-31 and NCCTG
NO831

Parameter AC—-P AC—PH p-value versus | Hazard Ratio
(N=2032) (N=2031) AC—P versus AC—P
(95% (;'M "‘rm

Death (OS event):
No. patients with event (%) 418 (20.6%) 289 (14.2%) <0.0001

£ 10

A: doxorubicin; C: cyclophosphamide; P: paclitaxel; H: trastuzumab
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DFS analysis was also performed at the final analysis of OS from the joint analysis of studies
NSABP B-31 and NCCTG N983 1. The updated DFS analysis results (stratified HR=0.61; 95% CI
[0.54, 0.69]) showed a similar DFS benefit compared to the definitive primary DFS analysis, despite
24.8% patients in the AC—P arm who crossed over to receive trastuzumab. At 8 years, the disease-
free survival rate was estimated to be 77.2% (95% CI: 75.4, 79.1) in the AC—PH arm, an absolute
benefit of 11.8% compared with the AC—P arm.

In the BCIRG 006 study trastuzumab was administered either in combination with docetaxel,
following AC chemotherapy (AC—DH) or in combination with docetaxel and carboplatin
(DCarbH).

Docetaxel was administered as follows:

- intravenous docetaxel - 100 mg/m? as an intravenous infusion over 1 hour, given every
3 weeks for 4 cycles (day 2 of first docetaxel cycle, then day 1 of each subsequent cycle)

or

- intravenous docetaxel - 75 mg/m’ as an intravenous infusion over 1 hour, given every 3 weeks
for 6 cycles (day 2 of cycle 1, then day 1 of each subsequent cycle)

which was followed by:
- carboplatin — at target AUC=6 mg/mL/min administered by intravenous infusion over
30-60 minutes repeated every 3 weeks for a total of six cycles

Trastuzumab was administered weekly with chemotherapy and 3 weekly thereafter for a total of
52 weeks.

The efficacy results from the BCIRG 006 are summarized in Tables 9 and 10. The median duration
of follow up was 2.9 years in the AC—D arm and 3.0 years in each of the AC—DH and DCarbH

arms.

Table 9 Overview of Efficacy Analyses BCIRG 006 AC—D versus AC—DH

Parameter AC—-D AC—DH Hazard Ratio vs
(n=1073) (n=1074) AC—D
(95% CI)
p-value
Disease-free survival
No. patients with event 195 134 0.61(0.49, 0.77)
p<0.0001
Distant recurrence
No. patients with event 144 95 0.59 (0.46, 0.77)
p<0.0001
Death (OS event)
No. patients with event 80 49 0.58 (0.40, 0.83)
p=0.0024

AC—D = doxorubicin plus cyclophosphamide, followed by docetaxel; AC—DH = doxorubicin plus
cyclophosphamide, followed by docetaxel plus trastuzumab; CI = confidence interval

Table 10 Overview of Efficacy Analyses BCIRG 006 AC—D versus DCarbH

Parameter AC—D DCarbH Hazard Ratio vs
(n=1073) (n=1074) AC—D
(95% CI)
Disease-free survival N —
No. patients with event 195 145 0.67 (0.54, 0,83F. | veooit,
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Parameter AC—D DCarbH Hazard Ratio vs |
(n=1073) (n=1074) AC—D
(95% CI)
Distant recurrence
No. patients with event 144 103 0.65 (0.50, 0.84)
p=0.0008
Death (OS event)
No. patients with event 0.66 (0.47,0.93)
80 56 p=0.0182

AC—D = doxorubicin plus cyclophosphamide, followed by docetaxel; DCarbH = docetaxel, carboplatin and
trastuzumab; CI = confidence interval

In the BCIRG 006 study for the primary endpoint, DFS, the hazard ratio translates into an absolute
benefit, in terms of 3-year disease-free survival rate estimates of 5.8 percentage points (86.7% versus
80.9%) in favour of the AC—DH (trastuzumab) arm and 4.6 percentage points (85.5% versus
80.9%) in favour of the DCarbH (trastuzumab) arm compared to AC—D.

In study BCIRG 006, 213/1075 patients in the DCarbH (TCH) arm, 221/1074 patients in the
AC—DH (AC—TH) arm, and 217/1073 in the AC—D (AC—T) arm had a Karnofsky performance
status <90 (either 80 or 90). No disease-free survival (DFS) benefit was noticed in this subgroup of
patients (hazard ratio=1.16, 95% CI [0.73, 1.83] for DCarbH (TCH) versus AC—D (AC—T); hazard
ratio 0.97, 95% CI [0.60, 1.55] for AC—DH (AC—TH) versus AC—D).

In addition a post-hoc exploratory analysis was performed on the data sets from the joint analysis
(JA) NSABP B-31/NCCTG N9831* and BCIRGO006 clinical studies combining DFS events and
symptomatic cardiac events and summarised in Table 11:

Table 11 Post-Hoc Exploratory Analysis Results from the Joint Analysis NSABP B-31/NCCTG
N9831* and BCIRG006 Clinical Studies Combining DFS Events and Symptomatic Cardiac Events

AC—PH AC—DH DCarbH
(vs. AC—P) (vs. AC—D) (vs. AC—D)
(NSABP B-31 and (BCIRG 006) (BCIRG 006)
NCCTG N9831)"
Primary efficacy analysis
DFS Hazard ratios 0.48 0.61 0.67
(95% CD) (0.39, 0.59) (0.49, 0.77) (0.54, 0.83)
p-value p<0.0001 p<0.0001 p=0.0003
Long term follow-up efficacy
analysis’
DFS Hazard rations 0.61 0.72 0.77
(95% CI) (0.54,0.69) (0.61, 0.85) (0.65, 0.90)
p-value p<0.0001 p<0.0001 p=0.0011
Post-hoc exploratory analysis
with DFS and symptomatic
cardiac events
Long term follow-up™ 0.67 0.77 0.77
Hazard ratios (0.60, 0.75) (0.66, 0.90) (0.66, 0.90)
(95% CI)

A: doxorubicin; C: cyclophosphamide; P: paclitaxel; D: docetaxel; Carb: carboplatin; H: trastuzumab

CI = confidence interval

*At the time of the definitive analysis of DFS. Median duration of follow up was 1.8 years in the AC—P arm
and 2.0 years in the AC—PH arm

**Median duration of long term follow-up for the Joint Analysis clinical studies was 8.3 years (range: 0.1
12.1) for the AC—PH arm and 7.9 years (range: 0.0 to 12.2) for the AC—P arm; Median duration ofs i
follow-up for the BCIRG 006 study was 10.3 years in both the AC—D arm (range: 0.0 to 12.6) arpy '
DCarbH arm (range: 0.0 to 13.1), and was 10.4 years (range: 0.0 to 12.7) in the AC—DH arm
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Early breast cancer (neoadjuvant-adjuvant setting)

So far, no results are available which compare the efficacy of trastuzumab administered with
chemotherapy in the adjuvant setting with that obtained in the neo-adjuvant/adjuvant setting.

In the neoadjuvant-adjuvant treatment setting, study MO16432, a multicentre randomised trial, was
designed to investigate the clinical efficacy of concurrent administration of trastuzumab with
neoadjuvant chemotherapy including both an anthracycline and a taxane, followed by adjuvant
trastuzumab, up to a total treatment duration of 1 year. The study recruited patients with newly
diagnosed locally advanced (Stage IIT) or inflammatory EBC. Patients with HER2+ tumours were
randomised to receive either neoadjuvant chemotherapy concurrently with neoadjuvant-adjuvant
trastuzumab, or neoadjuvant chemotherapy alone.

In study MO16432, trastuzumab (8 mg/kg loading dose, followed by 6 mg/kg maintenance every
3 weeks) was administered concurrently with 10 cycles of neoadjuvant chemotherapy as follows:

. Doxorubicin 60 mg/m? and paclitaxel 150 mg/m’, administered 3-weekly for 3 cycles,

which was followed by
o Paclitaxel 175 mg/m? administered 3-weekly for 4 cycles,

which was followed by
o CMEF on day 1 and 8 every 4 weeks for 3 cycles

which was followed after surgery by
. additional cycles of adjuvant trastuzumab (to complete 1 year of treatment)

The efficacy results from study MO16432 are summarized in Table 12. The median duration of
follow-up in the trastuzumab arm was 3.8 years.

Table 12 Efficacy Results from MO16432

Parameter Chemo + Chemo only
Trastuzumab (n=116)
(n=115)

Event-free survival Hazard Ratio
(95% CI)

No. patients with event 46 39 0.65 (0.44, 0.96)
p=0.0275

Total pathological complete 40% 20.7%

response (95% CI) (31.0, 49.6) (13.7,29.2) p=0.0014

Overall survival Hazard Ratio
(95% CI)

No. patients with event 22 33 0.59 (0.35, 1.02)
p=0.0555

“defined as absence of any invasive cancer both in the breast and axillary nodes

An absolute benefit of 13 percentage points in favour of the trastuzumab arm was estimated in terms
of 3-year event-free survival rate (65% versus 52%).

Metastatic gastric cancer

Trastuzumab has been investigated in one randomised, open-label phase I1I trial ToGA (BO18255)
in combination with chemotherapy versus chemotherapy alone. TGy,
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Chemotherapy was administered as follows:

- capecitabine - 1000 mg/m? orally twice daily for 14 days every 3 weeks for 6 cycles (evening
of day 1 to morning of day 15 of each cycle)

or

- intravenous 5-fluorouracil - 800 mg/m?/day as a continuous intravenous infusion over 5 days,
given every 3 weeks for 6 cycles (days 1 to 5 of each cycle)

Either of which was administered with:

- cisplatin - 80 mg/m* every 3 weeks for 6 cycles on day 1 of each cycle.

The efficacy results from study BO18225 are summarized in Table 13:

Table 13 Efficacy Results from BO18225

Parameter FP FP+H HR (95% CI) p-value
N=290 N=294

Overall Survival, Median months 111 13.8 0.74 (0.60-0.91) 0.0046
Progression-Free Survival, 5.5 6.7 0.71 (0.59-0.85) 0.0002
Median months
Time to Disease Progression, 5.6 7.1 0.70 (0.58-0.85) 0.0003
Median months
Overall Response Rate, % 34.5% 47.3% 1.70% (1.22, 2.38) 0.0017
Duration of Response, Median 4.8 6.9 0.54 (0.40-0.73) <0.0001
months

FP + H: Fluoropyrimidine/cisplatin + trastuzumab
FP: Fluoropyrimidine/cisplatin
2 Odds ratio

Patients were recruited to the trial who were previously untreated for HER2-positive inoperable
locally advanced or recurrent and/or metastatic adenocarcinoma of the stomach or gastro-
oesophageal junction not amenable to curative therapy. The primary endpoint was overall survival
which was defined as the time from the date of randomization to the date of death from any cause. At
the time of the analysis a total of 349 randomized patients had died: 182 patients (62.8%) in the
control arm and 167 patients (56.8%) in the treatment arm. The majority of the deaths were due to
events related to the underlying cancer.

Post-hoc subgroup analyses indicate that positive treatment effects are limited to targeting tumours
with higher levels of HER2 protein (THC2+/FISH+ or THC3+). The median overall survival for the
high HER2 expressing group was 11.8 months versus 16 months, HR 0.65 (95% CI1 0.51-0.83) and
the median progression free survival was 5.5 months versus 7.6 months, HR 0.64 (95% CI 0.51-
0.79) for FP versus FP + H, respectively. For overall survival, the HR was 0.75 (95% CI0.51-1.11)
in the IHC2+/FISH+ group and the HR was 0.58 (95% CI 0.41-0.81) in the [HC3+/FISH+ group.

In an exploratory subgroup analysis performed in the TOGA (BO18255) trial there was no apparent
benefit on overall survival with the addition of trastuzumab in patients with ECOG PS 2 at baseline
[HR 0.96 (95% CI 0.51-1.79)], non measurable [HR 1.78 (95% CI 0.87-3.66)] and locally advanced
disease [HR 1.20 (95% CI1 0.29-4.97)].

Paediatric population

The European Medicines Agency has waived the obligation to submit the results of studies with
trastuzumab in all subsets of the paediatric population for breast and gastric cancer (see sectj?;v =,
for information on paediatric use). f;-'@\za "

7o
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5.2 PharmacoKinetic properties

The pharmacokinetics of trastuzumab were evaluated in a population pharmacokinetic model
analysis using pooled data from 1,582 subjects, including patients with HER2-positive MBC, EBC,
AGC or other tumour types, and healthy volunteers, in 18 Phase I, IT and III trials receiving
intravenous trastuzumab. A two-compartment model with parallel linear and non-linear elimination
from the central compartment described the trastuzumab concentration-time profile. Due to non-
linear elimination, total clearance increased with decreasing concentration. Therefore, no constant
value for half-life of trastuzumab can be deduced. The ti» decreases with decreasing concentrations
within a dosing interval (see Table 16). MBC and EBC patients had similar PK parameters (e.g.
clearance (CL), the central compartment volume (V.)) and population-predicted steady-state
exposures (Cumiss Cmax and AUC). Linear clearance was 0.136 L/day for MBC, 0.112 L/day for EBC
and 0.176 L/day for AGC. The non-linear elimination parameter values were 8.81 mg/day for the
maximum elimination rate (Vmay) and 8.92 pg/mL for the Michaelis-Menten constant (Ky,) for the
MBC, EBC, and AGC patients. The central compartment volume was 2.62 L for patients with MBC
and EBC and 3.63 L for patients with AGC.

In the final population PK model, in addition to primary tumour type, body-weight, serum aspartate
aminotransferase and albumin were identified as a statistically significant covariates affecting the
exposure of trastuzumab. However, the magnitude of effect of these covariates on trastuzumab
exposure suggests that these covariates are unlikely to have a clinically meaningful effect on
trastuzumab concentrations.

The population predicted PK exposure values (median with 5th - 95th Percentiles) and PK parameter
values at clinically relevant concentrations (Cmax and Cmin) for MBC, EBC and AGC patients treated
with the approved q1w and q3w dosing regimens are shown in Table 14 (Cycle 1), Table 15
(steady-state), and Table 16 (PK parameters).

Table 14 Population Predicted Cycle 1 PK Exposure Values (Median with 5th - 95th Percentiles) for
Trastuzumab Intravenous Dosing Regimens in MBC, EBC and AGC Patients

; Primary tumour Chin AUC.21days
Regimen tye N (ug/mL) Crmax (ng/mL) (ug.day/mL)
28.7 182 1376
MEL 805 | 29.463) | (134-280) | (728-1998)
8 mg/kg +
e = = 309 176 1390
(187-45.5) | (127-227) | (1039 - 1895)
Q3w
o e 231 132 1109
61-503) | (842-225) | (588-1938)
374 76.5 1073
4 miglkg + MBE 805 | (87-589) | (49.4-114) | (597-1584)
2 mg/kg qw 38.9 76.0 1074
EEL 390 | (253-58.8) | (54.7-104) | (783 -1502)

Table 15 Population Predicted Steady State PK Exposure Values (Median with 5th - 95th
Percentiles) for Trastuzumab Intravenous Dosing Regimens in MBC, EBC and AGC Patients

. Primary Craanit Clomusim AUC, 0-21days :‘ti;il)t’?
Regimen tutr;lg:l' N (ng/mL) (ng/mL) | (ng.day/mL) | state™
(week)
MBC 805 (1,84?'325_4) (1231 :!(;266) (6131 ?326756) -
8 mg/kg + 1927
6 213%kag EBC 390 (28,'5/3-'25.8) (13;%247) (5'3:312)
AGC 274 (6. 13.2 gg_g) (72.;3-125 1) (55'; :-5328875)
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= Time to
Regi trlmary N Cin,ss* Crnax,ss** AUC,s, 0-21days steady-
egimen umour (ng/mL) (ng/mL) (ng.day/mL) state™™*
type (week)
63.1 107 1710
smoke+ | MBS | 895 | 17 i0m | sez-16m | Gm-2ms | P
> ek 1893
72.6 115
qw EBC 390 : ; (1309 - 14
(46-109) | (82.6-160) 2734)

*Cuinss = Crmin at steady state
**Cmaxss = Cmax at steady state
*"time to 90% of steady-state

Table 16 Population Predicted PK Parameter Values at Steady State for Trastuzumab Intravenous
Dosing Regimens in MBC, EBC and AGC Patients

Total CL range ty2 range from C to
: Primary from Cuexss 10 i Fang —
Regimen N Cmin,ss
tumour type Cnin,ss (day)
(L/day)

MBC 805 0.183 - 0.302 151 -23.3

8 mg'kg;’ 6 mg/kg gpC 390 0.158 - 0.253 17.5-26.6

;i AGC 274 0.189 - 0.337 12.6 - 20.6

4 mg/kg + 2 mg/kg MBC 805 0.213 - 0.259 17.2 - 20.4

qw EBC 390 0.184-0.221 197 - 23.2

Trastuzumab washout

Trastuzumab washout period was assessed following qlw or q3w intravenous administration using
the population PK model. The results of these simulations indicate that at least 95% of patients will
reach concentrations that are <1 pg/mL (approximately 3% of the population predicted Cmin,ss, OF
about 97% washout) by 7 months.

Circulating shed HER2 ECD

The exploratory analyses of covariates with information in only a subset of patients suggested that
patients with greater shed HER2-ECD level had faster nonlinear clearance (lower Kn) (P <0.001).
There was a correlation between shed antigen and SGOT/AST levels; part of the impact of shed
antigen on clearance may have been explained by SGOT/AST levels.

Baseline levels of the shed HER2-ECD observed in MGC patients were comparable to those in MBC
and EBC patients and no apparent impact on trastuzumab clearance was observed.

5.3 Preclinical safety data
There was no evidence of acute or multiple dose-related toxicity in studies of up to 6 months, or
reproductive toxicity in teratology, female fertility or late gestational toxicity/placental transfer
studies. Trastuzumab is not genotoxic.

No long-term animal studies have been performed to establish the carcinogenic potential of
trastuzumab, or to determine its effects on fertility in males.
6. PHARMACEUTICAL PARTICULARS

6.1 List of excipients

L-histidine hydrochloride monohydrate
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L-histidine

sucrose

polysorbate 20 (E 432)
6.2 Incompatibilities

This medicinal product must not be mixed or diluted with other medicinal products except those
mentioned under section 6.6.

It must not be diluted with glucose solutions.
6.3 Shelflife

Unopened vial

4 years

Aseptic reconstitution and dilution

After aseptic reconstitution with sterile water for injections the reconstituted solution is physically
and chemically stable for 48 hours at 2°C — 8°C. Any remaining reconstituted solution should be
discarded.

After aseptic dilution in sodium chloride 9 mg/mL (0.9%) solution for injection, solutions of
Trazimera for intravenous infusion are physically and chemically stable in polyvinylchloride,
polyethylene, polypropylene or ethylene vinyl acetate bags, or glass intravenous bottles for up to
30 days at 2°C — 8°C, and 24 hours at temperatures not exceeding 30°C.

From a microbiological point of view, the reconstituted solution and Trazimera infusion solution
should be used immediately. If not used immediately, in-use storage times and conditions are the
responsibility of the user and would not normally be longer than 24 hours at 2°C — 8°C, unless
reconstitution and dilution have taken place under controlled and validated aseptic conditions.

6.4 Special precautions for storage

Store in a refrigerator (2°C — 8°C).

Store in the original package in order to protect from light.

Unopened vials of Trazimera may be stored up to 30°C for a single period of up to 3 months. Upon
removal from refrigerated storage, Trazimera must not be returned to refrigerated storage. Discard at
the end of this 3-month period or by the expiry date on the vial, whichever occurs first. Record the
“discard by” date in the date field provided on the carton.

For storage conditions of the reconstituted medicinal product, see sections 6.3 and 6.6.

6.5 Nature and contents of container

Trazimera 150 mg powder for concentrate for solution for infusion

15 mL clear glass type I vial with butyl rubber stopper laminated with a fluoro-resin film containing
150 mg of trastuzumab.

Each carton contains one vial.
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Trazimera 420 mg powder for concentrate for solution for infusion

30 mL clear glass type I vial with butyl rubber stopper laminated with a fluoro-resin film containing
420 mg of trastuzumab.

Each carton contains one vial.

6.6 Special precautions for disposal and other handling

Trazimera is provided in sterile, preservative-free, non-pyrogenic, single use vials.

Appropriate aseptic technique should be used for reconstitution and dilution procedures. Care must
be taken to ensure the sterility of prepared solutions. Since the medicinal product does not contain

any anti-microbial preservative or bacteriostatic agents, aseptic technique must be observed.

Aseptic preparation, handling and storage

Aseptic handling must be ensured when preparing the infusion. Preparation should be:

. performed under aseptic conditions by trained personnel in accordance with good practice
rules especially with respect to the aseptic preparation of parenteral products.

. prepared in a laminar flow hood or biological safety cabinet using standard precautions for the
safe handling of intravenous agents.

. followed by adequate storage of the prepared solution for intravenous infusion to ensure

maintenance of the aseptic conditions.
Trazimera should be carefully handled during reconstitution. Causing excessive foaming during
reconstitution or shaking the reconstituted solution may result in problems with the amount of
Trazimera that can be withdrawn from the vial.

The reconstituted solution should not be frozen.

Trazimera 150 mg powder for concentrate for solution for infusion

Appropriate aseptic technique should be used. Each 150 mg vial of Trazimera is reconstituted with
7.2 mL of sterile water for injections (not supplied). Use of other reconstitution solvents should be
avoided.

This yields a 7.4 mL solution for single-dose use, containing approximately 21 mg/mL trastuzumab,
at a pH of approximately 6.0. An overfill of 4% ensures that the labelled dose of 150 mg can be

withdrawn from each vial.

Trazimera 420 me powder for concentrate for solution for infusion

Appropriate aseptic technique should be used. Each 420 mg vial of Trazimera is reconstituted with
20 mL of sterile water for injections (not supplied). Use of other reconstitution solvents should be
avoided.

This yields a 20.6 mL solution for single-dose use, containing approximately 21 mg/mL
trastuzumab, at a pH of approximately 6.0. An overfill of 5% ensures that the labelled dose of
420 mg can be withdrawn from each vial.

Volume of sterile water
Trazimera vial for injections Final concentration gmse
150 mg vial o 7.2 mL = 21 mg/mL ‘;ﬁ’a - ;
420 mg vial =+ 20 mL = 21 mg/mL
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Instructions for aseptic reconstitution

1)  Using a sterile syringe, slowly inject the appropriate volume (as noted above) of sterile water
for injections in the vial containing the lyophilised Trazimera, directing the stream into the
lyophilised cake.

2)  Swirl the vial gently to aid reconstitution. DO NOT SHAKE!

Slight foaming of the product upon reconstitution is not unusual. Allow the vial to stand undisturbed
for approximately 5 minutes. The reconstituted Trazimera results in a colourless to pale
brownish-yellow transparent solution and should be essentially free of visible particulates.

Determine the volume of the solution required:
e based on a loading dose of 4 mg trastuzumab/kg body weight, or a subsequent weekly
dose of 2 mg trastuzumab/kg body weight:

Volume (mL) = Body weight (kg) x dose (4 mg/kg for loading or 2 mg/kg for maintenance)
21 (mg/mL, concentration of reconstituted solution)

- based on a loading dose of 8 mg trastuzumab/kg body weight, or a subsequent 3-weekly
dose of 6 mg trastuzumab/kg body weight:

Volume (mL) = Body weight (kg) x dose (8 mg/kg for loading or 6 mg/kg for maintenance)
21 (mg/mL, concentration of reconstituted solution)

The appropriate amount of solution should be withdrawn from the vial and added to an infusion bag
or bottle containing 250 mL of sodium chloride 9 mg/mL (0.9%) solution. Do not use with
glucose-containing solutions (see section 6.2). The bag or bottle should be gently inverted to mix the
solution in order to avoid foaming.

Parenteral medicinal products should be inspected visually for particulate matter and discoloration
prior to administration.

No incompatibilities between Trazimera and polyvinylchloride, polyethylene, polypropylene or
ethylene vinyl acetate bags or with glass intravenous bottles have been observed.

Trazimera is for single-use only, as the product contains no preservatives. Any unused medicinal
product or waste material should be disposed of in accordance with local requirements.

T MARKETING AUTHORISATION HOLDER

Pfizer Europe MA EEIG

Boulevard de la Plaine 17

1050 Bruxelles

Belgium

8. MARKETING AUTHORISATION NUMBER(S)

EU/1/18/1295/001

EU/1/18/1295/002

9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION O 2

Date of first authorisation: 26 July 2018
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10. DATE OF REVISION OF THE TEXT

Detailed information on this medicinal product is available on the website of the European
Medicines Agency hitp://www.ema.curopa.eu.
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Package Leaflet: Information for the user

Trazimera 150 mg powder for concentrate for solution for infusion
Trazimera 420 mg powder for concentrate for solution for infusion
trastuzumab

WV This medicine is subject to additional monitoring. This will allow quick identification of new
safety information. You can help by reporting any side effects you may get. See the end of section 4
for how to report side effects.

Read all of this leaflet carefully before you start using this medicine because it contains

important information for you.

- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your doctor or pharmacist.

- If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible
side effects not listed in this leaflet. See section 4.

What is in this leaflet

What Trazimera is and what it is used for

What you need to know before you are given Trazimera
How Trazimera is given

Possible side effects

How to store Trazimera

Contents of the pack and other information

kW

1. What Trazimera is and what it is used for

Trazimera contains the active substance trastuzumab, which is a monoclonal antibody. Monoclonal
antibodies attach to specific proteins or antigens. Trastuzumab is designed to bind selectively to an
antigen called human epidermal growth factor receptor 2 (HERZ2). HER2 is found in large amounts
on the surface of some cancer cells where it stimulates their growth. When Trazimera binds to HER2
it stops the growth of such cells and causes them to die.

Your doctor may prescribe Trazimera for the treatment of breast and gastric cancer when:
& You have early breast cancer, with high levels of a protein called HER2.

. You have metastatic breast cancer (breast cancer that has spread beyond the original tumour)
with high levels of HER2. Trazimera may be prescribed in combination with the
chemotherapy medicine paclitaxel or docetaxel as first treatment for metastatic breast cancer
or it may be prescribed alone if other treatments have proved unsuccessful. It is also used in
combination with medicines called aromatase inhibitors with patients with high levels of
HER? and hormone receptor-positive metastatic breast cancer (cancer that is sensitive to the
presence of female sex hormones).

. You have metastatic gastric cancer with high levels of HER2, when it is in combination with
the other cancer medicines capecitabine or 5-flououracil and cisplatin.

2. What you need to know before you are given Trazimera

Do not use Trazimera if

. you are allergic to trastuzumab, to murine (mouse) proteins, or to any of the other,
of this medicine (listed in section 6). &
D
. you have severe breathing problems at rest due to your cancer or if you need oX
treatment.
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‘Warnings and precautions
Your doctor will closely supervise your therapy.

Heart checks

Treatment with Trazimera alone or with a taxane may affect the heart, especially if you have ever
used an anthracycline (taxanes and anthracyclines are two other kinds of medicine used to treat
cancer). The effects may be moderate to severe and could cause death. Therefore, your heart function
will be checked before, during (every three months) and after (up to two to five years) treatment with
Trazimera. If you develop any signs of heart failure (inadequate pumping of blood by the heart),
your heart function may be checked more frequently (every six to eight weeks), you may receive
treatment for heart failure or you may have to stop Trazimera treatment.

Talk to your doctor, pharmacist or nurse before you are given Trazimera if:

. you have had heart failure, coronary artery disease, heart valve disease (heart murmurs), high
blood pressure, taken any high blood pressure medicine or are currently taking any high blood
pressure medicine.

. you have ever had or are currently using a medicine called doxorubicin or epirubicin
(medicines used to treat cancer). These medicines (or any other anthracyclines) can damage
heart muscle and increase the risk of heart problems with Trazimera.

. you suffer from breathlessness, especially if you are currently using a taxane. Trazimera can
cause breathing difficulties, especially when it is first given. This could be more serious if you
are already breathless. Very rarely, patients with severe breathing difficulties before treatment
have died when they were given Trazimera.

. you have ever had any other treatment for cancer.

If you receive Trazimera with any other medicine to treat cancer, such as paclitaxel, docetaxel, an
aromatase inhibitor, capecitabine, 5-fluorouracil, or cisplatin you should also read the patient
information leaflets for these products.

Children and adolescents
Trazimera is not recommended for anyone under the age of 18 years.

Other medicines and Trazimera
Tell your doctor, pharmacist or nurse if you are taking, have recently taken or may take any other
medicines.

It may take up to 7 months for Trazimera to be removed from the body. Therefore you should tell
your doctor, pharmacist or nurse that you have had Trazimera if you start any new medicine in the
7 months after stopping treatment.

Pregnancy
. If you are pregnant, think you may be pregnant or are planning to have a baby, ask your
doctor, pharmacist or nurse for advice before taking this medicine.

s You should use effective contraception during treatment with Trazimera and for at least
7 months after treatment has ended.
15;.\‘.“}' Y.x;.‘lefi%
. Your doctor will advise you of the risks and benefits of taking Trazimera during pregadgne, m
rare cases, a reduction in the amount of (amniotic) fluid that surrounds the develom' . Y N
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may be harmful to your baby in the womb and has been associated with the lungs not
developing fully resulting in foetal death.

Breast-feeding
Do not breast-feed your baby during Trazimera therapy and for 7 months after the last dose of
Trazimera as Trazimera may pass to your baby through your breast milk.

Ask your doctor or pharmacist for advice before taking any medicine.

Driving and using machines

Trazimera may affect your ability to drive a car or operate machines. If during treatment you
experience symptoms, such as chills or fever, you should not drive or use machines until these
symptoms disappear.

3. How Trazimera is given

Before starting the treatment your doctor will determine the amount of HER2 in your tumour. Only
patients with a large amount of HER2 will be treated with Trazimera. Trazimera should only be
given by a doctor or nurse. Your doctor will prescribe a dose and treatment regimen that is right for
Jyou. The dose of Trazimera depends on your body weight.

Trazimera intravenous formulation is not for subcutaneous use and should be given as an intravenous
infusion only.

Trazimera intravenous formulation is given as an intravenous infusion (“drip™) directly into your
veins. The first dose of your treatment is given over 90 minutes and you will be observed by a health
professional while it is being given in case you have any side effects. If the first dose is well
tolerated the next doses may be given over 30 minutes (see section 2 under “Warnings and
precautions”). The number of infusions you receive will depend on how you respond to the
treatment. Your doctor will discuss this with you.

In order to prevent medication errors it is important to check the vial labels to ensure that the
medicine being prepared and given is Trazimera (trastuzumab) and not trastuzumab emtansine.

For early breast cancer, metastatic breast cancer and metastatic gastric cancer, Trazimera is given
every 3 weeks. Trazimera may also be given once a week for metastatic breast cancer.

If you stop using Trazimera

Do not stop using this medicine without talking to your doctor first. All doses should be taken at the
right time every week or every three weeks (depending on your dosing schedule). This helps your
medicine work as well as it can.

It may take up to 7 months for Trazimera to be removed from your body. Therefore your doctor may
decide to continue to check your heart functions, even after you finish treatment.

If you have any further questions on the use of this medicine, ask your doctor, pharmacist or nurse.

4, Possible side effects

Like all medicines, Trazimera can cause side effects, although not everybody gets them. Some 3 S——
these side effects may be serious and may lead to hospitalisation. g, Yepa;,

During a Trazimera infusion, chills, fever and other flu like symptoms may occur. Thes,

common (may affect more than 1 in 10 people). Other infusion-related symptoms are: feelif
(nausea), vomiting, pain, increased muscle tension and shaking, headache, dizziness, breathi
al
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difficulties, wheezing, high or low blood pressure, heart rhythm disturbances (palpitations, heart
fluttering or irregular heart beat), swelling of the face and lips, rash and feeling tired. Some of these
symptoms can be serious and some patients have died (see section 2 under “Warnings and
precautions™).

These effects mainly occur with the first intravenous infusion (“drip” into your vein) and during the
first few hours after the start of the infusion. They are usually temporary. You will be observed by a
healthcare professional during the infusion and for at least six hours after the start of the first
infusion and for two hours after the start of other infusions. If you develop a reaction, they will slow
down or stop the infusion and may give you treatment to counteract the side effects. The infusion
may be continued after the symptoms improve.

Occasionally, symptoms start later than six hours after the infusion begins. If this happens to you,
contact your doctor immediately. Sometimes, symptoms may improve and then get worse later.

Serious side effects
Other side effects can occur at any time during treatment with Trazimera, not just related to an
infusion. Tell a doctor or nurse straight away, if you notice any of the following side effects:

. Heart problems can sometimes occur during treatment and occasionally after treatment has
stopped and can be serious. They include weakening of the heart muscle possibly leading to
heart failure, inflammation of the lining around the heart and heart rhythm disturbances. This
can lead to symptoms such as breathlessness (including breathlessness at night), cough, fluid
retention (swelling) in the legs or arms, and palpitations (heart fluttering or irregular heart
beat) (see section 2 under “Heart checks™).

Your doctor will monitor your heart regularly during and after treatment but you should tell your
doctor immediately if you notice any of the above symptoms.

. Tumour lysis syndrome (a group of metabolic complications occurring after cancer treatment
characterised by high blood levels of potassium and phosphate, and low blood levels of
calcium). Symptoms may include kidney problems (weakness, shortness of breath, fatigue and
confusion), heart problems (fluttering of the heart of a faster or slower heartbeat), seizures,
vomiting or diarrhoea, and tingling in the mouth, hands or feet.

If you experience any of the above symptoms when your treatment with Trazimera has finished, you
should see your doctor and tell them that you have previously been treated with Trazimera.

Very common: may affect more than 1 in 10 people

@ infections

. diarrhoea

. constipation

. heartburn (dyspepsia)

. fatigue

. skin rashes

. chest pain

» abdominal pain

. joint pain

. low counts of red blood cells and white blood cells (which help fight infection) sometimes
with fever

. muscle pain

- conjunctivitis

. watery eyes

& nose bleeds

. runny nose

o hair loss
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. tremor

- hot flush

. dizziness

. nail disorders

. weight loss

. loss of appetite

. inability to sleep (insomnia)

. altered taste

. low platelet count

= bruising

& numbness or tingling of the fingers and toes

. redness, swelling or sores in your mouth and/or throat
5 pain, swelling, redness or tingling of hands and/or feet
. breathlessness

® headache

. cough

. vomiting

. nausea

Common: may affect up to 1 in 10 people

. allergic reactions s dryeyes

» throat infections . sweating

. bladder and skin infections . feeling weak and unwell
. shingles *  anxiety

. inflammation of the breast *  depression

. inflammation of the liver *  abnormal thinking
. kidney disorders . asthma

. increased muscle tone or tension . infection of lungs
* (hypertonia) . lung disorders

g pain in the arms and/or legs *  back pain

. itchy rash *  neck pain

. sleepiness (somnolence) . bone pain

. haemorrhoids *  acne

. itchiness *  leg cramps

. dry mouth and skin

Uncommon: may affect up to 1 in 100 people

. deafness
- bumpy rash
. blood infection

Rare: may affect up to 1 in 1,000 people

. muscle weakness
. jaundice
- inflammation or scarring of the lungs

Not known: frequency cannot be estimated from the available data

. abnormal or impaired blood clotting

. anaphylactic reactions

. high potassium levels

. swelling of the brain

. swelling or bleeding at the back of the eyes
. shock
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. swelling of the lining of the heart

& slow heart rate

. abnormal heart rhythm

. respiratory distress

. respiratory failure

. acute accumulation of fluid in the lungs

* acute narrowing of the airways

. abnormally low oxygen levels in the blood

. difficulty in breathing when lying flat

. liver damage/failure

. swelling of the face, lips and throat

. kidney failure

. abnormally low levels of fluid around baby in womb

- failure of the lungs of the baby to develop in the womb
. abnormal development of the kidneys of the baby in the womb

Some of the side-effects you experience may be due to your underlying cancer. If you receive
Trazimera in combination with chemotherapy, some of them may also be due to the chemotherapy.

If you get any side effects, talk to your doctor, pharmacist or nurse.

Reporting of side effects

If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible side
effects not listed in this leaflet. You can also report side effects directly via the national reporting
system listed in Appendix V. By reporting side effects you can help provide more information on the
safety of this medicine.

S How to store Trazimera

Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date which is stated on the outer carton and on the vial label
after EXP. The expiry date refers to the last day of that month.

Store in a refrigerator (2°C — 8°C).

Store in the original package in order to protect from light.

Unopened vials of Trazimera may be stored up to 30°C for a single period of up to 3 months. Upon
removal from refrigerated storage, Trazimera must not be returned to refrigerated storage. Discard at
the end of this 3-month period or by the expiry date on the vial, whichever occurs first. Record the

“discard by” date in the date field provided on the carton.

Infusion solutions should be used immediately after dilution. Do not use Trazimera if you notice any
particulate matter or discoloration prior to administration.

Medicines should not be disposed of via wastewater or household waste. Ask your pharmacist how
to dispose of medicines no longer required. These measures will help to protect the environment.

6. Contents of the pack and other information

What Trazimera contains T2l ;\_)
- The active substance is trastuzumab. One vial contains either: ﬁ,‘-‘";"@‘ . §F %
. 150 mg trastuzumab that has to be dissolved in 7.2 mL of sterile water for; n‘}éc%ms, s
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. 420 mg trastuzumab that has to be dissolved in 20 mL of sterile water for injections.
The resulting solution contains approximately 21 mg/mL trastuzumab.

- The other ingredient(s) are L-histidine hydrochloride monohydrate, L-histidine, sucrose,
polysorbate 20 (E 432).

What Trazimera looks like and contents of the pack

Trazimera is a powder for concentrate for solution for infusion, which is supplied in a glass vial with
a rubber stopper containing either 150 mg or 420 mg of trastuzumab. The powder is a white cake.
Each carton contains 1 vial of powder.

Marketing Authorisation Holder

Pfizer Europe MA EEIG
Boulevard de la Plaine 17
1050 Bruxelles

Belgium

Manufacturer

Wyeth Pharmaceuticals
New Lane

Havant

Hampshire

PO9 2NG

United Kingdom

Pfizer Manufacturing Belgium NV
Rijksweg 12

2870 Puurs

Belgium

For any information about this medicine, please contact the local representative of the Marketing
Authorisation Holder.

Belgié/Belgique/Belgien Konpog
Luxembourg/Luxemburg PFIZER EAAAZ A.E. (CYPRUS BRANCH)
Pfizer NV/SA TnA: +357 22 817690
Tél/Tel: +32 (0)2 554 62 11

Ceska Republika Magyarorszig

Pfizer, spol. s r.o. Pfizer Kft.

Tel: +420-283-004-111 Tel: +36 1 488 3700
Danmark Malta

Pfizer ApS Drugsales Ltd

TIf: +45 44 201 100 Tel: +356 21 419 070/1/2
Deutschland Nederland

Pfizer Pharma PFE GmbH Pfizer bv

Tel: +49 (0)800 8535555 Tel: +31 (0)10 406 43 01
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[aiisep JlrokcemGypr CAPJI,
Kion Buarapus

Ten: +359 2 970 4333

Eesti
Pfizer Luxembourg SARL Eesti filiaal
Tel: +372 666 7500

E))ada
PFIZER EAAAZ A.E.
TnA.: +30 210 67 85 800

Espaiia
Pfizer S.L.
Tel: +34 91 490 99 00

France
Pfizer
Tél: + 33 (0)1 58 07 34 40

Hrvatska
Pfizer Croatia d.o.o.
Tel: +385 1 3908 777

Ireland

Pfizer Healthcare Ireland

Tel: +1800 633 363 (toll free)
Tel: +44 (0)1304 616161

island
Icepharma hf.
Tel: +354 540 8000

Italia
Pfizer S.r.l.
Tel: +39 06 33 18 21

Latvija
Pfizer Luxembourg SARL filidle Latvija
Tel. +371 67035775

Lietuva

Pfizer Luxembourg SARL filialas Lietuvoje

Tel. +3705 2514000

This leaflet was last revised in MM/YYYY.

Other sources of information

Detailed information on this medicine is available on the European Medicines Agency we\?{;ﬁigg:

http://www.ema.europa.eu
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Norge
Pfizer AS
TIf: +47 67 52 61 00

Osterreich
Pfizer Corporation Austria Ges.m.b.H.
Tel: +43 (0)1 521 15-0

Polska
Pfizer Polska Sp. z 0.0.
Tel.: +48 22 335 61 00

Portugal
Laboratérios Pfizer, Lda.
Tel: +351 21 423 5500

Romainia
Pfizer Roméania S.R.L
Tel: +40 (0) 21 207 28 00

Slovenija

Pfizer Luxembourg SARL, Pfizer, podruznica
za svetovanje s podrogja farmacevtske
dejavnosti, Ljubljana

Tel: +386 (0)1 52 11 400

Slovensks Republika
Pfizer Luxembourg SARL, organizatna zlozka
Tel: +421 2 3355 5500

Suomi/Finland
Pfizer PFE Finland Oy
Puh/Tel: +358 (0)9 430 040

Sverige
Pfizer AB
Tel: +46 (0)8 550 520 00

United Kingdom
Pfizer Limited
Tel: +44 (0)1304 616161

RO

5
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The following information is intended for medical or healthcare professionals only
Trazimera IV is provided in sterile, preservative-free, non-pyrogenic, single use vials.
Always keep this medicine in the closed original pack at a temperature of 2°C — 8°C in a refrigerator.

Unopened vials of Trazimera may be stored up to 30°C fora single period of up to 3 months. Upon
removal from refrigerated storage, Trazimera must not be returned to refrigerated storage. Discard at
the end of this 3-month period or by the expiry date on the vial, whichever occurs first, Record the
“discard by” date in the date field provided on the carton.

After aseptic dilution in sodium chloride 9 mg/mL (0.9 %) solution for injection, solutions of
Trazimera for intravenous infusion are physically and chemically stable for up to 30 days at
2°C - 8°C, and 24 hours at temperatures not exceeding 30°C.

From a microbiological point of view, the reconstituted solution and Trazimera infusion solution
should be used immediately. If not used immediately, in-use storage times and conditions prior to
use are the responsibility of the user and would not normally be longer than 24 hours at 2°C — 8°C,
unless reconstitution and dilution have taken place under controlled and validated aseptic conditions.

Appropriate aseptic technique should be used for reconstitution and dilution procedures. Care must
be taken to ensure the sterility of prepared solutions. Since the medicinal product does not contain
any anti-microbial preservative or bacteriostatic agents, aseptic technique must be observed.

Aseptic preparation, handling and storage:

Aseptic handling must be ensured when preparing the infusion. Preparation should be:

- performed under aseptic conditions by trained personnel in accordance with good practice
rules especially with respect to the aseptic preparation of parenteral products.

. prepared in a laminar flow hood or biological safety cabinet using standard precautions for the
safe handling of intravenous agents.

. followed by adequate storage of the prepared solution for intravenous infusion to ensure

maintenance of the aseptic conditions.

A vial of Trazimera aseptically reconstituted with water for injections (not supplied) is chemically
and physically stable for 48 hours at 2°C — 8°C after reconstitution and must not be frozen.

Trazimera 150 me powder for concentrate for solution for infusion

Appropriate aseptic technique should be used. Each 150 mg vial of Trazimera is reconstituted with
7.2 mL of sterile water for injections (not supplied). Use of other reconstitution solvents should be
avoided. This yields a 7.4 mL solution for single-dose use, containing approximately 21 mg/mL
trastuzumab. An overfill of 4% ensures that the labelled dose of 150 mg can be withdrawn from each
vial.

Trazimera 420 mg powder for concentrate for solution for infusion

Appropriate aseptic technique should be used. Each 420 mg vial of Trazimera is reconstituted with
20 mL of sterile water for injections (not supplied). Use of other reconstitution solvents should be
avoided. This yields a 20.6 mL solution for single-dose use, containing approximately 21 mg/mL
trastuzumab. An overfill of 5% ensures that the labelled dose of 420 mg can be withdrawn from each
vial.

Volume of sterile water
Trazimera vial for injections
150 mg vial + 7.2 mL = 21 mg/mL
| 420 mg vial + 20 mL = 21 mg/mL
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Trazimera should be carefully handled during reconstitution. Causing excessive foaming during
reconstitution or shaking the reconstituted Trazimera may result in problems with the amount of
Trazimera that can be withdrawn from the vial.

Instructions for Reconstitution:

1) Using a sterile syringe, slowly inject the appropriate volume (as noted above) of sterile water
for injections in the vial containing the lyophilised Trazimera.
2)  Swirl vial gently to aid reconstitution. DO NOT SHAKE!

Slight foaming of the product upon reconstitution is not unusual. Allow the vial to stand undisturbed
for approximately 5 minutes. The reconstituted Trazimera results in a colourless to pale
brownish-yellow transparent solution and should be essentially free of visible particulates.

Determine the volume of the solution required:
* based on a loading dose of 4 mg trastuzumab/kg body weight, or a subsequent weekly
dose of 2 mg trastuzumab/kg body weight:

Volume (mL) = Body weight (kg) x dose (4 mg/kg for loading or 2 mg/ke for maintenance)
21 (mg/mL, concentration of reconstituted solution)

* based on a loading dose of 8 mg trastuzumab/kg body weight, or a subsequent 3-weekly
dose of 6 mg trastuzumab/kg body weight:

Volume (mL) = Body weight (kg) x dose (8 mg/kg for loading or 6 mg/ke for maintenance)
21 (mg/mL, concentration of reconstituted solution)

The appropriate amount of solution should be withdrawn from the vial and added to a
polyvinylchloride, polyethylene, polypropylene or ethylene vinyl acetate infusion bag, or a glass
infusion bottle containing 250 mL of sodium chloride 9 mg/mL (0.9%) solution. Do not use with
glucose-containing solutions. The bag or bottle should be gently inverted to mix the solution in order
to avoid foaming. Parenteral solutions should be inspected visually for particulates and discoloration
prior to administration.
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Ilepeknan ykpaiHCBKOK MOBOIO, aBTEHTHYHICTB SKOTO niATBepIkeHa 3asBHEKOM abo iforo
YHOBHOBaXEHOIO 000010, IHCTPYKIIT PO 3acToCyBaHHs JiKapchkoro 3acoby ato indopmanii
PO 3aCTOCYBaHHS JIKapCHKOIo 3acofy, 3aTBEPMKEHOI BIAMOBIAHO 10 HOPMATHBHHUX BHMOI
kpainn 3asBHuKa/BupobHuka abo KpaiHH, peryIsTopHuid Opral $IKOi KepyeThCH BHCOKHMH
CTaHAApTAaMH AKOCTI, O BiANIOBiAIOTH CTaHAApTaM, pekoMeHoBanEM BOO3, Ta/abo 3riaHo 3
Pe3y/bTaTaMH KIiHIYHMX BHIPOGYBaHb, 3aCBiX4eHHil MiAMHCOM YIOBHOBAKEHOI OCOGH, IO
BUCTYnae Bix imeni 3asBHuka (Koporka xapakrepmernka JiKkapcbKoro 3acody ta Jlucrok-
BRJIAIHIIL: iH(opMaIis A9 nanieHTa).

3asBHHK, Kpaina: [Idaiizep Eitu. Ci. ITi. Kopnopeiius, CILIA
Pfizer H.C.P. Corporation, USA

BupoGunk, kpaina: I1daiizep Menodexuypunr beneris HB, Benbris
Pfizer Manufacturing Belgium NV, Belgium
- 30epicanns ADI, dosysanns ADI y emunensininayemamui naxenmu i nosmopme
3aMOPOXHCYBANHS, BUPOOHUYMBO, NAKYEAHHS, MADKYSAHHS, MECMYBaHHA NP
BUNYCKY cepii, 8UNycK cepii

aiizep Ipnannis Gapmacsrorikans, Ipnanmis
Pfizer Ireland Pharmaceuticals, Ireland
- MeCMy6anHA NPU BURYCKY cepii, MecmyB8anHs npu OocHioxceHHi cmabinenocmi

Baer ®apmaceytukainc, Benuka Bpuranis
Wyeth Pharmaceuticals, United Kingdom
- BUNYCK cepii, BMOpunHe NAKYEAHHS, MAPKYBAHHSA

[TilTili Jeenonment, CLIIA
PPD Development, USA
- BUSHAYEHHS CUIU Oif npu docrioxcenni cmabinsHocmi

Tpa3umepa / Trazimera®

NOPOIIOK [IJI1 KOHLEHTPATY IJIA PO3YUHY /T iH(y3ii mo 150 mr
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JOJATOK I

KOPOTKA XAPAKTEPHCTHKA JIIKAPCBLKOI'O 3ACOBY

Crop. 1 3 46
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v Lle#t nikapcekuit 3aci6 mimgrae 101aTKoBoMy KOHTpOIO. Lle 103B0AKMTH IUBUAKO iAeHTH(IKY BATH
HOBY iHopMmaniro 3 Gesmeku. MeanyHHMX TNPaUiBHUKIB [POCATH IOBIJOMIATH PO Oyab-AKi
nizo3proBaHi nobiuni peakuii. JJuB. po3ain 4.8 wozno indopmalii mpo Te, AK MOBIIOMHTH PO MOOIYHI
peaxuii.

1. HA3BA JIIKAPCBKOI'O 3ACOBY

Tpasumepa (Trazimera), NOPOLIOK A1 KOHUEHTpATY A/ po3unHy g iHdy3ii mo 150 mr
Tpazumepa (Trazimera), DOpOLIOK A/ KOHLUEHTPATY UL PO34UHY s iHdy3ift mo 420 mr

2. SIKICHHI TA KUIBKICHHI CKJIAJ

Tpasumepa (Trazimera), MOPOLIOK /I KOHUEHTPATY I PO3YMHY Juis iHhy3i# no 150 mr

Opuu ¢akoH MicTHTE 150 Mr TpacTy3ymady, ryMaHi30BaHOTO MOHOKIIOHANBHOrO aHTHTina knacy IgGl,
AKe NPOAYKYEThCS Ha CYCNeH3ilHiil KynbTypi KJIITHH CCaBIiB (A€YHUKIB KMTaHCBKOrO XOM'AKa) Ta
QYHMIIEHOT0 33 JOMOMOT0I0 XpoMarorpadii, BKIoyaroun crelu(iyHi mpoieay pH iHaKTHRALLT Ta BUAATEHHS
BipyciB.

Tpasumepa (Trazimera), MOPONIOK JIJI KOHIIEHTPATY JUIS PO3UMHY s iHby3iii mo 420 Mr

OpnuH ¢nakon mictuts 420 Mr TpacTy3yMady, ryMaHi30BaHOTO MOHOKIOH&IBHOTO aHTHTiIa Knacy 1gGl,
AKe MPOAYKYETECA HA CyCHeH3iiHid KyneTypi KIiTHH ccaBILiB (f€YHHKIB KHMTaiiCBKOrO XOM'AKa) Ta
OUHIIIEHOT0 33 JOMOMOrok0 XpoMaTorpadii, BkIroyaryn criettdiuHi npole ypH iHaKTHBALT Ta BUIATEHHS
BipyciB.

Bignosnenuii po3uns Tpasumepa mMicTuTh 21 mMr/ma Tpacty3ymady.

IToBHuit nepenik AONOMIKHMX PEYOBHH HaBeJeHHH y po3aini 6.1.

3 JIKAPCBKA ®OPMA

[Mopoiuok A8 KOHLUEHTpaTy AN pO3YMHY A7 iHQY3IT (MOpoIIoK A KOHIIEHTPaTY).
Binuii niodinizoBanuii nopomok abo Kop:x.

4. KJIHIYHA IHOOPMAIIA

4.1 TepaneBTH4YHI NOKA3aHHA

Pak Mo104HOI 3251031

Memacmamuynun pax monoynoi 3a103u

Tpasumepa npu3HavaroThk 4715 JiKyBaHHs qopocnux nauieHTiB 3 HER2 mo3uTHBHEM MeTacTaTHUHUM PaKkoM
MoJI04HOi 3an03u (MPM3):

- Yy BHUIUIAI MOHOTepamii Ans JiKyBaHHA NAali€eHTiB, sKi BKe OfepKand IpHHaiiMHI [OBI CXeMH
XimioTepanii 3 NpUBOIY TiKyBaHHA MeTaCTaTHYHOI cTaAil 3axBoproBanHs. [Tonepenus xiMioTepanis
NOBHHHA BKJIIOYaTH, NMpHHaAiMHI, aHTPALUMKTIH i TakcaH, 3a BHHATKOM THUX BHUNAIKIB, KOJH I
METOJM JIKYBaHHA He € NPUAATHHUMM [ANA Naui€eHTiB. Y NauUi€eHTiB 3 TOPMOHIO3WTHBHHM
PELENTOPHUM CTATYCOM TakKoxk Mae OyTH HeYCHIlIHOK TOPMOHATRHA Teparif, 3@ BUHATKOM THX
BHITQJIKiB, KOJIH Lli METO/M JIIKYBaHHS HE € IPHIATHUMH 1 MaLi€HTIB.

1
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- y koMm0iHanii 3 nakniTakcenom mamienTam, siki He OJeP3KYBAIIH XiMiOTEpamiro 3 NPUBOAY JiKyBaHHS
METaCTaTHYHOI CTaAil 3aXBOPIOBAHH 1 JUIA SKHX AHTPALMKIIH He MiXOINTb.

- ¥ KoMOiHallil 3 noueTakceoM natieHTam, Aki He OJIepAKyBa/IM XiMiOTepaniko 3 IPUBO/TY NiKyBaHH:A
METacTaTUYHOI CTail 3aXBOPHOBAHHS.

- Y kombinauii 3 inribitopom apomarasu mauienram Y Tepiol MOCTMEHOMAY3H 3 METACTATHYHUM
PAKOM MOIIOMHOI 3a703M 3 T[OPMOHMO3UTHBHUM pELENTYPHUM CTatycoM, #AKi paHile He
OJIePXKYBalIH TPacTy3ymaod.

Pax monounoi 3anoszu na pauniii cmadii

Jlikapcekuit 3aci6 Tpasumepa npusHauaroTs w1a TiKyBaHHA Jopocaux nauientis 3 HER2 mosuTuBHIM
PaKoM MOIIOYHOT 3a103H Ha paHHiii ctagii (PPM3).

TCJIs [POBE/ICHHA XipypPriYHOro BTpyHaHHs, ximioTepanii (Heoa/1'toBaHTHOT Yu a1'toBaHTHO) Ta
NPOMEHEBOI Teparii (KO 3acTOCOBaHO) (B, pozzain 5.1).

- y komGiHauii 3 nakmiTakcenoM aGo goleTakcenoM  Iicns an'loBaHTHOI  XimioTeparii
AoKcopyOiuuHOM i wHKnodochaminom.

- KoMOIHauii 3 ax'toBaHTHOIO XiMioTepamiero, 10 cKany Kol BXOJIUTE AOLETaKceN i KapOomIaTHH.
y p

- y kombiHauii i3 Heoax'toBaHTHOIO XiMioTepamiero i3 mojagLIIHM 3aCTOCYBaHHAM JiKapChKOTO
3aco0y Tpasumepa sk an'toBaHTHOI Tepamii mis JiKYBaHHS MiCIIEBONOMIMpPEHOTO (y TOMY YHCIIi
3ananpHOro) 3aXBOPIOBAHHA a60 MyXJIHH > 2 CM B AiameTpi (quB. po3xinu 4.4 Ta 5.1).

Jlikapcekuii 3aci6 Tpasumepa cia BHUKODHCTOBYBATH TiJIbKH Y MAIEHTIB 3 METACTATHIHHM pakoMm abo
PaKOM MOJIOYHOI 3all03H Ha PaHHIH cTajii, NyXTHHA SKMX MalOTh abo rinepexcnpecito HER2, a6o
amnigikauiro resa HER2, w0 Mae 6yTH BU3HAYEHO TOYHIM | BaJ1iJ0BAHMM aHani3oM (1uB. posainu 4.4 Ta
5:1);

Memacmamuunuii pax wnynry

Jlikapeskuit 3aci6 Tpasumepa y komGinauii 3 KanenuTabinom abo S5-dropypaumnom i umcnmaTHHOM
TNOKa3aHUH A7IA JliKyBaHHS J0POC/IMX NatieHTiB 3 HER2-1103UTHEHO0 METACTaTHYHOIO a/IeHOKaPLUHOMOIO
LITYHKY ab0 ractpoesodareansHoro nepexosy, sxi paHille He OflePXKyBAIM IPOTHPAKOBOTO JKyBaHHS 3
TIPHBOJlY METaCTATUYHOIO 3aXBOPIOBAHHSL.

Ipenapar Tpasumepa citiz 3acTOCOBYBATH NMIe MALiEHTAM 3 METACTaTHYHUM pakoM UUTyHKY (MPLI) i3
MyXNHHHOMW rinmepekcnpecito HER2 ITX 2+ (to6to i3 piBHeM ekcrpecii 2+, BU3HAYEHHM 33 METOIOM
IMyHOTriCTOXIMIYHOrO ananisy), Ta MO3UTHBHUM pe3synbTaToM aHanmisy 3a MetoioM SISH afo 3a MeTogom
FISH, a6o II'X 3+. Cnig BHKOPHCTOBYBATH TOUHI i BaNli0BaHi METOM aHani3y (1uB. po3ninu 4.4 5.1).

4.2 Ho3u Ta cnocib 3acTocyBanHs

TectyBanus Ha myxnunny ekcrnpecito HER2 € o6oB's3koBuM 10 Mo4aTKy NpOBEJEHHs Tepamii (IuB.
posainu 4.4 ta 5.1). Jlikysauus npenapatoM Tpasumepa HeobXinHO PO3NOUHHATH TiNBKM i HarjIsa0M
JiKaps, SKHH Ma€ JOCBiJ NMPOBeeHHS LHTOTOKCHYHOT XimioTeparnii (quB. poszin 4.4), i Mae MIPOBOIUTHCS
TUIBKM MEIHYHHM MpalliBHUKOM.

IIpemapar Tpasumepa ans BHYTPilLIHBEOBEHHOrO 3aCTOCYBaHHS HE MNPU3HAYeHMHl 1A MiAWKipHOTO
BBEJICHHS, 1 Ma€ 3aCTOCOBYBATHCh Ti/ILKH IITAXOM BHYTPIilLIHBOBEHHOI iH(y3ii.

3 METOI YHUKHEHHS NOMMUJIOK TpH 3aCTOCYBAHHI NpenapaTy BaKIHBO MEPEeBIPUTH eTHKETKU tnakoHis,
11100 NePeKOHATHCS, O IOTYETHCA | BBOANTHCH Tpasumepa (Tpactysymab), a ve Kaacuna (Tpactyzymaby
€MTaHCHUH).
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EOSYBHHHSI

Memacmamumun PAK MOTOYHOT 3a1031

Tpumuxcnesa cxema

PekomennioBana novatkosa HABAHTAKYBANbHA /1038 CTAHOBHTL 8 MI/KI MacH Tina. Pexomennosana
TIATPHUMYI04a 1032 3 TPUTHXHEBUMH IHTEPBAllaMH CTAHOBHTE 6 MI/KT MacH Tila, MOYMHAIOYH Yepes TpH
THXKHI MiCIIs BBEACHHS HaBaHTaKyBaJILHOI JO3H.

Tudsicnesa cxema

PekomenjioBana nouarkopa HABAHTAXYBAalbHA 03 CTAHOBHTh 4 MI/KT MacH Tija. Pexomenznorana
TIXXHEBA TATPUMYIOYA /033 CTAHOBUTH 2 MI/KL MacH Tilla, OYHHAIOYM Yepes oMK TVKIEHb MTicHs
BBEJICHHA HaBAHTA:KYBA/ILHOT JJO3H.

Kombinosana mepanis 3 naxnimaxcenom abo doyemaxcenom

YV onopHMX pochimkeHHSIX (HO0648g, M77001) naknitakcen a6o AoLeTaKcesl BBOAWIM HACTYIHOIO JHA
micns mepmoi go3m Tpactysymaby (wono indopmauii Npo 1103y, JHB. KOPOTKY XapaKTePUCTHKY
NKapceKOro 3acofy (KXJ13) naknitakceny aGo AoueTakceny) i Bimpasy sk micns HACTYIHUX [103
TpacTysymady, AKILO nonepeaHi no3u TpacTy3symaly nobpe nepenocuiucs.

3acmocyeanna y KomBinayii 3 inziGimopamu apomamaszu

Y onopHoMy mocnmimkenni (BO16216) tpactysyma6 i dHacTpO30J BBOAHIHN B 1-if neHb. He 6yi0 sxoqunx
00MeeHB 11010 BiZHOCHOrO Hacy BBENCHH PH CYIy THBOMY 3aCTOCYBaHHi TpacTy3ymady i anactpozony
(mozo indopmauii mpo Ao3y, nuB. KXJI3 aHacTposony abo inmmx iHribiTopie apomatasu).

Pax monounoi zanosu na Pantix cmadisx

Tpumuoicnesa i muxcnesa cxemu

Ipu TpuTmkHeBiii cxemi pekomemnosana NIOYaTKOBa HaBaHTaXyBalbHAa 1032 npenapary Tpasumepa
CTaHOBHTB 8 MI/KT MacH Tina. PexomenoBana NIATPUMYIOYa 1034 npenapaty TpasiMmepa 3 TPUTHXHEBHMH
IHTEpBANAMH CTAHOBUTL 6 MI/kr MacH Tina, OYHHAKOYH Hepe3 TPH THXKHI Iicns BBemeHHs
HaBaHTaXXyBalbHOI 103M.

I[Tpu THkHEBI cxemi (noYaTkoBa HaBaHTaKyBaIbHA A03a 4 Mr/Kkr, notim 2 Mr/kxr LIOTHIKHA) OQHOYACHO 3
naKyiTaKcenom micss ximiorepanii AokcopyGiuuHOM i muknodocdamigom,

Aus. po3ain 5.1 mozo inpopmanif Npo 03yBaHHA NpH KOMOiHOBaHi it XiMioTepanii.

Memacmamuynuii pax UIVHKY

Tpumuxcnesa cxema

PexomennoBana nouarkopa HaBaHTaXyBANbHA 1032 CTAHOBUTb 8 MI/KI MacH Tina. PexoMeH0Bana
MiATPUMYIOYa 103a 3 TPUTIDKHEBHMH IHTEpBATAMH CTAHOBHTH 6 MI/KT Macy TiNa, NOYHHAIOUM Yepe3 TpH
THXKHI TTICJIs BBE/IeHHS HAaBaHTa&XYBAIBLHOI JO3M.

Pak MonoyHoi 3a1031 i pax LIJTVHKY

Tpusanicme nixyeanns
IauienTn 3 MetacraTHunum PakoM MOMOYHOI 3a/103H ab60 MeTacTaTHYHUM PaKOM LUTYHKY MOBHHHI
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3nuvicenns 0o3u

VY KIHIYHUX JOCTIKEHHAX 103y Tpacty3ymaly He 3HMXKYBanu. Y TNepiol BUHHKHEHHs obopoTHol
Mieznocynpecii, crnpuunnenoi Ximiotepamiero, nauieHTH MOXYTb NPOJIOBXKYBaTH Tepamil0 3a yMOBH
PETE/ILHOTO  KOHTPOJIIO 33 YCKIANHEHHAMH, IMO BHHMKIH BHACTiOK HeiitpomeHii. Jlusucs KXJI3
nakyiTakceny, nouerakceny abo inribiropy apomarasu ans OTpUMaHHA iHOPMaLIT MO0 3HIKEHHS 1034
abo BiACTpoyeHHA XiMioTeparmii.

SKmo ¢pakuis BHKMAY NiBOro UITYHO4YKa (PBJILI) 3Hmwkyetses g0 >10 BigcoTkoBHX NYHKTIB Bif
TMOYaTKOBOTO piBHA abo 3HMKYETheA 10 50%, JIKYBaHHA CIiA MPU3YNMHUTH i NIPOBECTH [OBTOpPHE
nocnipkenus GBI npotarom npu6In3HO 3 THKHIB. Axwo ®OBJII 3a weii yac He nokpaumses a6o me
noripmuecs, abo sAKWIO po3BHIACA 3acTiiiHa cepuesa HenocratHicte (3CH) 3 kninivHMMM nposBamu,
3acTocyBanHA npenaparty Tpasumepa Ci1iJ NIPHOMHUTH, KO TiTbKH KOPHUCTB BiJl Horo 3acTocyBanHs s
KOHKPETHOrO NaUi€HTa He MNepeBHIlye DH3MKH. Bei Taki nauicHTH NOBMHHI OyTH HampaeneHi Ha
oDCTexeHHs 10 Kapaionora i MoAansIoro CIIOCTEPEKEHHS.

IHponyweni dozu

SIKIO nauienT npomycTus 103y BBeAeHHS nikapebkoro 3aco0y TpasuMepa Ha OJMH THXIEHb 260 MeHIIe,
HeoOXi/HO AKOMora ckopiie BBecTH Npenapar y craHaapTHiil miaTpumyouiil 1o3i (TixHeBa cxema: 2
MI/KT; TPUTHXXHEBA cxema: 6 Mr/kr). He criin dekaTtw HacTynmHOro mnjiaHoBaHOTO uukny. Tlopanemi
TiATPUMYOUi 1103M CiJ BBOAMTH wyepes 7 nmiB abo depe3 21 meHb BiANOBIAHO 10 THXHeBoi abo
TPUTHIKHEBOT CXEMH.

SIKILO NalieHT IPOIYCTUB 103y BBEAEHHS npenapaty Tpasimepa Ginbi Hisk Ha OAMH THXIEHB, Heo6XinHO
AKOMOra CKopillle 3HOBY BBECTH HAaBAHTXKYBAIbHY Ao3y npenapary Tpasumepa y BUrIsai npubausuo 90
XBHJTMHHOT iH(ys3il (TuxkHeBa cXeMa: 4 MI/KT; TPHTHKHeBa cxeMa: 8 mr/kr). [opansiwi nigTpuMytoui 1o3u
Tpasumepa (THkHeBa cxema: 2 MI/KT; TPHTHKHEBA cXeMa BIANOBI/IHO 6 MI/KI) C/1i1 BBOMTH Yepe3 7 HiB
abo yepes 21 neHp BiANOBIAHO 10 THXHeBOT 260 TPHTHKHEBOT CXEMH.

Ocobnusi zpynu nayicumis
Creuianeri hapmakokineTHuni nociimxens 3a Y4acTIO Nali€HTiB TiTHLOTO BiKy Ta MALi€HTIB 3 HHPKOBOIO

abo 1eYiHKOBOIO HEOCTATHICTIO He NpOBOJMIACA. Y X0zl papMakoKiHETHYHOrO Mony IALiiiHOro aHamisy
He 6yJ10 mpoeMOHCTpOBaHO BIUIHBY BiKY i HHPKOBOI HEJIOCTATHOCTI Ha tbapmakokineTuky TpacTy3ymaoy.

Himu

Tpasumepa He BUKOPHCTOBYIOTh 1 JTiKyBaHHS NALIEHTIB THTIYOrO BiKy.

Cnocié 3acTocyBanns

Jlikapcekuit 3aci6 Tpasumepa npusHadeHuii nis BHYTPILIHBOBEHHOTO 3aCTOCYBAHHA. HapaHTaxyBansHy
A03y CHiA BBOAMTH Yy BHOIAAI 90-XBHIMHHOL BHYTPIlUHBOBEHHOT idy3il. BBoauru npenapar
BHY TPILIHBOBEHHO CTPYMeHeBO (60/IFOCHO) He MOXHa. BuyTpilneosenHa ingys3in npenapartom Tpazumepa
Mae IpOBOJUTUCE MEIMYHHM MPALiBHUKOM, SKWH MiAroToBneHuil 10 KOHTPONIIO aHadinaxcii; Habip
HEBIZIK/Ia/IHOT /IOTIOMOTH NOBMHEH 6YTH y HAasSBHOCTI. 3a CTaHOM NaUi€HTIB CMliI peTebHO CoCTepiraTi
TIPOTATOM HE MEHILE LIECTH MOAMH MiC/Is MOYaTKy neproi indys3ii i TNPOTATOM JBOX FOJMH MiCNIA [I0YaTKy
HAaCTYMHUX iHQY3il IMOZO PO3BHTKY TAKMX CHMITOMIB SIK nuXoMaHka i 03406 abo iHWHX mposBiB
iHQY3ifHMX peakuiil (auB. posginu 4.4 Ta 4.8). IlepepuBanHs aG0 YMOBiNbHEHHA WIBUIKOCTI iHysii
MOXYTb JIONIOMOITH KOHTPOMIOBAaTH Taki CHMNTOMH. IHQY3il0 MOKHA BiIHOBHTH micis nocnadiaHHs
CHMIITOMIB.

K110 MovYaTKOBa HaBaHTAXKYBATbHA 7032 nobpe NepeHOCHTECS, HACTYITHI 103 MOXKHA BBOHTH ¥ BUIIAAI
30-XBHIHHHOI iHY3il.

Ilepen BBemeHHAM muB. iHCTPYKUIi mo BiZHOBIEHHIO npenapaty TpasuMepa Ans BHYTPIilIHBEOBEHHOIO
3aCTOCYBaHHA y po3Aini 6.6.
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4.3 Iporunokaszanusn

. MinBuiena yyTuBicTs 10 TpacTy3ymaly, Muimaunx Gikis a6o Oy Ab-AKOT 10MOMIXHOI peyoBHHH,
TepetiyeHnx y posaini 6.1.
. Tsskka sazuika y cTani criokor yepes ycknaHeHHs TIPOrpecyI0Uoi 3/104KiCHOT MyXIHHK a6o Taxa,

110 NoTpedye NpoBe/ieHHs T0AATKOBOT KHCHERBOT Teparil.
44 Ocob6auBi 3acTepexenns Ta 3anobisui 3axo01H NPH 3aCTOCYBAHHI
IpocresxkyBaHicTh

HAns noninenus npocrexypanocTi Gionorivamx NiKapchKkuX 3aco6iB Heo6XiaHo YiTko ¢ikcysaru Toprosy
Ha3By i HOMep cepii NIpenapary, 1o BBOIHTHCS.

TectyBanns Ha myxumany excnpecito HER2 CIIiZl IPOBOAMTH B CIeliati3oBaniit naboparopii, fka Moxe
3a0e3neynTH HaJleXKHY Banialio NpoUeNyp TeCTyBaHHA (AUB. po3ain 5.1).

Ha nannii wac BincyThi aani kiinivHEX nocnimkens LL0/10 MOBTOPHOI'O JIKYBaHHA NALIEHTIB 3 MONepeIHiM
3aCTOCYBaHHAM TpacTy3ymaly NpH aX'loBaHTHIi Tepanil.

Cepuera jquchyHkuisg

3azanvni numanns

TauienTy, axi oTpuMyrOTE J1iKYBaHHS npenaparom Tpasumepa, Hanexats 10 rpynu nigBHIIeHOro PU3UKY
PO3BUTKY 3aCTIHHOI cepuesoi Hegoctathocti (3CH) (II-IV (yHKUioHANEHMIT Kiac 32 K1acudikauicro Hblo-
Wopkcekoi acouiarii kapmionorie [New York Heart Association, NYHA]) a6o 6e3cumnToMHOL cepueBoil
aucdynkuii. Taki ABHILA cnocTepiranmcs Yy NAUIEHTIB 11iJ] 9ac 3aCTOCyBaHHs TpacTy3ymaly sk MOHOTepanii
abo y xombiHauii 3 makmitakcenom a6o AOLETAKCENOM, 0CO0/IMBO micns XimioTepanii aHTpaumkTiHOM
(noxcopy6iunn a6o enipy6inun). 3a CTYNEHEM TKKOCTI BOHH MOXKYTh 6yTH Big [OMiPHOTO [0 THKKOTo
CTYNeH4, i MPU3BOJUTH O CMEPTENbHAX HACITIIKIB (mnuB. poszin 4.8). KpiM Toro, crig JOTPHMYBaTHCh
o0epekHOCTI MpH NiKyBaHHI MNalieHTIB 3 TMiIBULUEHAM PU3HKOM CEpIEBO-CYIHHHUX YCKJIAHEHB,
HANpHUKaz, apTepiallbHOIO TiNepTeHsieo, NiATBEpIKEHO0 ileMiYHOK xBopoboto cepus, 3CH, OBJIIL
<55%, nauieHTiB JiTHBOTO BiKY.

Bcei nauientu nepea noyarkom nikysanus npenapatom Tpasumepa, ocob11Bo Ti, fKi panimme 0JlepXKyBallu
aHTPaUMKIIH i uuk1opochamia, mosuuHi mpoiitn peTeNbHe KapaiosoridyHe obCcTe)keHHs Ha BUXiTHOMY
PiBHi, 10 BKIOYaE 36ip aHaMHe3y i disukanbHuil Orysj, enekTpokapaiorpamy, exokapaiorpadiro ta/a6o
pazioizoTonHy BeHTpHKyJIOrpadito (MUGA) abo marnitHo-pesonancHy ToMorpadiro. MoHITOPUHT Moxe
JIONIOMOT'TH BUABHTH NALIEHTIB, y SKUX PO3BHHYJIACH cepuesa aucoynxuis. Kapaiosoriuni gocnimkerns,
TNpOBe/leHi Ha BUXiZHOMY piBHi, MOBUHHI TOBTOPIOBATUCA KOXKHI 3 MicAui Mia yac NmikyBaHHS i KOxHi 6
MICAUIB MiCNA NPUMUHEHHs TiKyBaHus 10 24 MICSL{B 3 MOMEHTY BBeJEHHA OCTAHHBOI 03K npenapary
Tpasumepa. Tlepen npuifHATTAM piwenHs momxo NpOBEJCHHs MiKyBaHHA Npenapatom TpasuMepa Clig
NpOBECTH PETENbHY OLIHKY CIiBBiTHOMIEHHS PU3UKY i KOPHCTI.

Pesyneratu  dapmakokirernunoro NOMyNALIAHOTO aHAmi3y BCiX HAsSBHMX JaHUX CBIgYATE, 1O
Tpactysyma6 moxe sammwarucs y KpoBOOGiry 10 7 MicauiB micns npunuHeHHs JiKYBaHHS (AMB. po3zin
5.2). V nauieHTis, ski oTpuMyioTs AHTPAUUKITIHH MiCNIS MPHIIMHEHHS TiKyBaHHSA TpacTy3ymaboM, MOXKIIHRO,
TMiJABHLIYETECA DPH3MKY PO3BUTKY cepueBol AucyHKUil. SIKIO MOMUIHBO, ciin YHHKaTH Tepamii
AHTPaLMKIIHOM INpOTArOM 7 MicswiB  micns TIPUNMHEHHA  3aCTOCYBaHHS TpacTy3ymaly. Skuio
aHTPAUMKIIHH BHKOPHCTOBYIOTECS, CITiJl PETENBHO KOHTPOMKOBATH CEPUEBY DYHKLIIO NaIli€HTa.

[Tauientam 3 BusBIEHMMH B XOAi BHXiHOrO CKPHHIHTY CEpUEBO-CYAMHHUMY MOPYIIEHHAMH CJIi
POBOJHTH NOAANBLILY KAPAiONOri9Hy OUiHKY. ¥ BCiX MalieHTis cix KOHTPOJIIOBATH CepLERY (WYHKLIFO mif
4ac JTKyBaHHS (HaNpUKIam, KoxkHi 12 THKHIB). MOHITOPHHI MOXe J0NOMOITH BUSBHTH Mali€HTIB, Y AKHX
PO3BHBACTECA CepueBa AUCHYHKUis. [Tpy BHHUKHEHH] Y NauicHTa 6e3cHMITOMHOrO MOPYLIEHHS (yHKLii
CEpUsA MOHITOPMHT CIiA NPOBOAMTH (Hanpuknan, koxHi 6-8 THXHIB). 3a HABHOCTI CTIHKOrO 3HUJKEHHS
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(hyHKuii 1iBOTO UUTYHOUKA, IO 3aMMIIAETECA GE3CHMITOMHHM, JiKapro HeoBXiTHO PO3IIAHY TH IONITBHIC T
NIPUITHHEHHS TEpaITil, 3a yMOBH 1O KIiHiYHa KOPHCTH Tepanii TpacTyzymatoM He jac nepesar.

Besneka nonoskenns ao moHOBIeHHs iKYBaHHS TPacTy3yMaGoM MalieHTiB i3 cepueBoro AuchyHKLiew
NpOCNEKTHBHO HEe BUB4anack. Axuio PBJILI sumwkyeTsest 10 >10 BiICOTKOBUX MYHKTIB Bill N0OYATKOBOIO
PiBHs 60 3HIKYEThCS 10 50%, TiKYBAHHA CIiA NPU3YIHHATH i NPOBECTH NOBTOPHE Aocnitxkenns GBI
npotarom npudnusto 3 TiwkHiB. ko GBI 3a ueii yac He NOKpamuBcs abo wie noripiuecs, ado AKIo
po3BHIacs CHMNTOMAaTHHa 3acTiiiHa cepuesa HepocTaTHicTs (3CH), 3acTocyBaHHA npenapary Tpasumepa
CIIiJl IPUITMHKTH, AKWIO TiILKH KOPHCT Bil HOro 3acToCYBaHHS 115 KOHKPETHOrO Malli€HTa He NepeBHIlye
pusuxi. Bei Taki mauientd moBuHHi GyTH HampapneHi Ha OGCTeXeHH 10 Kapaiojgora i noganelue
CIOCTEPEIKEHH,

Y pasi po3BUTKY CHMIOTOMATHYHOI CEepLeBOi HEZOCTATHICTh HA Tii Tepanii npenaparom Tpasumepa,
MiKyBaTH il ¢/1iJ] CTaHZAPTHHUMH 3ac06aMH, 1110 3acTocoByroTk Npu 3CH. Cran 6inbIIOCTI NALIEHTIR, Y AKMX
PO3BHHYNacs 3acTiliHA cepleBa HeJOCTATHICTE abo Ge3cHMNTOMHA cepueBa JUCOYHKLIS B OMOPHUX
AOCTIDKEHHSIX, NOKPALIHBCS NPH TPOBE/IeHHI crayjaptHoro nikyBamHa 3CH, mo cknagaetecs 3
IHriGITOPiB  aHTriOTeH3HHIEPETBOPIOKYOT0 depmenty (AIID) abo 670KaTOPiB AHTIOTEHIHHOBHX
petienTopis i GeTa-610kaTopiB. BiNblIicTE MamieHTiB i3 cuMITOMAaMY 3 OoKy cepls i ZOKAa30M KJiHiuHOT
KOPHCTI JIIKyBaHHS TPacTy3yMaboM MpOOBkyBaiu Tepanio 0e3 J0AaTKOBMX KTiHIYHHX SBHIL 3 Ooky
cepus.

Memacmamuynuii pax morounoi 3anozu

He MoxHna onHOuacHo 3acTocoByBaTH npenapat Tpasumepa i aHTpalMKIiHg 15 NikyBaHHS MPM3.
[Manientu 3 MPM3, siki paniime oTpumyBati AHTPALHKIIIHH, TAKOX CXHIBHI 10 PU3UKY PO3BHTKY ceplLeBoi
mucGyHKIIT NPH 3acTOCYBaHHI Mpenapary Tpasumepa, Xo4a y nopiBHAHHI i3 0HOUACHHUM 3aCTOCY BaHHAM

Tpasumepa i aHTPALMKIIHIB PH3HK € HIKYHUM.

Pax monoynoi 3anosu na pauniii cmadii

Y mnauientis 3 PPM3, kapaionoriuni nocnmimkenns, NpOBeJeHi Ha BHXiAHOMY piBHi, MOBHHHI
TMOBTOPIOBATUCH KOXKHI 3 MicsLi i yac nikyBaHHS i KOXHI 6 MicAIIR mics TIPHUINIMHEHHA TiKYBaHHs 10 24
MICALIB 3 MOMEHTY BBEJEHHS OCTAHHBOI I03H npenapary Tpasumepa. [lamientam, siki omepxyroTh
XimioTepaniio i3 3acTOCYBaHHAM aHTpaLMKIiHIB, PEKOMEH/IYETBCA MPOBOAUTH MOJANBIINA MOHITOPHHT
TIOBTOPXOBATH HOT0 IIOPIYHO 10 5 POKIB MiC/A OCTAHHBOTO BBEACHHS Tpasumepa, abo nosuwe, sxmio
CIOCTEpIraeThesi NocTiliHe 3HmKeHHs OBJILIIL.

[NauienTiB 3 inapkToM Miokapaa B aHamHes, CTEHOKapZi€ro, 10 NOTpedye MeIHKAMEHTO3HOTO iKY BaHHS,
3CH B anamuesi abo HasBHow (II-IV dyHKuioHaTLHUiT KTac 3a knacudixauiero NYHA), ®BJII < 55%,
iHWMMA KapaioMionaTisMu, cepueBolo apuTMicro, Ska NoTpefy€e MeIMKaMEHTO3HOTO JIiKyBaHHS, KIiHI9HO
SHavyIHMH 3aXBOPIOBAHHAMH KJIaNaHiB Cepls, MOraHo KOHTPO/ILOBAHOK apTepiaibHOK rineprexsieto
(rinepTensis, KOHTPO/ILOBAHA 3 IONOMOTOKO CTAHAAPTHO! MEAUKAMEHTO3HO] Tepanii, He Oyna BUk/IIOuYeHa)
1 remMOMHaMiYHO 3HAYYLUMM TNeEPUKAPNIATEHHM BHIOTOM HEe BUKTIOYATH Y ONOpHI JdOCHimKxeHHs
3acToCyBaHHA TpacTy3ymaly Npu aa'toBaHTHil i Heoan'roBauTHiil Tepanii PPM3, i TOMY JIiKyBaHHA Y TaKHX
IPYyIl Nali€HTIB He PeKOMEH10BaHO.

Ao'tosanmna mepanis
He MoxHa ofHouacHo npusHauatu npenapat Tpasumepa i anTpauuKiHM Npy ag'foOBaHTHil Teparii.

Y nauientis 3 PPM3 croctepiranocs 36iblieH S YaCTOTH CHMITOMATHYHAX | Oe3CHMITOMHUX SABUIL 3
Boky cepus npu 3acTocysanHi TpacTy3ymaby micns XimioTepanii, 10 MiCTUTE aHTPALMKIIIH, Y MOPiBHAHHI
3 BBC/ICHHAM HEAHTPALMKIIHOBOI CXeMM NIKYBaHHS i3 3aCTOCYBaHHAM AoLeTakceny i kapboriaTuny,
4acToTa TakMX ABHIL Oyna Ginblu BUpakeHOW npH OMHOYaCHOMY BBEJIEHHI TpacTy3ymaby 3 TakcaHaMu,
HDK Mpu HOro mocnigoBHOMy BBeneHHi 3 Takcamamu. Hesaneskuo Bill CXEMH, sKAa 3aCTOCOBYBajach,
BinbLIicTs CHUMNTOMATHYHMX ABHII 3 GOKY CepL CIIOCTEPIra/Ineh NPOTATOM nepux 18 micauir. B ogHoMy
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i3 3 ONOPHUX J10CTiKeHb, IIPH SKOMY JOCTYIHA MeJliaHa Mepioy NOAATbLIOr0 CNIOCTEPEXKEHHA CKIIafana
5,5 pokis (BCIRGO006), crioctepiranocs GesnepepsHe 36i/bIIeHHA CyMapHO YacTOTH CHMITOMATHYHHX
ABULL 3 60Ky cepus abo ®BJII y nauieHTis, SKUM TpacTy3yMal BBOIHIH OHOYACHO 3 TAKCAHOM ITic/Is
AHTPAUMKNMHOBOT Tepanii, 10 2,37% y nopiBusnHi i3 npubausso 1% y ABOX rpynmax mopiBHSHHS
(aHTpammkniH mmoc nuknodochamia 3 NoAANLUINM 3aCTOCY BAHHAM TaKCaHy i TakcaHy, kapOomnaTHHy i

TpacTy3ymady).

PakTOopamMu pU3MKY PO3BMTKY SBHIY 3 GOKy Cepus, fKi BH3HAYMIM B YOTHPBOX BEIMKHX AOCIIIKEHHAX
a/I'loBaHTHOI Tepanii, 6ymu i THIi Bik (> 50 pokiB), HU3bKMii 104aTKOBHIT piBens OBJILLI (< 55%), 3HUkKeHA
OBJII Ha 10-15 nmyukTiB 1o abo micas noyaTky TiKyBaHHS NAKIiTAKCenoM i nonepeaHe abo ogHOYacHe
3aCTOCY BaHHS aHTHTINePTEH3NBHUX JiKapchKuX 3aco6iB. Y nauieHTis, sxi OTPUMYBAJIH TPACTy3yMad micis
3aBEPLICHHS Q]I OBaHTHOI XiMioTepanii, pusuK po3BHTKY cepuesoi aucdyHKuii 6yB acouiiioBanuii 3 BUIIOH0
KYMYJIATHBHOKO /103010 QHTPALMKIIIHY, LIO 3aCTOCOBYBABCS JO MOYATKY JTiKyBaHHA TpacTy3ymaboM, Ta
innekcoM Macu tina (IMT) > 25 kr/m2.

Heoadtoeanmna-ao'oeanmna mepanis

INauientam 3 PPM3, sikuM npu3HaueHe Heoad'tOBAHTHe-aq'OBAHTHE nikyBaHHs, npenapar Tpasumepa ciij
34CTOCOBYBAaTH OJHOYACHO 3 AHTPAUMKITIHAMM TifbKH AKIO NAUICHTH paHille He OTPUMYBATH Kype
XimioTepanii, i TiNBKH CXeMH JTiKyBaHHS i3 BHKOPHCTAHHAM HM3BKUX 103 aHTpPalMKIiHy, TOOTO npH
MaKCUMANBHAX KyMY/IATHBHUX JI03aX 10kcopySiuuny 180 mr/m? abo enipybinuny 360 mr/m?,

SIKIO MalieHTH OTPUMYBAlNH OJHOYACHO HH3BKI H03M aHTpauUMKIiHiB i npemapar Tpasumepa sk
HE0aJl' IOBAHTHY TEpaIlilo, 3aCTOCOBYBATH NOJATKOBY HUHTOTOKCHYHY XimioTeparnito micns xipypriudoro
BIPY4aHHA He NOTpiHO. B iHMX cuTyauisx piwenss npo HeoGXigHicTh NpPOBEIEHHA J0JaTKOBOI
LHTOTOKCHYHOT XIMIOTeparii BU3HAYAEThCA 3 YPaxyBaHHSM iH/MBILyalbHUX (akropis.

Hocsin ogHoYacHOrO 3aCTOCY BaHHS TpacTy3yMaty 3 KYPCOM aHTPaLUKITiHY B HU3LKUX J103aX HA AaHHI yac
obMesxyeThes ABOMA AocaimkeHHAMH (MO16432 i B022227).

Y omopHoMy nocmimxenHi MOI16432 TpacTysyma® BBOAMAM OJHOYACHO 3 HEe0a/1'IOBaHTHOKO
XimioTepari€to, sika BKITIOYaa TP LMKIH AOKCOPYGillHy (kyMynaTuBHa 1032 180 mMr/m?).

Hactora cumnTomaTHyHOT cepueroi aucdyHKLil cknana 1,7% npu cxemi i3 TpacTy3ymabom.

Y ocHoBHOMY KiiHiuHOMY nociimkenni BO22227 TpacTy3ymat BBOIMIH OJHOYACHO 3 HEeoa'I0BaHTHOIO
XiMioTepami€ro, M0 MicTHIa YOTHPH LMKIH enipy6inuuy (kymynsarusna noza 300 M /m2); 3 meniamoro
CMOCTEPEeKEHHA 110 NepeBHITyBana 70 MiCALiB, YacTOTa BHHHKHEHHS CEpLEBOi HEelI0CTATHOCTI/3acTiliHOT
cepueBoi HeJocTaTHOCTI cTaHoBHAa 0,3% y rpyni BHYTpPIIUHEOBEHHOTO 3aCTOCYBaHHs TPacTy3ymaby.

Kniniysuit gocsin Tepanii nauieHTis BikoM nonan 65 pokie o6Meskenuii.

Indyziiini peakuii (IP) Ta migBHIIEHA YYTINBICTE

IloBinomnanoca mpo cepiiosni IP Ha doni indys3ii TpacTy3yMaly, BKIIOHAOYH 3a[HINKY, apTepianbHy
TiMNOTeH3il0, AMXaHHA 3i CBHCTOM, TiMepTeH3ilo, GpoHXOCHasM, CYNpaBeHTPUKYJIAPHY TaXiapHTMito,
BHIDKCHHS HacHYeHHS KpOBI KHCHeM, aHadinakciio, pecmipaTopumii AHCTpeC, KPOMMB'AHKY Ta
aHriOHEBPOTHYHHI HaGpPAK (AMB. po3ain 4.8). 3 MeTO 3HMKEHHS PH3HKY BUHUKHEHHS LIUX SBHIL MOMKe
3aCTOCOBYBATHCH MOMNEPEAHE MpOdinakTUyHe NikyBaHHS. BinbulicTs LMX SBMII BHHHKAE Mmia 4ac abo
TpOTAroM 2,5 roOJMH Mic/s no4aTKy nepuwoi iHdysii. ¥ sunaaky possutky indys3iiinol peakuii, indy3iro
i nepepsaTH abo CIIOBUTBHMTH 1i IBHAKICTS, i CIOCTEpIraTd 3a CTAHOM NALIEHTA [0 3HMKHEHHS BCiX
CIOCTEPEXKYBAHUX CUMITOMIB (uB. po3ain 4.2). Jlna nikyBaTH UMX CHMIITOMIB MOXHA 3aCTOCOBYBATH
aHAILreTHYHI/ KapO3HUAKYBaNbHi 3aco0H, Taki sK MemepHaHH abo napaueramon, adbo aHTHricTaMiHHHI
3acib, Takuii sk qudenrigpamin. V Ginswocri Mali€HTIB crocTepiranocs 3HUKHEHHA
CHMITOMIB, MiCAs 90T0 NPOJOBXKYBaNH iH(ys3il TpacTysymaby. Cepiiosni peaknii ycmimwHo nikysamy 3a
AOMOMOTOK  MiATPUMYIOYOi Tepanii, Takoi sK KHCHEBa Teparis, 3acTocyBaHHsi OeTa-aroHicTiB Ta
KOpTHKOCTepoiis. Piako Taki peakuii acomitoBanucs 3 MOTEHIINHO TeTATEHUMH KITiHiYHIMU HACIIIKAMH.
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PH3MK PO3BHTKY NeTanbHUX iHdy3iHMX peakuiif miIBMUIEHNH y NauieHTIB i3 3aQMIUKOI0 Y CIOKOL,
CIPUYMHEHOI YCKJIATHEHHSIMH MNPOrpecyrovoi 3/10KICHOT MyXIHHM Ta CYMYTHIMH 3aXBOPIOBAHHAMH.
Takum 4MHOM, TaKMM NaUi€eHTaM He CJIiJl PU3HAYaTH JiKyBaHHs TpacTy3yMaboM (aus. poszin 4.3).

TloBioMIIANOCA TaKOXk TPO IOYATKOBE MOKPAUIEHHS, 32 SKHM CIIOCTEpirasocs KiiHiuHe MoOripiueHHd i
YTOBINBHEH] peakiii 3 IBUAKUM KTiHIYHUM moTipieRHsM. CMepTelbHi BUIIAAKU BUHHUKATH Y TIepio/l Bin
JeKiNBKOX TOJMH JI0 OHOIO THXHA Ticnd indysii. Piako y mauieHtis nouuHascs po3BUTOK CHMITOMIB
iHQys3ii i JmereHeBHX cuMnTOMIB Ginbine, Hik yepes 6 roauH micas mouatky iHdysii TpacTy3ymaoy.
TlaunieHTiB cia nonepeAuTH NPO MOKIHBICTE TAKOTO IMi3HBOO MOYATKY PO3BHTKY CHMIITOMIB, a TAKOXK
TIPOIHCTPYKTYBATH, 11O IM HeOOXiIHO 3B'S3aTHCH 31 CBOIM JlikapeM Y pasi BUHMKHEHHS TAKMX CHMIITOMIB.

Jlerenesi sBua

Tskki JtereHesi sBuna 6y 3apeecTpoBaHi Ha QOHI 3aCTOCYBaHHS TPAcTy3yMaby y MOCTMapKeTHHIOBHIA
nepio (aus. posxin 4.8). 3pinka ni sBMmA Manu JertanbHi Hacmigku. Kpim Toro, mosigomisiocs npo
BHNIAAKH IHTEPCTHLIATLHOrO 3aXBODIOBAHHS JIereHb, BKIIIOYAOYM iH(INBTPATH JereHis, roCTpUi
pecripaTopHHii AHCTPeC-CHHIPOM, THEBMOHII, THEBMOHIT, IJIeBpanbHUIl BUIIIT, pecnipaTopHHUii THCTpeC,
rocTpuii HaOpAK JIEreHiB i IMXaNbHY HeTOCTaTHICTh. PAKTOPH PU3UKY IHTEPCTHINATEHOIO 3aXBOPIOBAHHAM
JIETeHIB, BK/IIOYAIOTH MONEpe/HI0 a0 CyMyTHIO TEPANil iHWMMH NPOTHIYXTUHHMMH IperapaTamy,
TakMMH AK TaKCaHH, reMuntabiH, BiHopenbin Ta npoMeHeBy Tepanito. L{i sBMImIa MOXKYTh BHHHKATH SIK
nposiB iHQY3IHHUX peakuilt a6o MalOTh BiICTPOYEHHH MOYATOK PO3IBUTKY CHMITOMIB. Y NALi€HTIB, SKi
BIAYYyBaKOTb 3/IMIIKY B CTaHi CIIOKOK) 3yMOBJIEHOIO YCKIaAHEHHAMM TIPOrPECYIOUoi 3MOsKiCHOT Ty XJTHHH
Ta CYNYTHIMH 3aXBOPIOBAHHAMM, iCHY€ PH3MK BHHMKHEHHS JIET€HEBMX peakiliii. TakiM YHHOM, LHM
Nali€HTaM He CJiA TpU3HAaYaTH JiKyBaHHsS TpacTysymabom (muB. posmin 4.3). Cmix JOTPUMYBAaTHCH
00epe:KHOCTI NpPH NHEBMOHITi, 0COGNMBO y NauUieHTIB, AKi OTPUMYIOTB OJHOYACHE NiKyBaHHA i3
3aCTOCYBAHHAM TAaKCaHIB.

4.5 B3zaemopis 3 iHmuMu JikapcsKumu 3aco6amMu Ta i Buau B3aeMogiii

CreuianbHi JociikeHHA Nikapchkoi B3aeMmozii He HpoBoauiuch. KiiHi4HO 3HAuylwux B3aemoniil i3
CYMYTHIMH JiKAPCHKMMHU 3ac00aMH, IO 3aCTOCOBYBATHCH B KIIHIYHHUX JOCTIKEHHAX OJHOYACHO 3
TpacTy3ymMaboM, He CIOCTepiranoch.

Bnnus mpacmysymaby Ha apmarkoxinemuxy inuux npomunyxnunHux 3acobis

Hani papmakokineTuanux nocnimkens BO15935 i M77004 3a yuacTio xinok 3 HER2-nosutusaum MPM3
FOBOPATE MPO Te, W10 Aif MakiiTakcemy i gokcopyOilMHy (Ta iX OCHOBHHX MeTaGomiTiB 6-a-TiAPOKCHII-
naknitakceny, POH, ta nokcopy6inusony, DOL) y mpucyTtHocTi TpacTy3ymaGy (8 mr/kr a6o 4 Mr/kr
BHYTPIIlIHBOBEHHO! HAaBaHTAXKYBANIbHOI JO03M, MOTIM Mo 6 MI/Kr 1 pa3 Ha 3 TskHi abo 2 Mr/kr
BHYTPIlUHLOBEHHO | pa3 Ha THIK/IEHb, BiANOBIHO) 3aHIIAECTBCA HE3MiHHOW0. OnHaK TPacTy3ymad Moxe
MiABHIIYBATH  3aralbHy  eKcnosumito  merabonity  jokcopyGiummy  (7-gesokcu-13 AHTiapo-
nokcopybiuunony, D7D). Bioaktuericts D7D i KiiHiYHMiA BIIMB NiABMIIEHHS PIBHA LHOTO meTabomiTy
HEeBiJIOMi.

Hani  pocnipkenHs  JP16003, HenmopiBHIOBANBHOTO  AOCIiKEHHS Tpacty3ymaby (4  Mr/kr
BHYTPIlIHBOBEHHOI HABAHTAXYBABLHOT I03H 1 2 MI/KT BHYTPillIHBOBEHHOI 03H LWIOTHKHA) | JoLeTakcey
(60 Mr/™M* BHYTpILIHBOBEHHO) 32 YYACTIO OMIHIET TPYNH AMOHCHKMX XiHOK 3 HER2-MO3HTHBHAM MPMS3,
CBia4aTk, IO OJHOYAcHE BBE/ICHHA TPAcTy3ymaby He YHHHIIO BILIMBY Ha (bapMaKOKiHETHKY OIHOKpaTHOL
Ao3u pouetakceny. Jlocnimpxenns JP19959 6yno mignocnimkennam BO18255 (ToGA), sike MPOBOMIH 33
YHacTIO AMOHCBKHX Malli€HTIB, YONMOBIKIB Ta XIHOK, 3 PaKOM IITYHKY HA MI3HIX CTAZiAX AN BUBYCHHS
(hapmakokiHeTHkM kaneuuTabiHy Ta WMCIUIATMHY TPH 3aCTOCYBAHHI iX 3 Tpactyzymabom abo 0Ges.
Pe3ynbTaTd 1BOro MiMUIOCIHIKEHHS CBifYaTh, W0 EKCMO3MLUIA OIOMOriYHO AKTHBHHX MeTaGoNiTiB
(Hanpuknaz, 5-¢Topypaumn) kaneuuTabiHy He 3MiHIOBAIACH NPH OIHOYACHOMY 3aCTOCY BAHHI LMCIITIAaTHHY
abo mpu 01HOYACHOMY 3aCTOCYBaHHI LMCTLIATIHY i Tpacty3ymaly. OHaK, IpH 3acTOCYBaHHi y koM6iHawii
3 TpacTy3ymabom Oyso BizHaueHO BHILI KOHUEHTpauil kaneuuTabiHy Ta Gimbin TpUBaIMi nepioa ioro
HaniBBuBeneHHs. OTpUMaHi JaHi TaKOX CBinYaTh, 110 GapMakoKiHeTHKA UHMCTIATHHY He 3MIHIOBANach MpH
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O/(HOYACHOMY 3acTocyBaHHi kareuutabiny abo oaHoOWacHOMY 3acTOCyBaHHi —KaneuuTabiny 3
TpacTy3yMaboMm.

PapmakokiHeTHuHi JaHi aocmimkerHa H4613g/GO01305 3a yyacTio mali€HTiB 3 MeTacTaTHYHHM abo
MICLIEBO-PO3MOBCIO/KeHNM HeonepabenshumM HER2-O3HTHBHEM pakoM CBifuate, 1o TpacTy3ymab He
BILIMBAB Ha ()apMaKkoKiHeTUKY KapOomiaTuHy.

Bnaue npomunyxaunnux npenapamis Ha gapmakoxinemuxy mpacmy3symaby

llpn nopiBHAHHI CHMYJAUIHHUX CHPOBAaTKOBMX KOHIEHTpauiii TpacTy3ymaly micias MoHOTeparmii
TpacTy3ymMaOoM (4 MI/KT HaBaHTaXeHHA NOTIM 2 MI/KT | pas Ha TWKIEHb BHYTPINIHHOBEHHO) i
CTIOCTEPeXKYBAHNX KOHIEHTpalili y cHpoBaTii KpoBi AMOHCEKMX xkiHOok 3 HER2-nosutHRHMM MPM3
(mocmijvenns  JP16003) soamux joka3iB  (apMaKOKiHETHYHOTO BIIHBY Ha (PapMaKOKIHETHKY
TpacTy3yMaly Npu OJHOYACHOMY BBEJIHHS JIOLETAKCely BUABIEHO He 6yIo.

ITopiBHsHHS (apMaKOKiHETHYHHX MaHMX ABOX HociimkeHs dasu I1 (BO15935 ta M77004) i oamoro
nocnimxenns dasu I (HO648g), B AKMX NaLieHTH OTPUMYBaIM JiKYBaHHA OJHOYACHO TpacTy3ymMaboM i
nakjiTakcenoMm, i 1Box gociimkens dasu I1, B skuX TpacTy3yMab BEOJHIM AK MoHoTteparito (W016229 ta
MO16982), xinkam 3 HER2-nosutnBaum MPM3, Bkasye, 110 IHAMBINyanbHI Ta cepeaHi KOHUEHTpalii
TpaCTy3yma6y B CHPOBATL BiPi3HSAIMCA B MEXaX TOTO CAMOI0 JOCITIIXKEHHS Ta MK JIOC/IiKeHHAMU, alie
4iTkoro edexry Ha (apMmakOKiHETHKY TpacTy3ymaly IIpH OJHOYACHOM BBeJEHHI naKmTaKceny He
cnoctepiranocs. [lopiBHAHHEA papMakoKiHETHYHHX AaHUX A0C/iwKeHHs M77004, B AKoMy kinku 3 HER2-
no3suTHBHUM MPM3  oTpuMyBanu JlikyBaHHA OJHOYaCHO TpacTy3ymMaGoM, NAKIiTaKCceaoM i
NOKCOpYOILHHOM, 3 (papMaKOKIHETHYHHMH JaHMMH HOCIIAKEHb, B IKMX TPacTy3yma® BBOIM/IH B AKOCTI
moHnotepanii (H0649g) aGo B kombiHauii 3 aHTpanmKIiHOM LT0C IHKIohochamizom abo makmiTakcenom
(mocnimkenns H0648g), npoieMOHCTPYBAIO BiACYTHICTh BILTHBY JokcopyOillMHy Ta makiiTakceny Ha
(dapMakoKiHeTHKy TpacTyzymaby.

Hani pocnimkenHs ¢apmakokinerukn H4613g/GO01305 ciguats, wio KapbonnaTHH He BIUIMBAE Ha
dapmakokiHeTHKY TpacTy3ymaly.

CymyTHe 3acTOCYBaHHs aHAacTPO30/Ty He YHHMIJIO BILIHBY Ha (apMakoKiHETHKY TpacTy3yMmaGy.

4.6 PepTHALHICTE, BATITHICTS i JaKTaNis

Kinku dimopodrozo eixy
Kinkam PenposlyKTHBHOTO BIKY CITiJl peKOMeHyBaTH BHKOPHCTOBY BATH eeKTHBHI METOIH KOHTpaLENLii

MiJ1 Yac 1iKyBaHHs npenaparoM TpasuMepa i mpoTArom 7 MicALiB Mic/s 3aKiH4eHHS JTiKyBaHHA (1MB. pO3ILN
3.2).

Bazimnicmu

[IpoBeneHi nocizkeHHs BIVIUBY Ha PENpPO/YKTUBHICTE y SBAHCHKMX MaKak MPH 3aCTOCYBAHHI 103, IO B
25 pasiB MepeBHILUYIOTh THXKHEBY MIATPUMYIO4y H03y 2 MI/KI TpacTy3ymaGy BHYTpILIHEOBEHHO, HE
BUABUIH JKONHHX JIOKA3iB NOpyWeHHs deprumbHocTi abo wkoau aaa moga. CrocTepirasack
TpaHCIUTAleHTapHa Tepeaiada TpacTy3yMaby npotarom passboro (20-50 geHs recrauii) i nizusoro (120-
150 news recrauii) nepiogy po3Butky mnnoaa. Hepimomo, um Moske TpacTy3ymMab BIIIHBaTH Ha
PenpoayKTHBHY (QyHKLiO. Bpaxosyroqn IO AOC/TiDKEHHA PENPOIYKTHBHOT QYHKLIT y TBAPUH He 3aBXIH
€ NPOrHOCTUYHHMH IO/I0 PeaKLi IO AMHH, TiIKyBaHHA i3 3aCTOCYBaHHAM TpacTy3yMaby cJIijl YHHKATH Mia
Hac BariTHOCTI 3a BAHATKOM THX BHNA/IKiB, KO MOTEHLLi/Ha KOPUCTB UL MaTepi IIepeBHIILYE MOTEHL iHu
PH3HK AT TUTO/IA.

Y NOCTMapKeTHHTOBMX [OCTIKEHHSAX y BAriTHHX JKIHOK, AKi OTPUMYBaqM TpacTysymal, Gynu
3apecCcTPOBaHi BHNA/IKH NOPYIIEHHS PO3BUTKY HHPOK IIOAA Ta/a6o iX ByHKIL, 0 CyNpoBOIKYBATHCH
OJIrOriAPaMHiOHOM, J€AKi acOLiIOBATNCS 3 JIETATLHOK JIEreHeBOIO TiMoIIasicto n1oaa. BariTHIX sKiHOK
criJi NpoiHOpMyBaTH MPO MOMKIMBICTH LIKIUTMBOTO BIUIMBY Ha IUTiA. SIKwio BariTHa iHka OTpUMYE
TiKYBaHHA TpacrysyMa60M ab0 fKUIO MalieHTKa 3aBariTHila Mg 4ac JiKyBaHHA TpacTy3ymaGoM, abo
MpOTATOM 7 MiCSUIB T/ 3aCTOCYBAHHS OCTAHHBOI J03M TpacTy3ymaby, NOKa3aHHH peTelIbHHI
GaratonpodinbHuii MeAUYHHIA MOHITOPHHT.

Ctop. 10 3 46




19l

I pyone suzodogysanns

VY nocnixeHHi, NpoBeJeHOMY Ha JIAKTYIOUMX SBAHCBKMX MakakaX, PH 3acTOCYBaHHI 103, Aki y 25 pasis
NEPEBUILIYIOTE LIOTHKHEBY MiATPUMYIOYY 103y 2 MI/KI TpacTy3yMmMady BHYTPIIUHBOBEHHO, OyIIO
NPOJEMOHCTPOBAHO, WO TpacTy3ymad cexperyeThes B Monoko. HaseHicTe TpacTy3ymaby B cHpoBariii
KPOBI HOBOHAPO/UKEHHX MaBIl HE acOLIOBAJIACh 3 Oy/1b-IKUM HEraTHBHUM BIUIMBOM Ha iX PiCT Ta po3BHTOK
Bi/l HAPO/UKEHHs /10 Biky 1 micsus. HesijomMo, 4n cekpeTyeThes TpacTy3yMab y TpyaHe MOJIOKO JHOANHH.
Ockinbku IgG1 MHOIMHYM CEKPETYETHCA B IPYAHE MOJOKO JIFOANHH, @ MOK/IHBA LIKIAIMBA Jif HA JUTHHY
HEBIJI0Ma, XiHKaM He CJliJi FoTyBaTH Ipy UIIO 11iJ yac Tepanii npenaparom Tpazumepa i mpoTtarom 7 micsiis
THCNIA BRE/ICHHS OCTAHHBOI JI03H.

Penpodyxmuena pynxiyia
JlaHi npo BIIMB Ha PENPOAYKTHBHY GYHKIIIO BiJCYTHI.

4.7 3aaTHicTs BIIHBATH HAa IIBHAKICTE Peakuii Npu KepyBaHHI aBTOTPaHENopToM a6o mij yac
po0oTH 3 IHIIHMMH MeXaHi3MaMHu

Tpasumepa He BrIMBae ab0 Mae He3HAUHWH BIUIMB Ha 3/1aTHICThH KepyBaTH TPAHCTIOPTHHMH 3acobaMu Ta
NpALOBATH 3 iHIIMMM MexaHisMu (ouB. po3ain 4.8). IlauieHram, ki MaroTh CHMIITOMH, TNOB'S3aHi 3
iHdysieto (auB. po3min 4.4), clil peKOMeHAyBaTH He CiJaTH 3a KepMO i He MNpamioBaTH 3 iHIIMMH
MEXaHi3MH, [IOKM CHMIITOMH OCTATOYHO HE MUHYTE.

4.8 Hebaxani asuina
Pesiome npodiaro 6e3nexu

Ho uucna HaiGinbW cepiio3HuX Ta/abo YacTHX MOBGIYHUX peakiiil, Lo MOBIIOMIATMCS IPH 3aCTOCYBaHHI
Tpacty3ymaly (4ni BHYTPIIUHBOBEHHOI'O Ta MiALIKIPHOTO BBEIEHHS) Ha CHLOrOJHILUHIA AeHb HANEKAThb
cepuesa auchyHkuis, indysiiini peakuii, reMatoTokcH4HiCTB (30KpeMa, HelTponeHis), indekuii Ta mo6iumi
peakuii 3 00Ky JiereHs.

[lepenik noGiYHMX peakuiiii y BUrngai Tabnuii

Y 1pOMY PO3ALITI BAKOPHCTOBYBATUCA HACTYIIHI KaTeropii 4acToTy: ayse 4acti (>1/10), yacti (ig > 1/100
Ao < 1/10), newacri (Bia =1/1000 mo < 1/100), piaki (8iz =1/10000 go < 1/1000), nyxe piaki (<1/10000),
YacToTa HeBiZoMa (4acTOTy HEMOXITHBO OLIHHTH 33 HAABHMMH JaHWMH). B kokHili yacToThiit rpyni
no6ivni peakuii npeAcTaBieHi B MOPAIKY 3MEHILIEHHs CEpPHO3HOCTI.

Y tabnuui 1 npeacrasneni noGiuni peakuii, ski 6yau 3apeecTpoBaHi B ONOPHUX KIiHIYHUX JOCTIKEHHAX
1 POTATOM NePioay NOCTMAPKETHHIOBOrO HArMs/ly [IPH BHY TPIlIHEOBEHHOMY 3aCTOCYBaHHi TpacTy3ymady
okpeMmo abo B komOiHaLil 3 XiMioTepari€o.

Bei BK/IOYeHI TepMiHM 3acHOBaHi Ha HAlBHIIOMY BiICOTKY, AKMii CMOCTepirand B OMOPHMX KIiHi4HHMX
nocnizmxenHsx. Kpim Toro, nepioau, npo ski MoBiAoM/IAI0CE TPOTATOM MOCTMAPKETHHTOBUX JOCITiIKEHB,
BKJIIO4eHi 10 Tabmumi 1.

Tabnunus 1. HeGaxani aBuma, npo sKi MOBiJOMISLIOCS B OMOPHUX KITiHIYHUX HocimkeHHax (N=8386) i
nepioay MOCTMapKETHHIOBOTO HArNAAY NpPH BHYTPILIHBOBEHHiH MOHOTepamii TpacTysymaGom aGo B
xoMOiHauii 3 xiMioTepamniero.

Knac cuctemu oprauis Iobiyna peakuis YacrtoTa

Indexuii Ta mnapasurapHi|lndekuil Jly>xe yacto

3aXBOPHOBAaHHA HazodapuHnrir Jlyxe yacto
HeiitponeHiunuii cencuc YacTo
Iuctur Yacto
Onepizyrouuii reprec Yacrto
'pun Yacto

Crop. 11 3 46



152

Cunycur Yacto
HkipHa iHdekuis YacTto
Puwir Yacto
[Hdekuii BepXHiX AMXanpHIX wWsAXiB Yacto
IHdeKUil ceYoBHBIIHHX MIAXiB Yacto
bemuxa Yacro
3analeHHs CIOMYYHOT TKAHUHH Yacro
Dapunrit Yacto
Cencuc Hewacto

Ho6poskicHi, 3moskicHi Ta
HEYTOYHEHI HOBOYTBODEHHS
(BKJIFOYAIOYHM KiCTH i moninm)

ITporpecyBanHs 3n0sKicHOro
HOBOYTBOpEHHS

YactoTa Heigoma

IIporpecyBaHHs HOBOYTBOpEHHS

YacTtoTa HepimoMa

Posnanu 3 Goky cucTemn
KpOBI Ta niMpaTHyHoi
CHCTEMH

PebpuibHa HeHTponeHis Hyske gacTto
AHeMis Jyxe vacto
Heiitponenin Jyxe dacto
SHMKEHHS PiBHS JIeHKOLUTIB/ Aeiikonenis Jlysxe gacto
TpombouuTonesis Jyxe gacrto

IinonporpomGinemis

Yactora HeBigoma

IMyHHa TpoMOOILMTONEHis

YacTtora HeBigoMa

Posnaan 3 Goky iMyHHOT
CHCTCMH

I'inepuyTnusicts

Yacrto

"AradinakTuuna peakuis

Yacrora HeBigoma

“AHadinakTHYHUIT WOk

Yactora HeBigoma

Posnanmn 6oky o6miny
PEYOBHH Ta Xap4yyBaHHA

3HIKEHHs MacH Tina/BTpara Baru

Jyxe yacto

AHopekcis

yxe gacto

CHHIPOM JTi3KCy NyX/IUH

Yacrtora HeBigoMa

Iinepkaniemis

Yactora HeBigoma

Icuxiuni posmanu Besconns Hyxe yacTto
TpHBOXHICTE Yacto
Jenpecis Yacto
IlaTonoriyne MucieHHs Yacro
Poznanu 3 6oky HeproBoi "Tpemop Jysxe gacto
CHCTEMH 3anamopoueHHs ke yacto
["onoBHMiT Gine y>xe yacto
[Mapecresis Hyxe 1acto
Jucressis Hysxe yacto
I[TepudepuyHa Heitponaris Yacto
I'ineproHis YacTo
CoHnusicts Yacto
ATakcis Yacto
IMapes Piako
Habpsk ronoesoro mo3sky Yacrora Herigoma
Posnanu 3 6oky opranis KoOH'KOHKTHBIT Jly:ke yacto
3opy TTocuneHe cnb030BHiNEHHS Hysxe yacto
CyxicTb oueii Yacto

Habpsix nucka 3oposoro Hepea

Yacrora HepigoMa

KpoBoBuiuB B ciTkiBky

Yacrora HeBigoma

Posnazu 3 Goky opranis|[myxora Heuacrto
ciayxy i BectuGynsproro
anapary
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Kiac cucreMH oprasie IMobiuna peakuis Yacrora

Po3nanu 3 60Ky cepus '3HMKeHHSA KPOB'SHOTO THCKY Jlyxxe 4yacTo
'TTiABUILEHHS KPORB'SHOTO THCKY Jy>xe yacTo
'HeperynspHe cepuebuTTs Jyxe 4acTo
TManeniTauis Jly>ke gacTo
'TpinoTiHHA npeacepab Jlyske 4acTo
3umkeHHd dpakiii Bukuay* Iysxe uacto
“CepueBa HeJOCTATHICTB (3acTiiiHa) Yacto
*!CynpaBeHTPHKYIApHAA TaXiapuTMis Yacto
Kapniomionaris Yacto
[TepukapaianbHUil BUIIIT Heuacto

KapaioreHHuii moxk

YacTtoTa HeBigoma

[Tepukapaut YacTora HeBitoma
Bpaaukapis Yactora HeBigoMa
Putm ranomy YacToTa HeBigOMa
Poznanu 3 boky cyaun [Ipunnueu Hysxe yacTto
“Tinotensis YacTo
Bazoaunararnis Yacto
Poznanu 3 6oky auxanpHOL “1JIuxaHus 31 CBUCTOM Jlyxe yacto
CHCTEMH, OpraHiB IpyIHOl ‘3aauiuka Jlyxe vacTto
KJITKHU Ta CBPCL{OCTiHHﬂ Kamens Hy>xe 4acTo
HocoBa kpoBoTeda Jyxe gyacto
PuHopes Jyxe yacto
“TIHeBMOHIs YacTo
ActMma Yacto
3axBOpHOBAHHA JIEr€HIB Yacto
‘TIneBpanbHuil BUIIT YacTo
[TueBMoOHIA Pinxo

*Jlerenesuii hibpo3

YacToTa HeBigoMa

*PecriipaTopHuii ucTpec

Yacrora HEBiJOMa

*JluxanbHa HeI0CTaTHICTh

YacTtoTa HeBigoMa

“Ta(inbTpanis nereHin

YactoTra HeBizoMa

“TocTpuiil HAOPSK JIereHin

YacToTa HeBigoMa

“TocTpuii pecnipaTOpHHIi AHCTPEC-CHHAPOM

YacToTa HeBigoMa

*BpoHxocnazm

YacToTa HeBigoMa

‘Tinokcis

YacroTa HEBiII,OMa

*3HMKEHHSA HACHUEHHS KHCHEM

YacTtoTa HeBigoma

JlapunreansHuii HabpsAK

YacToTa HeBijoMa

OpronHoe

YacTtoTa HeBigoMa

Habpsik nereHis

YacTtoTa HeBigoMa

[HTEepcTHLIAEHA XBOPOOA NereHiB

YacTtoTa HeBigoma

2018-0039637

Poznanu 3 6oky mnyHkoBo- | [iapes Jyxe qacto
KHILIKOBOTO TPaKTy broBaHuA Hysxe yacTto
Hynora Hysxe gacTo
'Habpsk ry6 Jly»e 4acTo
bouni B xkuBOTI Hy>xe qacto
Jucnencis yxe dyacto
3anop Jly#e yacTto
Cromatur Jlyxe JacTto
["emopoit Yacto
CyxicTe y poTi Yacro
Poznaau 3 Goky neviHku ta ['enarouemonsapHi NopyLIeHHS Yacto
’KOBYOBHBIIHHX LIIAXIB TenaTuT Yacto
YyTIHBICTE NEeYiHKM NPH Nadbnalil Yacto
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JKoBTaHHIA Pinko
IlevinkoBa HeOCTATHICTh YactoTa HeBlgoma
Posnaam 3 Ooky wkipu Ta Epurema Jlyxe vacto
HiAMKipHOT KNI TKOBHHU BucunaHss Jlyske yacto
'Habpsk o6muyys Jlyske yacto
Anonenis Jlyxe gacTo
VpaskeHHs HIrTiB Jlysxe 4acTo
Cunuapom JIOJIOHHO-Mi 0110BHOT | [Tyxe yacTo
epUTpOaU3eCcTe3il
AkHe Yacrto
CyxicTh LIKipH YacTo
Exximo3 Yacto
lineprigpo3 Yacto
Makynonany103HH1i BUCHII Yacto
Caepbix Yacto
Onixoknazis Yacro
Jepmartur Yacto
Kponus'suka Heuacto
AHTIOHEBPOTHYHHIT HAOpAK YacrtoTa HeBigoMa
[TopywenHs 3 6oky onopHo-  |ApTpanris Jlyxe gacto
PYXOBOi CHCTEMH i crloniy4yHol |'PurigHicTs M'a3iB Jyxe yacto
TKaHHHA Mianris Jyxe gacto
ApTpur YacTo
bine v cnnmi Yacto
Binb y kicTkax Yacro
Cnasmu M's3iB Yacto
binb y mui Yacto
Bins B kiHIiBKax Yacto
Posnagu 3 6oky HUpOK Ta ITopymenns dyHKIIT HIPOK Yacto

CEYOBHMBIIHUX LIUIAXIR

Mem6paHo3HUH rioMepyIoHeGpUT

YacToTa HeBizoMa

I"1omMepynoHedponaris

YacTtoTa HegigoMma

HupkoBa HeocTaTHICTE

YactoTa HeBigoMa

BarituicTs, nicasnonoropuii
nepiof i MepHHaTAIbHI YMOBH

OniroriJipaMHioH

YacToTa HesioMa

Hupkoaa rinmonnasis

YactoTa HeBimoMa

Jlerenera rinomnnasis

YacToTra HeBigoma

Poznanu 3 6oky 3ananeHHs MOJIOYHHX 3aJ103/MacTHT YacTo

PenpoayKTHBHOI CHCTEMH Ta

MOJIOYHHX 3aJ103

3araneHi posnagu Ta peakuii B |AcTeHis Jyxe uacto

MicCLli BBEICHHS Binb y rpyaniii kaiTui Jyxe yacto
O3H06 Jly>xe gacTto
CrnabkicTh Myxe gacto
["punonoidHi CMMITOMH Jlyxe yacto
[HQys3iiiHi peakuii Jlyxe yacto
Binb Jyxe yacto
JlnxomaHka Hyxe gacto
3ananeHHs CIM30BHX 000T0HOK Jyxe yacto
[lepudepuuni Habpaku Jlyxe yacTo
Hesnyxanus YacTo
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Habpsk Yacto
Tpasmy, OTPYEHHS Ta|KpoBoBuIHB YacTo
NPOLEAYPHI YCKIATHEHHS
" 3asnauae mobivni peakuii, ski Gy 3apeecTposai y 3B'3KY 31 CMEpPTEITEHHM pe3y/IbTaToM.

' 3aznauae noGiuni peakwii, Ak, K MOBITOMIISETLCA, B 3HAYHIIT Mipi noB'a3aui 3 iHy3iiHUMH peakuism.
KoHKpeTHi BiZICOTKH JUIA HHX HEITOCTYIHI.

* CnocrepiraeTbcs npu komGiHOBaHiil Tepanii micad sactocyBaHHS AHTPALMKIIHIB i B KoMOiHamii 3
TaKCcaHaMH

Onuc okpeMux noGiuyHNX peakiiii

Cepyesa ducyuxyis

3acrifina cepuesa Henocratdicts (II-IV dyHkuioHansnuii x1ac 3a Kinacudikaniero NYHA) € gacroro
MOGIYHOK peakuicro, NMOB'A3aHOK i3 3aCTOCYBAaHHIM TpacTy3ymalby, i B HeAKHX BMIAIKax MoXe
NPU3BOJMTH 10 JIETANBHOTO HACHiAKy (AMB. po3min 4.4). YV nauieHTis, ski oTpuMyBanu TKYBaHHS
TPAcTy3yMaboM CIIOCTEPiraluCh 03HAKH Ta CHMIITOMH CepleBoi AnCYHKIIT, Taki sk 3a/IMIIIKA, OPTOITHOE,
TMOCHIEHHS KalLo, HAaOPAK NercHiB, S3-ranon abo 3HmwkeHHs (pakuii BUKHIY UITYHOUKIB (1HB. po3zain
4.4).

B 3 onoprux KiiHiYHMX [OCTiKeHHAX an'loBaHTHOI Teparii TpacTy3ymaboM, KMl NpU3HAYAIH B
koMGiHauii 3 XimioTepanicio, 4acTOTa BMHHKHEHHS cepleBoi aucdyHkuii 3/4 cTynens: (0coGIHBO
CHMIITOMAaTHYHOI 3acTifiHOi cepleBol HeAOCTATHOCTI) Gyna OJIHAKOBOM ¥ NaUieHTIB, SKUM IpU3HAYaTH
TiZIBKH XiMioTepanilo (TO6TO sKi He OTpUMYBaIH TpacTy3ymab), Ta y Tali€HTIB, SKUM TpacTy3yMmab
BBOJIWJIH TOCITi/IOBHO micna Takcany (0,3—0,4 %). Lleii nokasHuk 6yB HailBHILHM cepell Malli€HTiB, SKUM
TpacTy3ymal BBOJMIIM OJTHOYACHO 3 TakcaHoM (2,0 %). Y Heoaq'lOBAaHTHHX YMOBax J0CBLA 0JHOYACHOIrO
3aCTOCYBaHHA TPACTy3yMaly Ta HH3BKHX 103 aHTPAUMKIIHY 0OMeKeHMil (1uB. po3nin 4.4).

Ilpu BBeeHHi TpacTy3ymaby mic/is 3aBeplIEHHS a/'FOBAHTHOI ximioTepanii cepiieBa HenoctaTHicTs [1I-IV
dyHKuionansHoro Kkiacy 3a xiacudikauiero NYHA crocrepiranacs ¥ 0.6 % mnauientie B rpymi ogHoro
POKY 3 MeJiaHOW MOAANBLIOro CroCTepeskeHHs 12 Micsuie. YV mocnimkenni BO16348 3 MeZiaHo0
MOAATNBIIOr0 crnocTepexkeHHs 8 pokiB vactota BuHMKHeHHS 3CH TSKKOro crynens (III i IV
(yHkuionansHOro Kacy 3a knacudikauieto NYHA) Y TPy NiKyBaHHS TpacTy3ymabom npotaroM 1 poky
cranosuna 0,8 %, a yacTota CUMITOMATHYHOI T4 6e3CHMITOMHOI IucOYHKIUIT 1iBOT0O ULTYHOYKA JIETKOro
crynens — 4,6 %.

O6opothicts 3CH TAKKOrO CTyNeHs (BU3HAYAEThCA AK pe3yNbpTaT LIOHAaHMEHILEe ABOX MOCIiZOBHHX
3Hadens GBI >50% micns monii) cnoctepiranace y 71,4% nauientis, ski OTPHMYBAJIH TpacTy3yMmab.
OGopoTHICTh CHMITTOMATHYHOT Ta GE3CHMIITOMHOT AMCGYHKUIT TiBOTO LILTYHOYKA JIETKOro CTymeHs Oyna
npoaeMoHcTpoBaHa y 79,5% nauienTis. [lpubausno 17% Bunmajgkis, nos's3aHux i3 CepLEeBoIo
HEJOCTATHICTIO, BUHMKAIH MiC/Is 3aBEPUICHHS JTiIKyBaHHS TPacTy3yMaboMm.

Y OMOpHUX JIOCTI/KEHHSAX 3aCTOCYBAHHS TPAcTy3ymaly BHYTPillHbOBEHHO NpH METacTaTHYHOMY paky,
HacToTa pO3BUTKY CEpLEBOI HEJOCTATHOCTI BapitoBanacs Bix 9% 10 12% y NOeAHAHHI 3 MaKTiTaKcenoM y
nopiBHAHHI 3 1% — 4% npu NiKyBaHHI makiTakceloM OKpeMo. [Tpu moHoTepanii TpacTysymaGom
MOKa3HHK ckn1anas 6% — 9%. Haiibinbla yactoTa po3suTky cepieBoi HegocTaTHOCTI criocrepiranacs y
NaUi€HTIB, AKi OTPHMYBaTH TPacTy3yMab OJHOHACHO 3 aHTpanukiIiHoM/uukIodocdaminom (27%), i 6yna
3HaYHO BHUILOKO Y MOPIBHAHHI 3 3aCTOYBaHHAM aHTpaLMKIiHy/IMKI0docdaminy okpemo (7% — 10%). V
NOAATBLIOMY NOCTI/KEHHI 3 IPOCTIEKTHBHHM MOHITOPHHIOM CepLEeBOi GyHKUIT YacToTa CAMNTOMATHYHOT
3CH ckumana 2,2% y nauientis, ki oTpaMyBanu TpacTy3yma6 i touerakcer, nopiBHAHO 3 0% y mauieHTiB,
AKi OTPUMYBAH TiNLKH JoLeTakcen. Y A0CTIKEHHAX y GLIbLIOCTI nalieHTiR (79%), y AKHMX po3BUHYIACH
CepLEBa HE/IOCTATHICTh, CIIOCTEPIraIocs NOKPALIeHHs TiC/s MPOBEACHHS cTaHaapTHoro aikyeands 3CH.

Ingpysiiini peaxyii, anepeiuno-nodibui peaxyii ma nideuwena yymaugicme

3 ouinkamu npubmusHo y 40% mnalieHTIB, BUHMKAE Ta 4u iHLA ¢dopma iHdy3iiiHol peakuii npu
3acTocyBaHHi TpacTy3yMaby. Oauak, 6inbimicTs indysilinux peakuiii € nerkoro a6o CEPETHBOTO CTYNEHK
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TAKKOCT (32 OUIHOYHOW IIKANOK 3araNbHHX KpuTepiiB TokcHYHOCTI HarfionansHoro iHcTHTYTY
pocmpxenHs paky (NCI-CTC)) Ta BUHMKaOTH TNIEPEBAKHO HA MOYATKY JiKyBaHHs, 30KpeMa miJ yac
lepumnx TproX indysii, npu nogansmoMy 3aCTOCYBaHHI iX 4acTora 3MeHwyeThes. J[o Takux peakuiit
Hajexate 03HOO, rapsuka, 3ajHiIKa, TiNOTeH3iA, JUXaHHA 31 CBHCTOM, Oporxocnasm, Taxikapnis,
SHHKEHHA HACUYEHHA KHCHEM, IMXATBHHUIT IUCTPeC, BUCHIH, HyZ10Ta, O/IOBaHHA Ta roNoBHUIT 61k (1HB.
posain 4.4). Yacrota BHHHKHEHHS indysilinux peakuiii ycix CTYNCHIB TAKKOCTI BapiloBanacs Mix
MOCT/DKEHHSMH 3aJIe)KHO BiJ IIOKa3aHb, METOIMKH 300py AaHHX i TOTO, UM Npu3HaYaBcs TpacTyzymatb
OJIHOYACHO 3 XiMioTepariero afo B SKOCTI MOHOTeparmii.

Tsokki anadinakTiani peakuii, mwo suMaraoTs Heraiitoro AOMIaTKOBOTO BTPY4aHHs Ta B IeAKHX BHIIAIKAX
OyTH NOB'A3aHAMHM 3 NeTatbHUMK HACIiAKAMH, MOXKYTh 3a3BMYail BHHUKATH Tij yac nepuoi 41 apyroi
inQysii TpacTysymaby (qus. poszin 4.4),

Y NOOAMHOKHX BHIAgKax cnocTepiramics aHadinakToinHi peakuwii.

Iemamomoxcuunicme

®ebpunbHa HeHTponeHis, TeHKoneHis, aHeMis, TPOMOOLMTONEHIS i HEHTpOTeHia criocTepiranuce myske
4acto. Yacrora BUHMKHEHHs TinonpoTpomGineMil HeBizoma. Puamk PO3BHTKY HeHTpomneHii Moxe GyTu
HE3HAYHO NiABHINEHUH NPK NIPU3HAYEHH] TpacTy3ymalby 3 J0LI€TaKCe/IOM Mic/s aHTPaLHKITiIHOROT Teparii.

Jezenesi asuwa

Tsxki nobiuni peakuii 3 Goky nerenis Y Tepiox JiKyBaHHs TpacTyzyMaGom NOB'A3YBATHCE 3 JIETAILHUM
HacmigkoM. Taki peakuil BKmOYalOTh, ane He OOMEKYIOTBCS, JlereHesi IH(}ineTPaTH, rocTpuii
pecmipaTopHuii AUcTpec-cHHAPOM, HEBMOHIIO, THEBMOHIT, IL/IeBpaNbHHUii BHMIIT, pecnipaTtopHuii aucTpec,
TrocTpuii HabpsiK JereHiB i AMXaTBHY HeZOCTATHICTD (muB. po3ain 4.4).

HeranbHa indopmauis momo saxomis 3 MiHiMi3anil pu3mKis, ysromkenumu 3 [LiaHoMm YIpaBIiHHS
pusnkamu €C, mpexcraBiesa B po3nini 4.4 Ocob6nusi 3acTepexeHHs Ta 3anolikHi 3axomu npu
34CTOCYBaHH.

IMYHOTeHHICTE

[lix wac nocnimkeHHs Heoax'toBaHTHOI/AM'FOBAHTHO] Tepanii PPM3 (B022227) 3 wmenianomo
cmocTepexenHs 70 MicALiB PO3BUTOK aHTHTIN TMpoTH TpacTysymady BinsHaascs y 10,1% (30 3 296)
Nali€eHTiB, SKi OTpHMyBaIH TpacTy3ymal BHYTPIlIHLOBEHHO. HeliTpanizyroui anTurina NpOTH
TpacTy3ymaOy Gy/iv BUABNEH] y 3paskax, B3ATHX MTic/1s BHXITHOTO PiBHA y 2 3 24 nauiexTis, aki OTPHMYBaIH
TPacTy2ymMab BHYTPILIHBOBEHHO.

Kniniuna sHauymicTs uux antutin sesizoma. OnHak NpUCYTHICTE aHTHTIN Wo0 TpacTysymaly He mana
HEraTHBHOTO BIUIMBY Ha ()apMakOKiHETHKY, e)eKTHBHICTb (IO BH3HAYACTBCSA [aTOJNOrYHOK [OBHOK
BignoBigmo [pCR), BukuBauHAM Ge3 nofii) i Gesneky, 110 BH3HAYAETLCS BUHUKHEHHAM peakuiif,
TOB'A3aHOTO 3 BBEIEHHAM TpacTysymaly BHYTpPilIHBOBEHHO.

HasBuux nanux npo iMyHoreusicTs TpacTy3ymady MpH paky LLTyHKY HeMae,

3BiTYBaHHA PO Nif03pIOBaHi M06iuHi peakui

3BiTyBaHHA PO Mif03prOBaHi MoGiyni peakuii micns peectpauii nikapcbkoro 3aco0y € IykKe BasJIMBHM.
Lle nae 3mory 3piiicuioBati Oe3nepepBHUIT MOHITOPHHI CHiBBiAHOLICHHS KOPHCTI Ta pH3HKY
3aCTOCYBaHHA TiKapChKoro 3acoby. Meguunux TNpauiBHUKIB POCATE OB AOMJIATH npo Oy ae-ski
Mi/103proBaHi HeGakaHi peakwii 3a 10MoMoOrow HALiOHATLHOI CHCTEMH 3BITHOCTI, HaBeeHOL B

Honarky V.

4.9 Iepenosysanusn

Y KNiHIYHAX JoCHigkeHHAX BHMAKiB TICpENI03yBaHHA npenapaty He Gyno. OnHOKpaTHi oKpeMi 103u
TpacTy3ymaly Ginbiie 10 MIVKT B KIIHIYHHX 1OCHIKEHHAX He BUBYAIH; MATPHMY0YY 103y 10 Mr/kr 1
Pa3 Ha 3 THXHI TiC/Is HaBaHTaXyBANBLHOT 703U 8 MI/KT BHBYAIH B KIIHIYHUX TOCHKEHHAX, B SKUX Opanu
YHaTh Nali€HTH 3 METACTATHYHUM PAKOM LutyHKy. /1031 10 uporo piBHA 106pe mepeHoCHIHCS.
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5. DGAPMAKOJIOI'TYHI BTACTHBOCTI
51 dapMaKoAHHAMIYHI BJACTHBOCTI

dapMakoTepaneBTHYHA TIpyna: AHTHHeOIacTHuni 3aco0M, MOHOKIOHambHI awtutina, kox ATX:
L01XC03

Tpaszumepa — Giocuminap. [letansHa iHopmaiis mocTynHa Ha caliTi €BpOnMedCHKOro areHTCTBA 3
nikapcekux 3acobis (European Medicines Agency) http:/www.ema.europa.eu.

TpacTysymab — pexomGiHaHTHe TyMmaHi3oBaHe MOHOKJIOHambHe aHTHTINO IgGl mporu peuenrtopa 2
enizepmansHoro dakropa pocty moaunan (HER2). Tinepekcnpecis HER2 cnocrepiraetses B 20 — 30 %
yciX BUMAJIKiB MEPBHHHOrO paKy MonouHoI 3ano03u. Jocaimkenns nokasHukis HER2-no3suTuBHOro npu
paKy LLTYHKY 3 BUKOPUCTAHHSM iMyHorictoximivnoro ananisy (IFX) ta ¢pnyopecuentHoi ribpuausauii in
situ (FISH) a6o xpomorenHoi ribpuausauii in situ (CISH) cBiguate, mwo icHye mupoka Bapiauis HER2-
MO3UTHBHOCTI B Jiana3oHi Bia 6,8% mo 34,0% npu ITX i Bix 7,1% no 42,6% npu FISH. Jlocnimkenus 3a
YYaCTIO MAILIEHTIB 3 PAKOM MOJIOYHOI 32031 TOKa3aiH, 10 Y XBOPHMX 3 MYyXJIMHHOK TilepeKcrpeciero
HER2, TpuBalicTh BHKHMBaHHA 0e3 O3HAK 3aXBOPIOBAHHA MEHIIA, HiX y XBOpUX 0e3 MyXIHHHOI
rinepexcnpecii HER2. TlosaknitTueanii nomen peuentopa (ECD, pl105) BMAinAeTsCs Y KPOBOTOK i
BUMIPSAETBCA B 3pa3kax CHPOBATKH.

Mexani3m Jiii

TpacTy3ymMab 3 BHCOKOK CHOpiiHEeHicTIO 1 crmenudidHicTIO 3B'sA3yeThcs 3 cybmomenom IV, mpu-
membpanHolo obnacTio mosakmiTuHHOro aomeny HER2. 3s'ssyBamua Tpactysymady 3 HER2 iuribye
jiraHji-HesanexkHy mnepenady curdany HER2 i 3amoGirae mpoTEOmiTHYHOMY PpO3LICIUICHHIO HOro
1103aKJiTHHHOTO IoMeHy, MexaHismy aktupauil HER2. [locnimkeHHAX Ha TBapHHAX in Vitro CBiYaTh, IO
TpacTysymab inribye npomidepanuito myXIHHHUX KIiTHH MIOJHHY 3 rinepekcnpeciero HER2. Jlonarkoso,
TpacTy3ymab € MOTY)KHMM MeEJiaToOpoM aHTHTiNo3ane:xHOl KaiTuHHOI uuToTOKcHyHOCTI (ADCC).
JlocmimKeHHs in vitro cBiyath, Wo TpacTy3yMab-onocepeakosasa ADCC nepeBaHO BIIMBAE HA PaKOBi
KaiTunu 3 rinepexcnpecielo HER2, B MOpiBHAHHI 3 PaKOBHMH KJITHHAMH, fKi HE XapakTepU3yHOThCH
rinepekcrpecietro HER2.

Busasnenns rinepekcnpecii HER2 a6o amnnidikauii rena HER2

Busenenns zinepexcnpecii HER2 abo amnnigixayii zena HER2 npu paxy monoynoi 3anosu

Tpactysyma cnig 3acTocoByBaTH TINBKH MauieHTaM 3 NyxiaMHHOKO rinepekcnpecito HER2 a6o
amrutidikariro rena HER2, uio BH3HaueHO TOYHHM i BanigoBaHuM aHanizoM. [inepekcnpecito HER2 cnix
BHSBJIATH 3a JOTIOMOTOK0 iMyHoricToxiMiuHoro ananizy (IIX) dikcoBaHMX MyX/IMHHUX OJIOKIB (IHB. pO31in
4.4). Amvnnidikauiro rena HER2 ciig BHABISTH 3a J0MOMOTorR (myopecueHTHOI ribpuausauii in situ
(FISH) abo xpomorennoi ribpuamsauii in situ (CISH) ¢ikcoranux myxnuHHuX Onokis. Ilauientam
NpPU3HAYAETLCS JIKyBaHHA [pemapaTroM TpasuMepa, SKIIO Yy HHUX CIIOCTEPIracTeCs BHPaXKEHA
rinepekcripecis HER2, 3 piBHem ekcnpecii 3+ 3a pesynsratamu [['X-ananisy a®o mMO3MTHBHHM
pesyneratom FISH abo CISH.

Jlna 3abesneyeHHs TOYHMX i BIATBOPIOBAHHX Pe3YJIBTATIB TECTYBAaHHA CIij MPOBOJAMTH y CHelliaNi3oBaHil
naboparopil, ika Moske 3abe3neunTH Baifauilo NpoLUeIyp TecTyBaHHs.

PexoMenJ0BaHa clcTeMa NiapaxyHKy Gaie ans oninku Moesneii 3abapenenns II'X naBesiena B Tabnuui 2:
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Tabnuus 2 PexoMenoBaHa cucTeMa nifpaxyHky 6anis ans ouinku Mojeneii sabapenenns II'X npu paky
MOJIOYHOI 3a/103H

Ouinka | Moaenasb 3a0apB/ieHHS Ouinka rinepexcnpecii
HER2
0 Cnocrepiraetecss  BiAcyTHicTe  3abapBnenHs  abo | HeratuBHMii pe3ynbTar
3a0apeaeHHa MemOpaHu v <10% KIITHH NYXJIHHH
I+ Cnabke/nens  momiTHe  3abapenenHs  MemOpanu | HeraTuBnuii pesynsrar

BUABNEHO B >10% KniTHH myxnuHU. 3abapBieHi TiITBKH
YacTHHH MeMOpaHu KIiTHH.

2+ Cnabke abo nomipHe moBHe 3abapBiaeHHs MeMmOpanu | JIBo3Ha4HMii pe3ynbTar
BUABNEHO B >10% KJIITHH MYXJIMHH.
3+ 3HauHe noBHe 3abapBieHHd MeMOpaHM BHsABIeHO B | [lo3MTHBHWMIA pesynbTar

>10% KJIITHH NYXJHHH.

B ninomy, pesynetatr FISH BBaxka€Tbcs MO3MTHBHMM, AKLIO BiJHOWIEHHs yucna komiii resa HER2 Ha
KJIITHHY ITyXJIMHH 10 YHCIa Komii XpoMocomu 17 Ginbiue a6o AopiBHIOE 2, 60 AKINO HA KIITHHY Ty XTHHA
Oinsine 4 xoniit rena HER2, fKI0 KOHTPOIb XPOMOCOMH 17 He BHKOPHCTOBY€THCS.

B ninomy, pesynstat CISH BBa)xa€ThCA MOSUTHBHUM, SAKILO Ha $AP0 B OL1b1 Hixk 50% KITITHH MyXJIHHY €
Oinpwe 5 xomiit rena HER2.

Jlng oTpuMaHHA TOBHHX IHCTPYKLii 3 MPOBEACHHS aHalli3y Ta iHTeprpeTawii pe3ynsTaris, Oyab nacka, IUB.
iHCTpyKUii mo BanmigopaHux mpubopiB ans mpoBeneHHs aHanizy FISH ta CISH. Takox MOXyTh
3aCTOCOBYBATHCS OQililiHi pekoMeHaauil 3 tectysanus HER2.

Jna Oy ap-aKoro iHImoro MeToxy, AKUH Moske OyTH BUKOpUCTaHU# /s olinkk ekcrnipecii HER2 6inka a6o
reHa, TeCTYBAaHHA MOBMHHO BUKOHYBATHCA TLIbKM 1ab0OpaTopisMHu, AKi 3a0e3MeuyroTh aleKBaTHY Cy4acHy
AKICTh BamiJoBaHMX MeTofiB. Taki MeToau NMOBHHHI OYTH JOCHTH YiTKHMH i TOYHMMH JUIS TOTO, 106
npopemMoHcTpyBaTu rinepekcnpecito HER2, i 31atTHUME po3pisHaTH noMipHY (110 Bianosigae 2+) i cuibHy
(o Biznosinae 3+) rinepexcnpecito HER2.

Bussnenna zinepexcnpecii HER2 abo amnnighixayii zena HER2 npu paxy wiayHKy

Hns Bussnenss rinepexcnpecii HER2 a6o amnmidikanii resa HER2 clil BUKOPHCTOBYBATH TOYHMIA i
BastioBaHuii anami3. [I'X pekoMeHy€eThCs IPOBOAUTH AK NEPLINH METOJ TECTYBAHHS, 4 y BUNAAKAX, KOJIH
TAKOXK BUMAraeThes cTaTyc amiutidikauii rena HER2, HeobxinHo 3acTocoByBaTH aGo mifcuieny cpiGnom
ribpuausanito in situ (SISH), abo meron FISH. Onunak meton SISH pekoMeHAyeThCs JUld napanesibHOT
ouinku rictonorii Ta Mopdonorii myxmuuu. Jlna 3aGesneuveHHs Balijauii npoueayp TecTyBaHHA Ta
OTPUMAaHHA TOYHMX i BIATBOPIOBaHHMX pe3ylbTaTiB, TecTyBaHHs HER2 cnin nmpoBoauTh B naGopartopii 3
BiJIOBIIHUM MiArOTOBIEHUM mepcoHanoM. [ToBHi iHCTPYKLii 3 NpoBeeHHs aHamizy Ta iHTepnperauil
pesynbTaTiB ¢l AuBMTHCA Y iHdopmauiliHii Opomypi mpo npoaykt Ao anamizaropie HER2 mo
BHKOPHCTOBYIOTECH.

Y nocnimxensi ToGA (BO18255) nauienty 3 piBHeM ekcnipecii myximH 3+ 3a pesyistatamu ITX-ananisy
a0 mosuTHBHMM pe3ynbtatoMm FISH, Oynu BuzHaveni sk HER2 mo3uTHBHI i, TAKUM YUHOM, BKIIOYEHI B
JOCTiWKeHHA. I pyHTYIOUHCh Ha pesy/IbTaTax KiIiHI4HUX JOCITIKeHb, TO3UTHBHI edekTH Oy1u obMexeHi y
NauieHTiB 3 HalBUIKMM piBHeM rinepekcnpecii 6inka HER2, 110 Bu3HauaeThes piBHEM eKcnpecii myxiuH
3+ abo 2+ 3a pesynsratamu II'X-ananisy i nosutusHuM pesynstatom FISH.

VY jpocniukeHHi NopiBHAHAS MeToiB (Tociimkenns D008548) Bucokuii cTyninbe koHKOpaaHToCTi (>95%)
cnocrepirascs mixk meronamu SISH Ta FISH mono susenenns ammmidikanii rena HER2 y XBopux Ha pak
LUTYHKY.

Iinepekcnpecito HER2 cnin BusBuTH 3a gomomoroto II'X-aHanizy ¢ikcoBaHMX MyXIMHHUX ONOKiB;

ammidikauiro resa HER2 puspnsaiors 3 1onomororo ri6puansauii in situ 3 Bukopucranaam SISH a6o FISH
Ha ()iKCOBaHUX ITyXJTHHHHX OJIOKAX.
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PexoMenzioana cuctema nigpaxysxy 6amis 114 oLiHKH Mo/1eTeil 3abapeienns II'X Hagenena B Tabaui 3:

Tabmius 3 PexomenI0BaHa cHcTeMa NiAPaxyHKy 6B ATS OLIHKH Mozesieit 3abapeienss IIX npu paky
LUTYHKY

Ouinka |Xipypridumii 3paiok - mozens 3pasok Gioncii - mogean | Ouinka

3a0apBJicHHA 3abappaeHus rinepexcnpecii
HER2

0 Bincythicts peaktuBHOCTI  a6o|BiacyTHicTs PEAKTHBHOCTI abo|HeraTusHuii
MeMOpaHHa peaKkTHBHICTh ¥ <10%|MemGpanna PEaKTHBHICTL B JKOAHIN 3|pe3ynsTar
KJIiTHHAX OYXJIMHHA KIIiTHH IIYXJIHHH

1+ Cnabka/nens nomitha Membpanna|Knactep  kaitun nyxauHd  3i|Heratusaunii
PeaKTHBHICTE y >10% kiiTus|cnabkoro/nens TIOMITHOIO | pe3ybTaT
NyXJTHHH;  KIITHHM ~ PeaKTHBHI|MeMOPaHHOI0 PEaKTHBHICTIO

TUILKH B 9acTHHI iX MemOpaHu HE3aleXKHO Bil NMpPONEHTHOro BMicTy
3a0apBIeHUX KIITHH Ty XJIMHH

2+ Cnabka abo mnomipua nosHa,|Knactep kiithy NyXJIMHK 31 cnabkoro|JIso3Haunuii
Oasonarepanena abo natepanbHalaGo MOMipHOKO MOBHOK), | pe3yJIbTaT
MeMOpaHHa peakTHBHICTE y >10% basonarepankHol abo naTepanBHOK
KIITHH My XJIHHH MeMOpaHHOK PEAaKTHBHICTIO
HE3aNIeKHO BIA NMPOLEHTHOTO BMICTY
3a0apBIEHHUX KJITHH MyXIHHH

3+ 3HayHa mnoBHa, Gasonatepansha|KnacTep kiiTHH MyXJIHHH 3i 3HayHO!O|T103uTHBHMIT
abo  narepanbHa  Mem6paHHa|noBHOMW, bazonarepanpHO  abo|pesynbTar
PEaKTHBHICTE y 210% KiiTHH|naTepanbHOR MeMOpaHHOO
My XJIMHA PeaKTUBHICTIO HE3aIekKHO Bif
NPOLEHTHOr0 BMICTy 3abapBieHux
KT THH IYXJIHHH

B uinomy, pesynstar SISH a6o FISH BBakaeTbcs TIO3UTUBHHM, SKILO BiTHOLUEHHS 4YMCJIa KOIiH reda
HER2 Ha kiiTuHy myXnuHu 10 Yncna komiii xpomocomu 17 Ginbie a6o JopiBHIOE 2.

Kniniyna edexturHicTs i Ge3nexa
Memacmamuynuii pPax MonoyHoi 3a103u

Y KIHIYHMX DOCTiDKEHHSIX TpacTy3yma6 3aCTOCOBYB&/IM B AKOCTI MOHOTepanii mauientam 3 MPM3 3
NyXJAHHOKO 3 rinepekcnpeciero HER2 i oxmielo abo kinbkoma HEYCHIIIHMMH CXeMaMi XiMmioTepamii
METacTaTHYHOI'0 3aXBOPKOBaHHS (TiNBKH TpacTy3ymab).

Jns nikyBaHHs nauieHTiB, siki He OTpHUMYBaIIM XiMioTepamito TpacTysymab Takox 3aCTOCOBYBANH Y
koMOiHanii 3 nakiitakcenoM a6o joleTaKcenoM. [Mauienram, sxi pamime orpumyanm anp'ioBaHTHY
XimMioTepanilo Ha OCHOBI aHTpaLMKITiHY, 3aCTOCOBYBanu maknitakcen (175 mr/m?, akuii BBOAMIH y BUrms
iHQys3ii mpotarom 3 roxun) 3 TpacTysymatom a6o 6e3 Hporo. B OMOPHOMY JI0CTiDKeHH] JoueTakceny (100
Mr/M?, sikuif BBOAMIIM y BHITIS] indysii nporsrom 1 roammn) 3 TpacTysymMabom abo ©Oe3 Heoro 60%
NaLi€HTIB 0J€PXKYBaIH IONEPEIHIO aHTPaLMKIIHOBY al'lOBaHTHY XiMioTepamito. [TauienTu OTPUMYBaH
TPacTy3yMal [0 NpOrpecyBaHHs 3aXBOPIOBAHHL.

Edextusnicts Tpactysymaby B koMGinauii 3 nakmitakcenom Yy NKyBaHHi MalieHTiB, fAKi He OTPUMYyBaIH
paHille aa'tOBaHTHY XiMioTepamilo Ha OCHOBi aHTPaLMKIiHy, He BuBYanaca. OuHak TpacTyzymad y
NOEIHaHHI 3 JOLeTaKcenoM GyB edeKTUBHHIT y MTiKYBaHHI NAiEHTIB He3aTesKHO BiJl TOr0, Y4 OTPUMYBaIH
BOHH paHillle a/1'*0BaHTHY XiMioTepaniio Ha OCHOBI AHTPALMKITIHY.

Y tect-meroni rinepekcnpecii HER2, sxuit 3aCTOCOBYBATH JUI1 BH3HAYEHHA IIPHJATHOCTI MALi€HTIB
OINOPHUX JOCTI/UKEHb /10 MOHOTepamii TpacTy3ymaboM i komOGiHawii TpacTy3symaly Ta nakiitakcely
BHKOPHCTOBYBanu imyHorictoxiMivse HER2 3a6apsierus (ixcoBaHoro marepiany nmyxmaHH MonOYHOT
381031 3 BUKOPHCTAHHAM MHLIAYUX MOHOKIOHaNEHMX auTuTin CB11 Ta 4D5. i Tkanunn dikcysanu y
Gopmarnini ado y dikcyrouiit cymimi Byena. Mns nocaisnuubKoro aHanisy y kiiHidHOMy BHIpOGYBamHHi,
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AKE MPOBOAMIM Y LUeHTpaibHii nabopatopii, BukopueToByBany wkamy Big 0 1o 3+. Y gocrikenus 6ymm
BKJIOYEH] NALIEHTH, KIIacH(ikoBaHi 1010 3abapBieHHs Ak 2+ abo 3+, Ta BUKIOYeH], i3 3a6apRnennsaM 0
abo 1+. binbw ik y 70% BKMOUYEHNX MalicHTIB crocTepiranacs rinepekcrpecis 3+. OTpumani gai
CBINYaTh, IO NO3MTHBHMI edeKT JikyBaHHs OyB BHMIIE Y NALi€HTIB 3 OilbII BHCOKHM piBHEM
rinepexcnpecii HER2 (3+).

OCHOBHMM METOJ0M, SKUIi BHKOPUCTOBYBANTM Ui BHM3HAueHHs nosutHeHocti HER2 B omopromy
JIOCTIUKEHHI 3aCTOCYBaHHA JIOLETaKceny 3 TpacTysymabom abo Ge3 Hboro, 6y iMyHoOTiCTOXIMIYHHMI
aHa/1i3. MeHIicTh nauiesTis Gy10 npoTecTOBaHO 3 BUKOPHCTAHHAM ()TyOpecLeHTHOT ribpuansaii in situ
(FISH). ¥V npomy aocnimxenni 87% 3 BKIIOYEHHX MALIEHTIB MalM 3aXBOPIOBAHHA 3 piBHEM excrpecii
nyxnaud 3+ 3a pesynsratamu [T X-ananizy (IFX 3+) i 95% 3 BKIIOYEHHX MALIE€HTIB MATH 3aXBOPIOBAHHA
ske Oyno 3 pisHeM excnpecii myxmun ITX 3+ Ta/a6o FISH-N03HTHBHUM.

Tudncnesa cxema 003y8aHHA NPU MEMACMAMUYHOMY PAKY MOIOYHOT 3A103U
Pesynerati nocnimxens edekTMBHOCTI MOHOTepanii Ta koMGiHOBaHOT Tepamii npeacrasneHi y Tabnuui 4:

Tabnuus 4 Pesynsraty rocimkens eeKTHBHOCTI MOHOTepanii Ta koMGiHoBaHOT Tepartii

Ilokasuuk MoHoTepamnist KombinoBana Tepanis
Tpactysyma6' |Tpacrtysyma6 Iakaitakcen?|Tpactysyma6 |Jouerakcen’
N=172 ILTHOC =77 IIKOC N=94
nakiairakcen’ Aouerakcena’
N=68 N=92
Yacrtota Bimnosifeii 18% 49% 17% 61% 34%
(95% HI) (13-25) (36-61) (9-27) (50-71) (25-45)
Megiana tpuBanocti| 9,1 8,3 4.6 11,7 5,7
Bignosiai  (micauis)| (5,6-10,3) (7,3-8,8) (3,7-7,4) (9,3-15,0) (4,6-7,6)
(95% D)
Mepiana yAarp 3,2 7.1 3,0 11,7 6,1
(micsuin) (95% JII) (2,6-3.5) (6,2-12,0) (2,0-4,4) (9,2-13,5) (5,4-7,2)
Meniana Buwxkusanus| 16,4 24.8 17,9 31,2 22,74
(MicsauiB) (95% JII) (12,3-u/B) |(18,6-33,7) (11,2-23,8) (27,3-40,8) (19,1-30,8)

Y/IT= yac a0 nporpecyBaHHs 3aXBOPIOBAHHA; "H/B" 03HAYAE, IO 3HAYCHHSA HE MOXKE OyTH BU3HAYEHHM
abo we ne € nocarnyTum. JII — nosipuuit iHTepaa.

1. Hocnimxenns H0649g: TTinMuoxkuHa nanientie ITX 3+

2, Hocnimxenns HO648g: ITinmMuoxuna nauientis ITX 3+

3. Hocnimkenns M77001: IoBuuii Ha6ip ananisis (Bci mauienTH, sxi Manu OTPHUMYBAJTH JTIKyBaHHS)
pe3yneTaTtH yepes 24 micaui

£

Kombinosana mepania mpacmysymabom i anacmposzonom

Tpactysymab B koMOiHawii 3 aHACTPO30/10M BHBYAIH B AKOCTI Mepuiof isii nikyBanHs MPM3 y nauienTis
B [1epioJ mocT™MeHonaysu 3 rinepekcnpecicio HER2 i no3sutusHuX oo TOPMOHAIBHUX pelenTopis (TobTo
ecTporenosux penentopis (EP) Ta/aGo nporecteponosux peuentopis (ITP)). Ilepion BuskuBanus Ges
nporpecyBaHHs 30iNbIIMBCA B 1Ba pask y rpymi TpacTysymaby mmioc aHacTpo30] y MOpPIiBHAHHI 3
aHactposzonoM (4,8 mic y nopisHsHHi 3 2,4 wmic). Illogo inmmx napamerTpiB, MOKpallleHHs, SKi
CIIOCTEpIraiucs NpH 3acTocyBaHHi KoMOiHawii mpenapaTie, BKIHOYanu 3araneHy Bignosige (16,5% y
MOpiBHAHHI 3 6,7%); piBeHb KIiHIiYHHX nepeBar (42,7% y nopiBHAHHI 3 27,9%); 4ac no nporpecyBans (4,8
Mic y nopisHaHHi 3 2,4 Mmic). Lloao yacy fo Bianosizi i TpuBanocTi BianoBixi, Hiskol PI3HHLI MiX rpynamu
3aikcyBaTu He Banocs. MeziaHa 3saranbHOro BUKMBaHHS GyJ1a 36i1bwena Ha 4,6 Micsui s MALEHTIB ¥
rpyni komGiHOBaHOi Tepamii. PisHMus He Gyna CTATHCTHYHO 3HAYYIIOW, OJHAK Gilblie MOTOBHHH
NAllieHTiB, sKi OTPUMYBAM TiNBKH aHACTPO30J [IiC/s MPOrpecyBaHHs 3aXBOPIOBaHHA, TEPEXOAUIN HA
CXeMy JiKyBaHHs TpacTy3yMaboM,

Tpumuoicnesa cxema 003y8aHHA NPU MEMACMAMUYHOMY PAKY MONOYHOT 3a103U

Pesyneratn  nocnikens edexTHBHOCTI HekoMOiHOBaHOi MoHoTepamii Ta komGiHOBaHOT Tepamnii
MpeacTaBieHi y Tabmnuni 5:
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IMokazuuk MonoTepanis KomGinoBaHa Tepanis
Tpacrysyma6' (Tpacrysyma6? |Tpacrysyma6 maroc Tpactysymaé miroc
N=105 N=72 nakiairakeen® aouerakcen’
N=32 N=110
Yacrota Bignoeineii|24% 27% 59% 73%
(95% ) (15-35) (14-43) (41-76) (63-81)
Mepniana tpusanocti|10,1 7,9 10,5 13,4
Bianosimi  (micaui)| (2,8-35,6) (2,1-18,8) (1,8-21) (2,1-55,1)
JianasoH)
Meniana YAI1|3,4 7,7 12,2 13,6
(micanis) (95% A1) [(2,8-4,1) (4,2-8,3) (6,2-0/B) (11-16)
Mepiana BHXKHBaHHA|H/B H/B H/B 47,3
(micsuis) (95% MI) (32-u/B)

Y/IT= 4ac 1o mporpecyBaHHs 3aXBOPIOBaHHS; "H/B" 03HAuae, IO 3HAYCHHS HE MOKE OyTH BH3HAYeHHUM
abo we He € JocarHyTuM. JII — noBipunii inTepsan.

1. Hocnimkenns WO16229: HaBaHTaxyBatbHa J03a 8 MI/KT, OTIM 6 MI/KT, 3-THXKHEBa cXeMa

2. Hocnimxennas MO16982: HaBauTaxyBaTbHA 1038 6 MI/KT IOTHIAKHS X 3, notim 6 Mr/Kr, 3-THKHERa
cxeMa

3. Hocnimxenns BO15935

4. Jocnimxenns MO16419

Hinanxu npozpecysanns

YacTtoTa nporpecyBaHHs 3aXBOPIOBAHHS B NeYiHI Oy/a 3HAYHO HHUKUOK Y NaLi€eHTIB, SKi OTPUMYBAIH
KkomObiHawiio TpacTy3ymaly i makiitakceny, y opiBHAHH 3 Tepari€io OHHM TiIbKH NakiTakcenoM (21,8%
Yy TopiBHAHHI 3 45,7%; p=0,004). BinewicTe nmauientis, sxi OTPUMYBAIIH JiKYBaHHA TpacTy3ymaboMm i
MaKJIiTaKCeNI0M, MalH TOKPALIeHHs 3 60Ky UeHTpaIbHOT HEPBOBOI CUCTEMH, Y NOPIiBHAHHI 3 Nali€HTaMH,
AKI OTPUMYBAIH JiKYBaHHA TiIbKH NakiiTakcenoM (12,6% Yy TOpiBHAHHI 3 6,5%; p=0,377).

Pak monounoi sanosu na pannix cmadisx (ad'ioeanmna mepanis)

Pak MonoYHOI 3a103M Ha paHHIX CTalifX BH3HAYAETBCS SK HEMETACTATHYHA IIEPBHHHA iHBa3MBHA
KapLHHOMAa MOJIOYHOT 3aJI03H.

B ymoBax mnpusHayeHOro ax'lOBaHTHOrO JiKyBaHHS TpacTy3ymMab [OCHiKyBalH B 4 BeIMKHX
0araToLEeHTPOBHX PaHIOMI30BAHMX JOCITIIKEHHAX.

- Hocnimkenns BO16348 nporonunu mns nopieHsHHS oamo - i ABOPIYHOrO mepiody miKyBaHmA
TPacTy3ymMabom i3 3aCTOCYBaHHAM TPHTHXKHEBOI CXEMH Y MODIBHSHHI 3i CIIOCTEPEKEHHAM 3a
nauientamu 3 HER2 nozurisaum PPM3 micnist onepauii, Betanosnerol Ximioreparii i npomeHeBoi
Tepamii (sKio 3actocoByethes). Kpim Toro, mposegeno TOPiBHAHHA JBOX POKiB JIiKyBaHHS
TPacTy3ymMaboM 3 OHMM POKOM JiKyBaHHs TpacTy3ymaGom. Ilamientam, ki Oynu po3nogineni y
rpymy Tpactysymaly, Oyia npu3HaueHa MOYaTKOBA HABAHTAKYBATBHA 034 8 MI/KT 3 MOJaNBIIHM
BBEJICHHSAM 6 MI/KI KOXHi TP THXKHI IPOTATOM OIHOTO abo 180X POKiB.

- Hocnimkenns NSABP B-31 ta NCCTG NO9831, ski BKMOYAlOTH CHiTBHMI aHami3, Gymu
po3poliieni AN BMBYEHHS KIIHIYHOI KOPHMCTI MO€AHAHHSA MiKYBaHHA TpacTy3ymaboMm 3
naKJIiTaKcea0M micna XimioTepanii Jokcopy6imuHOM i uknodocdaminom (AC), kpim Toro, y
nocmixkedni NCCTG NO9831 Takox BHMBYANH JOaBaHHS TpacTysyMady MOCIigOBHO [0
Ximiotepanii AC—P (nakiiTakcen) namieHram micns onepatii 3 HER2-no3utusaum PPM3.

- Hocnipkenns BCIRG 006 6yno pospobaeHo s BUBYEHHS I1O€THAHHS TpacTy3ymaby 3
AOLETaKCeNoM Micna XimioTepanii fokcopybiumtoM i nukrodochamizom (AC) a6o B koMEimarii
3 IOUETaKCceNoM i KapGoTIaTHHOM NPH JiKyBaHHs nauientis 3 HER2-nosutusanv PPM3 micis
omeparii.

B nmocnimkensi HERA pak Monouoi 3anosum Ha paHHIX cramisx OyB obmexenuit onepabenbHOIO,

NEePBHHHOI, IHBA3MBHOIO a/IeHOKAPLIMHOMOKO MOJIOYHOT 3a/103H, 3 O3UTHBHIMHA NAXBOBHMH By3/1amH abo
HEraTUBHUMH IAXBOBUMH BY3JIaMH, KO IIYX/IMHA HE MEHILE | cM B AiaMeTpi.
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Y crhineHOMY aHanizi gocnikens NSABP B-31 ta NCCTG N9831, PPM3 obOmesxyBaBcs xKiHKaMH 3
ornepadebHUM PaKOM MOJIOYHOI 3a/103H 3 BHCOKHM PH3HKOM, KM BU3Ha4aeThes ik HER2-nosuTuBHMiL,
| TIO3UTHBHUMH NaXBOBUMU NiM(oBy3tamMu a6o HER2 mno3HTHBHHMM i HETaTHBHUMH JTiMQaTHYHUMH
BY3/laMH 3 O3HAaKaMH T/IBUILEHOrO pU3MKY (po3Mip myxmuum > 1 cM i Heratusui moxo EP aGo po3mMip
MyXJIMHH >2 CM, HE3AJIEXKHO B/l FOPMOHAJIBHOTO CTaTyCy).
VY nocnimxenui BCIRG 006 PPM3 BuzHAYAIN SK HER2-no3utuBHuii momo JiMaTHuHOro Bysna abo 3
BHCOKHM DH3WKOM HEraTHBHMHA LIOA0 JiM(MAaTHYHOr0 By3na y MalieHTiB 6e3 YpaxeHHs NiMQaTHIHOro
By311a (pNO) i, npunaiimMHi 1 3 Takux YHHHHKIB; po3Mip myXnHHU Oinbiie 2 ¢M, HeraTHBHA J10 pelenTopin
€CTPOreHy i mporecTepoHy, ricTonoriyxa Ta/a6o suepHa cTyminb 2-3 a6o Bik <35 POKiB).

Pesynbratn epektuBHOCTI nocmimxenns BO16348 3 menianamu criocte

npelcTaBieHi B Tabuili 6:

Tabnuus 6 Pesynstati edextuHOCTI HocHimkenns BO16348

peskenns 12 micanis* i 8 pokip**

Meniana cnocrepexenns 12

Meniana crio

cTepekeHHs 8

CIIOCTEPIranocs sBHIILE

MicaLiB* poOKiB**
IMokasuuk Cnocrepesxe |Tpactysyma6 1{Cnocrepesxen Tpacty3zymaé 1
HHA N=1693 |pix N=1693 HS pix N=1702%**
N=1697***
BrkupaHHs 6e3 03HaK 3aXBOPIOBAHHS
- Kinekicts  nauienris, y axux|219 (12,9%) 127 (7,5%) 570 (33,6%) 471 (27,7%)
CIOCTEpiranocs sSBHILE
- KinekicTe nauientis, y skux we|1474 (87,1%) 1566 (92,5%) |[1127(66,4%) 1231 (72,3%)
crocTepiranocs sBuLie
P-3HayeHns B nopiBHsHHI  3i < 10,0001 <0,0001
CIIOCTEPEKEHHAM
BigHoweHHs pPH3UKIB MOpiBHAHO 3i 0,54 0,76
CIIOCTEPEKEHHAM
BespenuaneHe BH:kHUBaHHS
- Kigekicte  namientiB, y axux|208 (12,3%) 113 (6,7%) 506 (29,8%) 399 (23,4%)

- Kinekicte mnamienris, y SAKHX He
CIOCTepiTalocs sBULIE

1485 (87,7%)

1580 (93,3%)

1191 (70,2%)

1303 (76,6%)

P-3navemns B nopiBuasmi  3i < 0,0001 < 0,0001
CIOCTEPEKEHHAM
BifHomenHs pu3nkiB mopiBHAHO 3i 0,51 0,73
CITOCTepesKeHHIM
BuxnBanHs Oe3 03HaK
METACTa3yRAHHA
- Kinskicts nauientiB, y sxux|184 (10,9%) 99 (5,8%) 488 (28,8%) 399 (23,4%)
CIOCTEpIiranocs sBUIIe
- Kinekicte nauientis, y skux He|1508 (89,1%) 1594 (94,6%) (1209 (71,2%) 1303 (76,6%)
CIOCTEPIrajiocs ABHILE
P-3nayeHHs B NOpPIiBHAHHI  3i <0,0001 < 0,0001
CIIOCTEePEIKEHHIM
BingHoweHHs puH3MKiB nopiBHAHO 3i 0,50 0,76
CIIOCTEPEIKEHHAM
3aransHuii piBeHB BHJKMBaHHA
(cMepTR)
- Kimskicte manientiB, y sxux|40 (2,4%) 31(1,8%) 350 (20,6%) 278 (16,3%)
CIOCTepirajocs sBUIle
- Kinekicte nauientis, y skux we|1653 (97,6%) 1662 (98,2%) |1347 (79,4%) 1424 (83,7%)
CIOCTEPIrasocs sABHIIE
P-3HayeHHs B  nopiBHAHHI 3 0,24 0,0005
CITOCTEPEKEHHAM
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BizHowWweH s pU3HKIB MOpPiBHAHO 3i 0,75 0,76
CIOCTEPeKEHHAM

*Co-nepBUHHA KiHIIEBA TOUYKA ONiHKM edeKTHBHOCTI BHKHBAHHA 03 03HaK 3aXBOPIOBAHHA 1 poky y
TNOPIiBHAHHI i3 CIIOCTEPEXKEHHAM, 1110 BiAMOBiae 1IOTIEPeIHBO BCTAHOB/EHIH CTaTHCTHYHIH Mexi
**OcTarounuii aHani3 (BKI0Ya0YN nepexig 52% nalicHTiB 3 TPYIH CIIOCTEPEKEHHS B DYy JTiKyBaHHS
TpacTy3yMabom)

***CnocrepiracTbcs MEBHA HEBIAMOBIAHICTL B 3arambHOMY 00cs31 BHOIDKM Yepe3 HEBeJUKY KiNbKicTh
NALIEHTIB, PAHAOMI30BAHHX MIC/IS AATH 3aBEPIICHHS 300py JaHHX A1 NPOBEEHHS aHalli3y MOJANBIION0
CIOCTCPEIKEHHA 3 Me/IiaHOK 12 MicsLiB.

PesynbraTi npomixHOro anamisy edeKTHBHOCTI mepeTHyIH 3aJ1aHy NMPOTOKOJIOM CTATHCTUYHY MEXY Iis
NOPIiBHAHHA 1-piuHOro 3acTocyBaHHs TpacTysymaby 3i crocTepexxeHHaM. PesynbraTi, micis MegiaHu
CTOCTEPEKEHHs 12 MICALIB MPOJEMOHCTYBANH BifHOWEHHS pu3ukiB (BP) BukuBaHHS 6e3 03HAK
3axsoprosanns (BBO3) cknano 0,54 (95% [11 0,44, 0,67), wo TpaHCHOPMYETHCS B abconoTHY nepeary 3
TOYKH 30py MOKa3HUKIB 2-PiYHOTO BIDKMBaHHA 0e3 03HaK 3aXBOPIOBAHHSA: 7,6 BiICOTKOBHX nyHKTH (85,8%
¥y nopiBHsHHi 3 78,2%) Ha KOPUCTH TpacTy3yMaby.

Ocrarouynuii ananis G6yB mpoBedeHuii 3 MeJiaHOK MOAATBLIONO criocTepe;keHHs 8 poOKiB, sKHii
NPOJEMOHCTPYBaB, 10 | pik JiKyBaHHA TpacTy3yMaboM 3HHKYBaB PU3MK Ha 24% y NOPIBHAHHI 3 TiNBKK
cnocrepexxenHam (BP=0,76, 95% JII 0,67, 0,86). Lle aemonctpye abCcomMmoTHy mepeBary 3 TOYKH 30Dy
TNOKa3HUKIB 8-piuHOr0 BUXKMBaHHS Ge3 03HAK 3aXBOPIOBaHHS: 6,4 NPOLEHTHHX IYHKTH Ha KOPHCTEL 1-
piYHOro NiKyBaHHS TPacTy3yMabom.

Ocratounuii aHai3 NPoIOBKeHHS TiKyBaHHS TPAcTy3yMaboM IIPOTATOM ABOX POKiB He IPOAEMOHCTPY BaB
JO1aTKOBO MepeBart y MopiBHAHHI 3 ikyBaHHSM npotsrom 1 poky (BinHoweHus PH3MKIB BIXKHBaHHSA 63
O3HAaK 3aXBOPIOBAHHA y MOMY/IA1Lii TALI€HTIB, SIKi OTPUMYBATH JIiKyBaHHs 2 poku pot 1 poky = 0,99 (95%
AI: 0,87, 1,13), p-3uavenns = 0,90 i BigHOWEHHS PH3MKIB 3aransHuil piBens BrkuBanHa=0,98 (0,83, 1,15);
p-3HayeHHs= 0,78). Yactora Ge3cHMITOMHOI cepleBol HETOCTATHOCTI 36iMbIIMIACH y 2-piuni#i rpymi
nikyBauus (8,1% y nopisusHHi 3 4,6% B 1-piuniif rpyni gikysanus). Y GinslocTi nanieHTis NIPOsIBUIIOCE
Xo4a 0 oHe Hebaxane ABUILe paHry 3 abo 4 B 2-piuniii rpymi gikyBanus (20,4%) y nopiBHsHHi 3 1-piuHoI0
rpynoo nikyBanHs (16,3%).

Y nocnimxennsx NSABP B-31 ta NCCTG N9831 tpacty3yma6 BBoauiu B kKoMGIHALIT 3 IaKTITAKCEI0M
nicis XimioTepanii nokcopy6innHom i uukaodochamizom (AC).

Hokcopybiuun Ta uuknodocdamia BBOAUIH 0HOYACHO HACTYTHHM YHHOM:

- BHYTPIlIHBOBEHHE CTPYMHHEBE BBEJACHHS JAOKCOPYGilmHy y m03i 60 Mr/mM2 KOXHI 3 THOKHI [poTsAroM 4
LIHKITiB.

- BHYTPILIHEOBEHHE BBEJCHHA LMKI0(ochaminy y nosi 600 mr/m? npotaroM 30 XBHIHH KOXKHi 3 THxHI
NpPOTAroM 4 LUKIIB.

IMakniTakcen y komGinauil 3 TpacTy3yMaboM BBOJMIIN HACTYITHHM YHHOM:

- BHYTDilIHBOBEHHE BBEJEHHA NaKiiTakceny y 1031 80 mr/m> y BUrAi 6e3nepepBHOi BHY TPillIHbOBEHHOT
iHQY3ii IOTHKHA npoTaroM 12 THXHIB.

abo

- BHY TPiLIHbOBeHHE BBEICHHA NakiTakceny y fo3i 175 mr/m? y Burassi Oe3nepepBHOT BHY TPillIHLOBEHHOT
iH(y3il koxHi 3 TrokHI npoTsrom 4 nuknis (1 ZeHb KOKHOTO LHUKITY).

Pesynbratu cninbHoro aHanisy edexrusHocTi nocnimkers NSABP B-31 Ta NCCTG 9831 Ha MOMEHT
OCTATOYHOrO aHaNi3y BIKMBAHHA (e3 03HAK 3aXBODIOBAHHA* ysaranbHeHi B Tab6mumi 7. Meniana
NONATIBLIOTO crocTepexkeHHs cknana 1,8 pokH A4 NAUi€HTIB y TPyImi 3acTOCYBaHHA J0KCOPYGILHMHY i
uuknodochaminy 3 nogankLuM 3acTOCY BAHHAM naknitakceny (AC—P) ra 2,0 poku is nalienTiB y rpymi
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nokcopybiumny i umkaodocdamizy 3 nomamelMM  3acTOCYBaHHAM NakiiTakceny i TpacTy3ymaby
(AC—PH).

Tabnuus 7 Pestome pesynbratis edeKTHBHOCTI CHiNBHOrO aHamizy gocnimkens NSABP B-31 Ta NCCTG
N9831 Ha MOMEHT OCTATOYHOIO aHATI3Y BUKMBAHHA 6e3 03HAK 3aXBOpHOBRaHHS*

Hoxasuuk AC—P AC—PH |BigHomenns PH3HKIB
(n=1679) (n=1672) |nopiusno 3 AC—P (95% JII)
p-3HAYEHHS

BukuBanHs Ge3 03HaK 3aXBOPHOBaHHS
Kinekicte  nauiedrtiB, y  skux
crniocrepiranocs seuuie (%) 261 (15,5) 133 (8,0) 0,48 (0,39, 0,59) p<0,0001

CucteMHHIT peuaHB
Kinekicte  nauientiB, y  axmx[193 (11,5) 96 (5,7) [0,47 (0,37, 0,60) p<0,0001
CIIOCTEPIranocs sSBUILE

CmMmepth (3aranbHuii piBeHs
BHJKHMBAHH:A): 92 (5,5) 62 (3,7) (0,67 (0,48, 0,92) p=0,014**
Kinekicre  namienTtis, y  fkux

criocTepiranocs SBHIie

A: noxcopyOiumn; C: nuknopocdamia; P: naknitakcen; H: TpacTy3ymat

*3 MeziaHOI MOJANBIIOro cnocTepeskeHHs 1,8 PokiB ans mauieHTiB y rpymi AC—P Tta 2,0 poku ans
nauienTis y rpyni AC—PH

**p-3HaueHHs I 3aralbHOrO DIiBHA BHXKMBAHHS He NEPETHHANO 3ajlaHy CTATHCTHYHY MeEXY s
nopiBHsAHHA AC—PH 1a AC—P

st mepBMHHOI KiHIIEBOI TOYKHM, BHKHBAHHS 0e3 03HAaK 3aXBOPIOBAHHS, N0JaBaHHA TpacTy3yMaby no
XiMioTepamii MaKIiTAKCENTOM TNpPHU3BENO 10 3HHKEHHS PH3MKY PpELHIHBY 3aXBOPIOBaHHS Ha 52%.
BignowenHa pusnkis TpaHchopMyeThes B abco/OTHY nepeBary 3 TOYKHM 30pY NOKa3HHKIB 3-piuHoro
BIKMBaHHA Oe3 O3Hak 3axBopioBaHHs: 11,8 BizcoTkosux myHkTH (87,2% y TOpiBHAHHI 3 75,4%) Ha
KopueTh rpynu AC—PH (tpactysymab).

I1ix 4ac OHOBNEHHA MaHuX 3 Ge3neku 3 MesiaHoKo CrIocTepeskeHHs 3,5-3,8 POKiB aHami3y BUKHBaHHA Oe3
O3HaK 3aXBOPIOBaHHA MiATBEPIUKYE EPEBAry, MPOJIEMOCTPOBAHY B OCTATOYHOMY AHA/Ii3i HA BIKHBAHHS
Ge3 o3nak 3axBopioBanHs. Hespaxaoun Ha mepexin Ha TpacTy3ymal y KOHTPOJNbHii rpymi, joJaBaHHs
TpacTy3yMaby 10 XiMioTepanii makiiTakcenoM mpu3BeNo A0 3HMKEHHS PH3HKY PELHAMBY 3aXBOPIOBAHHS
Ha 52%. JlonaBanHa TpacTy3yMaby 1o XiMioTeparii MakIiTakcenoM Takok TMPHU3BENO 10 3HUXKEHHS PH3IHKY
CMepTHOCTI Ha 37%.

ITonepeanso 3anmnaHoBaHMil OCTATOYHMI aHATI3 3araqbHOTO PiBHS BI)XXHBAHHS 31 CIINBHOTrO aHamizy
nocnizxens NSABP B-31 Ta NCCTG N9831 6yB BHKOHaHuI, KOIH BiOynoca 707 cmepreii (Meniana
cnoctepexenns 8,3 poku B rpyni AC—PH). Jlikysanns AC—PH npusBeso 1o cTaTHCTHYHO 3HAYYLIOro
MOKPALIEHHA 3aralbHOr0 piBHA BIDKUBAHHA MOpiBHAHO 3 AC—P (cTpatudikoBaHe BigHOLIEHHA
pusukis=0,64; 95% JII [0,55, 0,74]; nor-paHrose p-3HauyeHHs < 0,0001). Yepes 8 pokie mokazHHK
BIJKHBaHHA Cki1aB 86,9% B rpyni AC—PH Ta 79,4% B rpyni AC—P, a6comorTna nepesara 7,4% (95% 1
4,9%, 10,0%).

OcTato4ni pesyibTaT 3araqbHOrO PiBHA BHKMBAHHS 3a pesyIbTataMy CHiJbHOrO aHANi3y JOCTIIKEHB
NSABP B-31 ta NCCTG N9831 y3aransHeHi B Ta6nuii 8 Hixkye:
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Tabmuus 8 Ocrarounnii aHami3 3aranbHOrO piBHA BIKHBAHHA 3a pesysibTataMd CHIIBHOTO aHami3y
nocnimxens NSABP B-31 ta NCCTG N9831

Hokazunk AC—P AC—PH pP-3HAYeHHS B|BinHomeHHs
(N=2032) (N=2031) NopiBHSIHHI 3| pPH3HKIB
AC—P NopiBHAHO 3

AC—P (95%
Al)

Cmepts  (3arameHuil  piBeHb

BH:KHBAHHA): 418 (20,6%) 289 (14,2%) < 0,0001 0,64

Kinbkicte nauietis, y skux (0,55, 0,74)

cnocrepiranocs siBuine (%)
A: tokcopy0iuun; C: nuknodocdamiz; P: naxnitakcen; H: TpacTy3ymab

AHani3 BwkuBaHHA Ge3 o3Hak 3axsopioBaHHs (BBO3) Takox [IPOBOJMIH MPH OCTATOYHOMY aHalli3i
3araTbHOrO PiBHS BIKHBAHHA 31 CIinbHOrO amanisy nocmimkens NSABP B-31 Ta NCCTG NO9831.
OnoBneni pesynsTati ananisy BBO3 (crpatudikosane BiHomenns pusukis = 0,61; 95% [ [0,54, 0,69])
TIpOAeMOCTpyBali aHanorivHy nepesary BBO3 mopiBHsHO 3 0CTATOYHMM NEpPBHHHHM aHamizoM BEO3,
He3BKAIOUN Ha Te, mo 24,8% nauientis y rpyni AC—P nepeiiiny Ha 1ikyBaHHs TpacTy3ymaboM. Yepes
8 pOKiB MokasHHK BHXMBaHHS Ge3 03HaK 3aXBOPIOBAHHS CKIaB 71,2% (95% 1. 75,4, 79,1) y rpymi
AC—PH, abcontorna nepepara 11,8% y nopisususi 3 rpynoro AC—P.

Y nocnigxenni BCIRG 006 tpactysyma6 Beoanin B KoMGiHawii 3 HomeTakce oM (D), nmicna ximioTtepanii
AC (AC—DH), a6o B kombiHauii 3 1oueTakcen0M i KapGomIaTHHOM (DCarbH).

HoueTakcen BBOIHIH HACTYTHUM YHHOM:

- BHYTDillIHbOBEHHE BBE/ICHHA JoueTakceny - 100 mr/m? y Burasizi BHYTPiLIHBOBEHHOT iHMY3ii
MPOTArOM 1 rOIMHH KOXKHi 3 THXHI MPOTAroM 4 MKJIB (2 AeHb NepLIOro LMKITY JOleTaKCey,
MOTIM | IeHb KOXKHOTO HACTYITHOTO LUK )

abo

- BHYTPIIIHBOBEHHE BBEICHHA JOLETAKCeTy - 75 Mr/m? y BUrIA BHYTPILIHLOBEHHOT 1HGY3ii
NPOTATOM 1 roaMHH KOXHI 3 TXHI MPOTATOM 6 LMKNiB (2 JeHs mepLIoro LMKy, 0OTiM 1
AIHB KOXKHOI'0 HACTYTTHOTO LIUKITY)

micns 4oro:

- kapbornatuH - npu UinkoBiii AUC = 6 Mr/MI/XB BROIHIH Y BHIUIAJlI BHYTPIlIHEOBEHHOT
iHy3ii mpotarom 30-60 XBi/IMH, NOBTOPIOBATH KOXKHI 3 THXKHI, B LiTOMY IICTE HUKIIR

TpacTysymal BBOAM/IM LIOTHAKHSA 3 XiMioTepamiero i 1 pa3 Ha 3 THXHI NPOTArOM 3araTbHOTO nepiogy 52
THIKHI.

Pesyneratu edexktnBHocti nocnimkenns BCIRG 006 y3aransHeHi B Tabmuusx 9 ta 10. Mepgiana
TI0ZiaIbLIOro crocTepeskenns ckaana 2,9 poku B rpyni AC—D Ta 3,0 poku B koxHiii 3 rpyn AC—DH Ta
DCarbH.

Tabnuus 9 Ornsax ananisy edextusnocti nocnimkenns BCIRG 006 AC—D y nopiBHaHHI 3 AC—DH

Mokasank C—D AC—DH Bignomenns PH3HKIB
=1073) (n=1074) nopisusaHo 3 AC—D (95% M)
pP-3HaYeHHs
Bmxusanns Oe3 o3Hak|195 134 0,61 (0,49, 0,77) p<0,0001
3aXBOPIOBaHHS

Kinekicte namientis, y skux
CIIOCTEPIranocs sSBHILe

CucreMHuuii peruaue 144 95 0,59 (0,46, 0,77) p<0,0001
Kinekicte nauienTis, Y AKHX
CIIocTepiranocs ABUIIe

Cwmepts  (3aranbHuii  piBens|80 49 0,58 (0,40, 0,83) p=0,0024
BHKHBaHHA)
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KinpkicTe nauieHTiB, y SKHX
criocTepirauocs sBUILE

AC—D = nokcopy6iuns mmoc unkinodocdamia, 3 HacTynmHHM 3acTocyBaHHAM aoneTakceny; AC—DH =
nokcopyOiluH nmoc mukIodocdamia, 3 HaCTYITHHM 3aCTOCYBAHHAM J0leTakcey Mmioc Tpactysymat; Al
= J0BipuHii iHTepRan

Tabmuus 10 Ornap ananisy edexrusnocti gocnimkenns BCIRG 006 AC—D B nopisusuui 3 DCarbH

ITokasHuk AC—-D DCarbH BigHomeHHs pPH3HKIB
(n=1073) (n=1074) nopisusaHo 3 AC—D (95% A1)
BuxupanHs 6e3 o3Hak|195 145 0,67 (0,54, 0,83) p=0,0003
3aXBOPHOBaHHA

KinekicTe namieHTiB, Y SAKHX
crmmepiranocx SBHILIE

CucTeMHHI pelluauB 144 103 0,65 (0,50, 0,84) p=0,0008
KinbkicTb DauieHTiB, Yy SAKHX
CIIOCTEpIranocs sBHile

Cwmeprs (gBuie 3B) 80 56 0,66 (0,47, 0,93) p=0,0182
Yucno mamieHTiB, Yy SAKHX
CITOCTePIranocs sBHIle

AC—D = gokcopybiuuH nmoc nuknodocaMis, 3 HACTYIIHUM 3aCTOCYBaHHAM Jotietakceny; DCarbH =
JoLerakcen, kapbonnariH i tpacty3ymad; Il = nosipuwuii intepsan

YV pocmigxenni BCIRG 006 nna nepsusHOl KiHueBOi Toukd, BBO3, BingHOmEHHS pH3MKIB
TpaHc(hopMy€eThCs B aOCOMOTHY MepeBary 3 TOYKH 30py MOKa3HHKIB 3-piuHOro BHXKHBaHHA 0e3 03HaK
3axBopioBanna: 5,8 BifcoTkoBux myHKTH (86,7% y mopiBHAHHI 3 80,9%) Ha KopucTe rpynmu AC—DH
(Tpacty3ymab) i 4,6 BincoTkoBux MyHKTH (85,5% y nopieHaHHI 3 80,9%) Ha kopucts rpynmu DCarbH
(Tpacty3ymad) y nopisusauui 3 AC—D.

¥V nocnimxenni BCIRG 006 213 nauienTi i3 3aransHol kinekocti 1075 nauientis 8 rpyni DCarbH, 221
nauieHT i3 3araneHoi Kinekocti 1074 nmanientu rpynu AC—DH (AC—TH) i 217 nauieHTiB i3 3araasHoi
kinekocti 1073 nauienti rpymu AC—D (AC—T) Manu NoKa3HHKH OLIHKH 3aralbHOro CTaHy MalieHTa 3a
wxanoro Kaproscekoro <90 (abo 80 abo 90). He 6yno BuzHaueHo nepesar BEO3 B il nigrpyni naumieHTiB
(BigHoweHHs pusukiB =1,16, 95% JI [0,73, 1,83] ana DCarbH y nopisusuni 3 AC— D (AC—T);
BigHOwWeHHA pusnkiB 0,97, 95% I [0,60, 1,55] nns AC—DH (AC—TH) y nopisusnui 3 AC—D).

Kpim Toro, 6yB npopeaeHnii anocTepiopHuii 10CTIAHALUBKUIA aHai3 HabOpiB JaHUX 31 CMITBHOrO aHami3y
KniHiyHEX nocnipkeds NSABP B-31/NCCTG N9831* ta BCIRGO006, mo noeasye ssuma BBO3 i
CHMMIITOMATH4YHI CepLEBi ABUILA, AKi npeAcTaBneHi B Tabauiti 11:
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Tabmuus 11 Anocrepiopuuit  AocHigHMUBKAN aHAMi3 PE3YNLTATIE CHUILHOrO aHanizy KIiHIYHUX
nocnimxkens NSABP B-31/NCCTG N9831%* ta BCIRG006, mo noenuye spuma BEO3 i cumnroMaTHuHi

CepleBi ABHINA

AC—PH AC—DH DCarbH
(y nopiBusubi 3((y nopiBHsHHI 3 (y OpiBHAHHI 3
AC—P) AC—D) AC—D)
(NSABP B-31 1a (BCIRG 006) (BCIRG 006)
NCCTG N9831)*
IlepBunnuUit aHanmis
eheKTHBHOCTI
Binnowenus pusukis BEO3 0,48 0,61 0,67
(95% 2D (0,39, 0,59) (0,49, 0,77) (0,54, 0,83)
P-3HaYCHHA p<0,0001 p<0,0001 p=0,0003
Amnanis eeKTHBHOCTI
JIOBrOCTPOKOBOIQ nepiomy
CIioCTepeKeHHa* *
Biagnowenns pusnkie BEO3 0,61 0,72 0,77
(95% 1N (0,54, 0,69) (0,61, 0,85) (0,65, 0,90)
P-3Ha9CHHA p<0,0001 p<0,0001 p=0,0011
ArnocTtepiopHuii
JOCTiAHM L BKHI aHami3 3
ABHIIAMH BEO3 i
CUMITOMAaTHYHHMH CEpLEeBHMU
SABHIIAMHA JoBsrocTpokosuii
nepion CIocTepeskeHHs * *
BigHoLIeHHs pH3HKIB
(95% 1)
0,67 0,77 0,77
(0,60, 0,75) (0,66, 0,90) (0,66, 0,90)

A: nokcopyGinmn; C: uukmodochamin; P: naknmitakcen; D: nouerakcen; Carb: kapGomnarun; H:
TpacTy3ymab JII = noBipunii inTepsan

*Ha MoMeHT ocTaTouHoro ananisy BBO3. Mexiana noaansioro criocTepexeHHs cknana 1,8 pokis s
nauientie y rpyni AC—P Ta 2,0 poku A7 nauieHTiB y rpyni AC—PH

**Memiana NoJa/bLIOro CIOCTEPEXEHHS IS CIILIBHOrO aHalisy KIHIYHUX J0CHiKeHs ckaana 8,3 poku
(nianason: Bin 0,1 go 12,1) ans rpymu AC—PH i 7,9 pokiB (nianason: Bix 0,0 o 12,2) ans rpynu AC—P:
Mejiiana nofaneluoro crocTepexeH s As focnipkenns BCIRG 006 ckiana 10,3 pokiB y ofox rpymax
AC—D (aianason: iz 0,0 1o 12,6) Ta DCarbH (nianazon: Bin 0,0 no 13,1) i cknas 10,4 pokis (giamazon:
Bizx 0,0 no 12,7) B rpyni AC—DH

Pak monounoi zanoszu na paunix cmadisx (neoad weanmua-ad 'tosanmua ximiomepania)

Hapasi nemae pesyibTariB, 111010 nopiBHAHHS eeKTHBHOCTI TpacTy3ymMaby, 110 BBOAHTECA 3 a4 IOBAHTHOIO
XimioTeparniero, 3 eheKTHBHICTIO IPH HeOa/T FOBAHTHI /a1 FOBAHTHII xiMioTeparii,

B yMmoBax Heoan'roBanTHoi/an'toBaHTHOI Tepamii Gymno po3pobrieHo GaraToLeHTPOBe paHAOMi30OBaHe
nocnimxkeHHs MO16432 jqns  BUBYEHHS KTiHIYHOL e(eKTHBHOCTI OJHOYACHOr0 3aCTOCYBaHHS
TpacTy3ymMaly 3 HeOaI'tOBAaHTHOIO XiMiOTepami€lo, IO BKIIOYAE K aHTPALMKIIH, Tak 1 TakcaH, 3
NOJANBIIHM aJ'FOBaHTHHM TPacTy3yMaboM, 3 MepioZoM 3aransHoi TPHBANOCTI MikyBaHHs 10 1 poky. ¥
0CTIiDKeHHs Oy BKIIOUeH] NALi€HTH 3 Brieplue BUsABICHAM MicueBo-posnoscromkenuM (111 crapis) aGo
sananbuuM PPM3. Tlanientn 3 HER2+ nyximsamu Gymn paHjioMi3oBaHi AnA oTpuMmaHHA a6o
HEO0aN'tOBAHTHOI XiMioTeparnii 0JHOYaCcHO 3 Heoad'rOBAHTHHM-aa'OBAHTHIM TpacTy3ymabom, abo Tinbku
Heoal'*oBaHTHOI XiMioTeparii.
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V nociigxensi MO16432 TpacTysymad (HaBaHTaxXyBajlbHa 1032 8 MI/KI 3 MOJATBLION MITPHMYKHOIO
103010 6 MI/KI' KOXHI 3 TMXKHI) BBOJMIM OJHOYACHO 3 10 nmxnamMu Heoad'loBaHTHOI XimioTeparii
HACTYIIHHM YHHOM:

+  nokcopy6iums 60mr/M* Ta makmitakcen 150 Mr/M2 BBOMM 1 pas Ha 3 THOKHI NPOTATOM 3 LHMKIIB,

icJig 4oro
+ maknitakcen 175 mr/M® BBOmMAH | pa3 Ha 3 TIXKHI MPOTAroM 4 LIMKJIB,

nicis 4yoro

. Linkrodocdamin, metorpekcar i S-gpropypaunn (CMF) na 1-i i 8-i neHb KOXHi 4 THXHI IPOTArOM
3 nuKiiB

MIC/Is MPOBe/IeHHS onepallil 3 HaCTYTHUMHU
*  JI0JaTKOBMMH LMKJaMH a'FOBAHTHOTO TpacTy3yMaly (Ans 3aBeplieHHs 1 poKy JIKYBaHH:)

Pesynbratn edexTuBHOCTI AociimkenHs MO16432 ysaraneneni B Tabuuui 12. Meniana nojanbimoro
CroCTepeXXeHHs B rpyni TpacTysymaby ckiana 3,8 pokis.

Ta6muus 12 Pesynbrati edekTHBHOCTI JocimkenHs MO16432

TlokasHuK Ximiorepania +|Tinexu
Tpactyzymadé  |ximioTepamis
(n=115) (n=116)
BixUBaHHA oes 03HaK BigHoLIIeHHA PU3HKIB
3aXBOPIOBaHHA (95% HI)
46 59 0,65 (0,44, 0,96) p=0,0275

KinbkicTh NallieHTiB, y AKHX
criocTepiranocs SBUILE

3aransHa noBHa mnarojoriyHal 40% 20,7%

gigmoeige* (95% JI) (31,0, 49,6) (13,7, 29,2) p=0,0014

3araneHUi piBeHb BIKHBaHHA BigHowieHHs pU3MKiB
(95% JII)

KinekicTe mnauieHTiB, y gxux|22 33 0,59 (0,35, 1,02) p=0,0555

CIOCTepiranocs sBUINE

*BH3HAYAETHCA AK BiJICYTHICTB iHBa3MBHOIrO paKy AK B MOJIOUHIH 3a1103i, Tak i B IaXBOBUX By3JaxX

AGcomoTHy nepesary B 13 BiICOTKOBHX IYHKTiB Ha KOPHCTb rpyMH TPacTy3ymaly OLiHIOBaIH 3 TOUKH
30py piBHA BIKHBaHHs 63 03HAK 3aXBOPIOBAHHA NPOTATOM 3 pokiB (65% y nopieHsHHi 3 52%).

MemacmamuyHuill pak uLTyHKY

TpacTy3symal J0CTiKyBamu B OZHOMY BiIKpuTOMY paHmomizosaHomy jocnikenHi III dasu ToGA
(BO18255) B xombiHawii 3 ximioTepani€eto y MopiBHAHHI 3 0Hi€l0 NHwIe XiMioTepami€o.

XimioTepanio NpoBOHIH HACTYIIHHM YHHOM:

- kanemuTaGin - 1000 Mr/M2 mepopanbHO Bidi Ha JeHb MPOTAroM 14 nHiB KOXHI 3 THXHI NPOTAroM 6
IMKIiB (3 Beyopa 1-ro AHsA 40 paHKy 15-ro JHsA KOXKHOrO LUHKITY)
abo

- BHyTpimHbOBeHHO S5-Gbropypamun - 800 mr/mM*/mo6y y Burnsai GesmepepBHOi BHYTPiLIHbOBEHHOI
inty3ii npotsarom 5 AHiB KOkHI 3 THXKHI MPOTAroM 6 UMKNB (3 1 MO 5 IeHb KOXKHOTO LHKITY)

Byab-skuii 3 HUX BBOIHIIH 3.

- pMcmIaTHHOM - 80 Mr/m? K0kHI 3 THXKHI TPOTATOM 6 LHKIIB y | JIeHb KOKHOIO LMKIY. }
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Pesynbratu edexrusrocti qocnimxenns BO18225 y3aranbHeHi B Tabnuni 13.

Tabmnus 13 Pesynbrati edextnrHOCT] nocmimkenns BO18225

IHokazauk FP FP+H BP (95% 1) p-3HaYeHHs
N=290 N =294

3aranbuuit  piBeHs  BwknBanHg,|11,1 13,8 0,74 (0,60-0,91) 10,0046

MejliaHa MicsIliB

Bikusanns Ges nporpecysanns 3.5 6,7 0,71 (0,59-0,85) 0,0002

3aXBOPIOBAHHSA, MeliaHa Mics1liB

Yac hile] nporpecyBaHss| 5,6 7,1 0,70 (0,58-0,85)  [0,0003

3aXBOPIOBAHHSA, MeliaHa MicALiB

3aranbHa YyacToTa BinoBigeii,% 34.5% 47,3% 1,70°(1,22,2,38) /10,0017

Tpusanicte Biamosini, Meniana 4.8 6,9 0,54 (0,40-0,73) <0,0001
MiCHIIiB

FP+H: ®ropmipumiaun/uncnnatin + TpacTy3ymat
FP: ®ropnipumians/uucnnarun
* BiTHOLICHHS 1aHCiB

Y nocnizkeHHs Gy BKNOYEH] NaLieHTH, ski paHilue He OTPUMYBAJIX NiKyBaHHs w0a0 HER2-mo3uTHB O}
HeonepabenbHOT MiCLEBO-PO3NOBCIOIKEHOT 200 PELINBYI0YOT Ta/abo MeTacTaTHYHOT aeHOKAPLMHOMH
WIyHKy abo racrpoesodareamsHoro Nepexody, ska He MiJIA€ThCA paaMKaTbHOMY NiKy BaHHIO.
IlepButHOIO KiHLEBOO TOUKOIO GYB 3aranbHuii PiBEeHB BIKMBAHHS, AKHIi BH3HAYaBCH SIK 4ac Bi/l MOMEHTY
panjomizauii 10 natu cMepti 3 Gyab-skoi npiivHM. Ha MoMeHT mpoBenenus amanmizy noMepno 349
PaHIOMi30BaHHUX MAUi€HTIB, i3 skux 182 namienTa (62,8%) 3 rpynu koHTpomo i 167 namieHTip (56.8%) 3
TpYNH JiKyBaHHS. BinbluicTh Bumajkip cMepti Oy NOB'A3aHi 3 MOZIfAMH, IOB’T3aHUMH 3 OCHOBHHM
PaKOBHUM 3aXBOPIOBAHHSM.

Arnoctepiopruii aHanis niarpyn TOKa3sye, L0 MO3UTHBHI e(eKTH TiKyBaHHs 06MEXYOTCS crneuupiYHIMH
TyXIMHAMHK 3 Oinbll BUCOKMMH piBHAME Ginka HER?2 (I'X 2+/FISH+ a6o IT'X 3+). Meziana 3aranbHoro
PiBHA BUXKHBAHHS 11 IPYIH 3 rinepekcnpeciero HER2 cknana 11,8 mic Yy NopiBHAHHI 3 16 mic, BP 0,65
(95% JI 0,51-0,83), a mexiana PIBHS BHXHMBaHHSA Ge3 [IpOTPeCYBaHHS 3aXBOPIOBAHHSA CcKnana 5,5 mic y
nopiBHAKHI 7,6 Mic, BP 0,64 (95% Al 0,51-0,79) npu 3actocypaHHi cxemu ¢ropripumigun/imennarun (
FP) y mopisusiuni 3i cxemoro dropripumiaun/muciiatun + Tpactysymab (FP + H), Bianosigno. Ilogo
3arajpHOro piBHA BIJKHBAHHA, MOKa3Huk BP ckiags 0,75 (95% 11 0,51-1,11) B rpyni IT'X 2+/FISH +, i BP
0,58 (95% [1 0,41-0,81) B rpyni I'X 3+/FISH+.

¥ DocninHOMY aHanisi miarpyr, BukoHaHOMY B nocimkenni TOGA (BO18255), ne 6yno siBHoT nepesaru
LLOMI0 3arajbHOrO piBHA BHXXHMBaHHA NMPH [0JABAHHI TpacTy3yMaly Mali€eHTaM 3 3aransHUM CTAHOM
OHKOJIOTiYHHX XBOpHMX 3a wwKatow ECOG 2 Ha noyarkoomy piBHi (BP 0,96 (95% 11 0,51-1,79)),
HeBUMiproBaHHUM [BP 1,78 (95% M1 0,87-3,66)] Ta MiCLEBO-PO3MOBCIOIKEHHM 3axBoproBaHHAM (BP 1,20
(95% 111 0,29-4,97)).

HiTH

€Bponeiicbke areHTCTBO 3 JiKAapehKMX 3acoGis (European Medicines Agency) sigmosuzocs Bix
3000B'A3aHHA NPEJCTABHTH Pe3yNbTATH AOCIIIKEHD TpacTysymaly B yciX NiAMHOXKHHAX NaLi€HTIB
AMTAYOTO BIKY LIOJO paky MOTOYHOI 3a103H i PaKy ULTYHKY (AMB. po3zin 4.2 ans oTpuManms iHhopmanii
TpO 3aCTOCYBaHHS Npenapary y aiTeif).

5.2 PapmMaKoKiHeTHYHI BIaCTHBOCTI

PapMakokiHeTHKy TpacTy3ymaby ouiHrOBamHM Y Xoni (apMakoKiHeTHYHOro momyisuilfiHoro aHanisy
MOJEJIi 3 BHKOPHCTAHHAM 06'€JHAHMX JaHHX 1582 Mai€HTIB, BKIOYAK0YH NanieHTis 3 HER2-NMo3uTHRHIM
MPM3, PPM3, meractaTHuHuM pakoM wyHky (MPI)a6o inmmmu tenamm nyxmum, i 3/10POBHX
M00pOBONBLIB, sKi OTPHMYBaIH TpacTysymal BHYTpIilIHBOBEHHO y 18 mocimpKeHHSX dazu I, 11 1 III.
[Ipoine «koHueHTpamis-yacy TPacTy3ymaly ONMCYBanM 3a AONOMOIOK) JIBOKaMepHoi Momemi 3
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napanelbHUM JIiHIHUM | HeniHilfiHUM BUBeIeHHAM i3 UEHTpabHOI KamMepu. Yepes HeniHiiinuii XapaxTep
BHBC/JCHHA 3aralbHUH KipeHC 30LIbLIYBABCA 31 3MeHLIEHHAM KoOHUeHTpauii. TakuM yHHOM, MocTiiiHe
3HaY€HHS I1epioJy HamiBBHBeeHHs (i) TPacTy3yMaly BH3HAYNTH HEMOMKIIHBO. 3HAYEHHA ti;
3MEHLIYEThCA 31 SMEHIICHHSIM KOHLEHTpALIT B Mexkax iHTepBaNy 103yBaHHA (IMB. TAGIMIO 16). [Tauientu
3 MPM3 ta PPM3 manu auanoriusi ¢bapmakokineTHuni napameTpH (Hanpukiaj, kmpenc (CL), o6'em
LeHTpaibHOi kamepu (Ve)) Ta oMy AU HHO-POrHO30BaHY CTALIOHAPHY eKCIIO3MLIIO (Ciin, Cmax T2 AUC).
Jlinifinuit kmipesnc cranopus 0,136 n/no6y npu MPM3, 0,112 w/n06y ans PPM3 i 0,176 7/no6y npu MPIIL
Maxkcumanena wBHAKICTS BHBeIeHHS (Vinax) npu HeNiHiHHOMY BHBEJCHHI CTaHOBHIA 8,81 Mmr/noby, a
koHcTanTa Mixaenica-Meuten (Km) mopiBHroBana 8,92 mkr/mi npu MPM3, PPM3 ta MPII. 06’em
LEHTpallbHOI KaMepH CTaHOBHUB 2,62 I 11 AL €HTIB 3 MPM3 ta PPM3 i 3,63 n ans nauientie 3 MPLLL

V xiHuesiit dpapmakokineTHuniii nonynsuiiyiil Moxeni, Ha momatok 10 TUTY NMEPBUHHOI MyXJIHMHH, Taki
NOKASHUKK SK Maca Tina, piBHI acmapTatamiHoTpaHcdepasu i amsbyMiHy y cupoBatui kposi Gymn
inenTudikoBani sx cTaTHCTMYHO 3HAYYILI 3MiHHi, IO BIUIMBAIOTEL HA EKCIIO3MLIKO Tpacty3ymaby. I[1pore
BEIMYHHA BIUIMBY LMX 3MIHHUX Ha €KCIIO3ZHIIO TpacTy3ymaly nepeafayae, mo Li 3MmiHHi HaBpsd 4H
MaTHUMYThb KIHIYHO 3HaYyIMil BIUTHB Ha KOHIeHTpauii TpacTy3ymaby.

[Ipornososani y nonynsuii hapmakokineTianoi EKCIO3HIIT (3 MeaiaHoO 5 - 95 NEPLEHTHIIIB) i 3HAYEHHA
(hapmakokiHeTHUHUX napaMeTpiB NPH KIHIYHO 3HAYYUMX KOHLEHTpALifx npenapary (Cmax i Cumin) 1018
nauiextis 3 MPM3, PPM3 ta MPILI, ski OZIepXKYBAIH JIIKYBAaHHS 33 CXBAJIEHUMH cxeMaMy 1 pa3 Ha
THX/IEHB i 1 pa3 Ha 3 TwkHI, Hageeni y 1abnuui 14 (uukn 1), y Tabmuui 15 (piBHOBaXHMIA cTaH) i y Tabmui
16 (dapmaxokinernuni napamerpn).

Tabmuus 14 [Mporxososani y nonymsuii 3uavenns hapMakoKiHeTHYHOT eKCrIo3uLii v uuki 1 (meniana 5 -
95 nepueHTHNIB) /1% CXeM BHYTPIlUHBOBEHHOTO BBE/ICHHA TpacTy3ymaly nauientam 3 MPM3, PPM3 1a
MPLII

Cxema Tun NnepBHHHOI|N Conin (MKI/M) | Cunax (MKT/M1) AUCo2150m
NYXJIHHH (MKT.XeHB/MJT)
MPM3 805 28,7 182 1376
(2,9-46,3) (134-280) (728-1998)
8mr/kr +|PPM3 390 30,9 176 1390
6Mr/kr 1 pas Ha (18,7-45,5) (127-227) (1039-1895)
3 THKHI
MPIII 274 23,1 132 1109
(6,1-50,3) (84,2-225) (588-1938)
MPM3 805 37.4 76,5 1073
Amr/xr + (8,7-58,9) (49,4-114) (597-1584)
2mr/kr 1 pa3 Ha
THXX]JIEHb PPM3 390 38,9 76,0 1074
(25,3-58,8) (54,7-104) (783-1502)

Tabmuus 15 [porrososani y nonymauii 3Havenns
(Meniana 5 - 95 nepuenTunis) ans B

(bapMakoKiHETHIHOT eKCTIO3MLiT ¥ PiIBHOBaXXHOMY CTaHi
HYTPIIIHLOBEHHUX CXEM BBEICHHA TpacTy3ymaly nauieHram 3 MPM3,

PPM3 ta MPIII
Cxema Tun nepeunnoi|N Chinyss* Crugx,S8** AUCss, 0- Yac
MyXJIUHH (MKr/mun) (MKr/mu1) 21 d€Hb |10CATHEH
(MKr.106y/Ma |Hs
) piBHOBa
JKHOTO
CTaHy***
(THXKHI)
MPM3 805 44,2 179 1736 12
(1,8-85.4) (123-266) (618-2756)
8Mr/kr +|PPM3 390 53,8 184 1927 15
6mr/kr 1 pas (28,7-85,8) (134-247) (1332-2771)
Ha 3 THXKHI
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MPLL 274 32,9 131 1338 9
(6,1-88.9) (72,5-251) (557-2875)
MPM3 805 63,1 107 1710 12
AMmr/kr + (11,7-107) (54,2-164) (581-2715)
2mr/kr 1 pas|PPM3 390 72,6 115 1893 14
Ha THXKIEHb (46-109) (82,6-160) (1309 -2734)

*Chinss = Crmin Y PIBHOBaXHOMy cTaHi
**Crnax,ss = Cmax y PIBHOBAKHOMY CTaHi
***yac 10 90% piBHOBA}KHOrO CTaHy

Tabmuus 16 Ilpornososani y nonynsuii apMakokiHeTHYHi 3HAYeHHS Y PIBHOBaKHOMY CTaHi st
BHYTPIiLIHEOBEHHHUX CXeM BBeIeHHS TpacTy3ymaby nauiestam 3 MPM3, PPM3 ta MPIII

Cxema Tun N 3aranpauii  gianason|Tianazon ty, Bil Crmaxss 10 Crningss
NepBHHHOT KJIipeHcy Bill Cmaxss 20 |(aHi)
My XJTHHH Comin,ss (1/106Y)
8mr/kr + 6mr/kr 1|{MPM3 805 0,183-0,302 15,1-23,3
pa3 Ha 3 THKHI
PPM3 390 0,158-0,253 17,5-26,6
MPIII 274 0,189-0,337 12,6-20,6
4mr/kr + 2mr/kr - |MPM3 805 0,213-0,259 17,2-20,4
1 pa3 Ha TwxaeHs |PPM3 390 0,184-0,221 19,7-23,2

Busedenns mpacmysymaby

Ilepion BuBeneHHs TpacTy3ymaby ouiHIOBATH mTic/s BHYTPiLUHBOBEHHOrO BBe/IeHHA | pa3s Ha THXKIeHb a60
1 pas Ha 3 THXKHI BHKOPHCTOBYIOYH BiANOBiAHI nonynAuiiti papmaxokineTHuHi Moaeni. PesynsTaT nux
AOCHI/UKEHb IEMOHCTPYIOTb, IO MPHHANMHI y 95% nauienTis yepes 7 MicsAwiB micns ocTaHHBOT 1031
KOHIEHTPaLis TpacTy3ymaby cTaHOBMIA <1 MKI/MI (mpu6musno 3% nporroszosanoro y nomyasauii Cin s,
abo 6nm3bko 97% BUMUBaHHSA)

Lupkynayiiine eusinonenns nozaxnimunnozo oomeHy peyenmopie HER2

Hocninuuueki ananisu 3MiHHEX 3a iHGopMaLieo Tinbku Y MiArpymi naui€HTiB MOKa3amu, 1O NaieHTH 3
GinbIIMM piBHEM BHBINBHEHHS MO3aKIiTHHHOrO Aomeny peuentopiB HER2 maroTe mBMAIHiA HeiHifiHuit
kiipeHe (Hmxumit Kn) (P < 0,001). IcHye 3B'#30K MiX piBHeM BHBiNLHEHOrO AHTHUTEHY i piBHAMH
acnaprataminotpancdepasu (SGOT/AST); yacTuna BILUIMBY BHBINIbHEHOIO aHTHUTeHY Ha KIipeHC Moske
OyTH NOACHEHa PiBHAMH acrapTaTaminoTpaHcdepasH.

Buxinui piHi BUBiINBHEHHS 103aKTiITHHHOTO Romeny peuentopis HER2, wo croctepiratotees y nauienTis
3 MPILI, 6yau nopisHsaHKI 3 THMH, 110 criocTepiranucs y nauientis 3 MPM3 ta PPM3, i sBroro BIUIMBY Ha
-KJlipeHc Tpactysymaly He ciocTepiranocs.

53 Jokniniuni gani 3 Gesnexn
Hemae nokasie roctpoi a6o MHOMHHHOT 10303a1e5KHOT TOKCHYHOCTI (ZOCIIIKEHHA TPHBAJicTIO 10 6
MicsUiB) a6o TOKcHYHOCTOT i Ha PCIPONYKTUBHY (YHKLIIO B TepaToIorii, kiHouoi GeprunsHocTi a60 y

JAOCIIKEHHIX Mi3HBOI recTauiiiboi TOKCHYHOCTI/MIaLEHTapHOTO TepeHeceHH s, Tpactysymab ue ¢
FeHOTOKCHUHUM.

JlOBrOTpUBANINX OCITIIKEHb HA TBAPHHAX IS BCTAHORMEHHS MOXTHBOL KaHLePOreHHOI Aii TpacTy3ymady
abo BU3HAYEHHs JOro BITHBY Ha epTunBHICTS Y 40II0BiKiB He MpoBOAKIOCH.
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6. PAPMAIIEBTHYHA IHOOPMAILLA

6.1 ITepenix ronoMiuuX pevoBnH
L-rictuauHy rizpoxnopuny MoHorizpar
L-rictuann

caxaposa
nonicop6ar 20 (E 432)

6.2 HecymicHicTe

Lleii nikapebkuii 3aci6 He MoxHa 3MilyBatH a60 PO3BOJMTH pa3oM 3 IHIIMMM JiKapCEKHMHU 3acobamu, 3a
BUHATKOM 3a3Ha4eHHX Y po3aini 6.6.

Jlikapcekuii 3aci6 He MosKHA PO3BOAUTH PO3YMHAMH TIHOKO3H.

6.3 Tepmin npugatrocTi

Heginkpuruii dnakon

4 poku

AcenTHuHe BiIHOBICHHS Ta PO3BEICHHSA

[licna acenTuyHOro BiNHOBIEHHS 3a AOMOMOroOK CTEPU/IBLHOT BOIHM AN iH’eKuilf BigHOBIeHMH po3umH
30epirae isuuHy Ta XimiuHy cTabinbHiCTH npoTaroM 48 roguH 3a Temmeparypu Bim 2 go 8 °C. Vi
3aJTHLIKH BiIHOBIEHOrO PO3YMHY CIIiJ YTHITi3yBaTH.

Ilicns acenTW4HOro posBeneHHs B posumMHi Ana iH’ exuiif (po3uuH HATpilO X/MOPHIY 3 KOHIEHTpALiew
9 mr/mn (0,9 %)) pozunnu npenapary Tpa3snmepa A BHY TpilIHBOBeHHOT iHy3ii 30epiraoTh ¢i3nyHy Ta
XiMi4Hy cTabiIBHICTE y NakeTax 3 NONiBiHINXIOpHY, NOMieTHIEHY, TOiNponiieHy, eTUIeHBiHiTaueTaTy
abo B ckisAHUX ¢rakoHax A iHdysii npotarom nepioxy a0 30 auiB 3a Temnepatypu Bia 2 1o 8 °C Ta
NpOTAroM 24 roauH 3a TemMneparypu e Buie 30 °C.

3 MikpoGionoriuHol ToukH 30py BiAHOBIEHMI PO3UHH Ta po3uuH npenapaty Tpasumepa ans indysii cmin
BHKODPHCTATH ~ HEralHo. fIKO mpemapaT He BHKOPHCTOBYETBCS HEraifHo, KOPHCTYBa4 Hece
Bi/INOBiAA/IbHICTD 3a Yac Ta yMOBH HOro 30epiraHHs 10 BUKOPHCTaHHA (3a3BuUYail He Ginblre 24 TOJIMH 22
TemneparypH Bial 2 10 8 °C), AKIIO TiNbLKY BiHOBIEHHS Ta PO3BeJICHHS He Bi/I0yBaTHCA B KOHTPONIBOBAHHX
Ta BAIIJOBaHHX ACEIITHYHHX YMoOBax.

6.4 OcobanBi 3ano6ixui 3axoau npu 36epiranui
36epiratu y X0N0aMIBHUKY IpU Temmepatypi (2°C — 8°C).
36epiratu B opuriHanbHii ynakosui 1 3aXMCTY BiZ CBiTIA.

Hesinkpuri dumakonn npenapary Tpasumepa moxyTs 36epiratics npu TeMneparypi He Buie 30°C
POTATOM ORHOTO mepiogy Ao 3 Micsuis. ITicns BumyueHHs 3 OXOJIODKYBAHOTO CXOBMIA Npenapar
Tpasumepa 3aboponsieTses moBepTaTH 40 HBOTO. Yrtunisyiite npemapar micns 3akiHYeHHS LBOTO 3-
MICAYHOrO nepioy abo TepMiHy IPHAATHOCTI, 3a3HAYEHOTO Ha (hrakoni, 3anmexkHO Bia TOro, 110 CTAHETHCS
pasiwe. 3anmumiTe gaty « YTuIisyBaTH g0» Y Bi/INOBITHOMY 11071i Ha KapTOHHI Kopooii.

YMoBH 30epiraHHA BiJHOBIEHOIrO JiKapChKOro 3aco0y auB. y poszinax 6.3 ta 6.6.

6.5  Tun Ta BMicT ynakosku

Tpasumepa (Trazimera), nopowmok s KOHUCHTPATy ANA pO34uHy Juis iHdy3iii no 150 mMr
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®nakoH of'emom 15 i i3 fposoporo ckna I tumy 3 OyTunkayuykoBow npoGKOK, namiHOBaHMIl
(TopkayTyKoBOIO MTiBKOIO, SKMH MiCTHTE 150 MT TpacTyzymaly.

KoxHa kopoGka MiCTHTE o1 (akoH.
Tpasumepa (Trazimera), nopomok mis KOHUCHTpATy s po34nHy 1st iHdya3iii mo 420 mr

@nakoH ob'emom 30 mi iz nposoporo ckaa I Tumy 3 6yTHikaydyKkoBOIO npobkoro, naMmiHoBaHMi
(TOpKay"yKOBO MITiBKOIO, KU MicTHTE 420 Mr TpacTy3ymaoy.

Kosxna xopobka MicTiTs onun drnakom.

6.6 CreuianbHi 3axo01u Ge3neKH NpH NOBOKeHHi 3 HEBHKOPHCTAHHM JiKapCBKHM 3aco6oM abo
BiIX0/laMH JTiKapcbLKOro 3acody

Ipenapar Tpasumepa BuIlycKaeThes Y CTePUIBHUX aMipOreHHHX dnakonax s ogHOpazoBoro
BHKOPHCTAHH: 6e3 KOHCepBaHTIB.

Ipouenypu BinHOB/IEHHS Ta pO3BeIEHHS C1ia BHKOHYBATH i3 3aCTOCYBAHHAM HaNEeKHOI aceTHYHOT
MeTonuKkn. HeobXinuHo BxuBaTH Beix HeoGXiIHMX 3ax0aiB 11s 3a6e3neuenus CTEPUIBHOCTI FOTOBUX
po3uuHiB. OCKinbKY Leii Tikapchkuil 3aci6 He MiCTHTB 5k0IHUX aHTHMIKpOOHUX KOHCEpBaHTIB a6o
GakTepiocTaTHYHIX JONOMIKHUX PEHOBHH, HEOBXiTHO JAOTPHMYBATHCS aCENTHYHOI METOLMKH.

Acenrtnyne NIPUTOTYBaHHA, 36epiradys ta ITOBOJ’KEHHS 3 MpenapaToM

ITix yac npurotysanns indysii npenapary seo6xiaHo AOTPHMYBATHCA aCCNTHYHHX METOIB po6oTH.

llpurotysanus cnin saificHioBaTH 3 TOTPHMAHHAM 323HAYEHHMX HUKYE BHMOT.

t [Tpurotysanns nosuHeH 3xiiicHioBaTH KBaTiiKOBaHMIT NEPCOHAN B aCENTHYHHX YMOBaX
BIZTIOBI/IHO 10 NPaBUJI HATEXKHOT IPAKTHKH, 30KpeMa IOJ0 aCeNTHIHOrO PUIOTYBaHHSA
NapeHTepallbHUX Mperaparis.

. [IpurotyBanns Heo6XiHO 3xilicHIOBATH Y BUTSKHlH madi 3 TaMiHapHUM TOTOKOM a60 B madi
Giosoriuuoi Ge3reky 3 JOTPUMAHHAM CTaHJapTHUX 3an00iXHUX 3aX0/iB 1010 Ge3neYHoro
[IOBOMKEHHA 3 BHYTPIIIHEOBEHHUMH 3aC00aMH.

. [Ticns nprroTyBsanHs HeobXiaHe HanexHe 36epiranHs NPHIOTOBAHOTO PO3YHHY IS
BHYTPIlIHBOBEHHOI iHDY3ii i3 3a0e3meyenHsaM acenTrunx YMOB.

ITig yac BinHOBNEHHS 3 NikapchKHM 3acoBom Tpasumepa cnix mosoautucs 3 oGepexHicTo. Hanmipue
CNIiHIOBAHHSA M/l 4ac BiJHOBIEHHS abo CTPYWIYBaHHA BiHOBEHOrO PO34HHY MOKE NPH3BECTH 10

3HIKEHHS KitbkocTi npemapaty Tpasumepa, sika Moske OyTu Binibpana 3 ¢uakony.

BinnoBnenuii po3unn He ciig 3aMOPOKyBaTH.

Tpasumepa (Trazimera), nopomok s KOHUEHTpaTy A/ po3duuHy And iHdys3ii mo 150 mr

Cnijy BUKOPHCTOBYBATH BiaNOBiAHY acenTu4Hy TexHiky. Koxen dnakon Tpasumepa, mo mictuts 150 mr
TpPacTy3yMaly BiHOBMIOIOTE (PO3BOAATE) i3 7,2 M CTEPHIIBHOI BONM ISl iH'eKUiil (He mocTauaeThes y
KOMIUTEKTi). He MOHa BHKOpPHCTOBYBATH iHLIi PO3YHHHHUKH JI715 BiIHOBJICHHS.

OTpuMyIOTE pa3’oBy 103y po3uuHy 06’eMOM 7,4 ML, 110 MiCTHTS npubau3Ho 21 Mr/Mi TpacTy3ymady i piBi
pH npu6nusso 6,0. Hagmumok 4% FapanTye, 1o 3a3HaveHa no3a 150 mr moxke OyTH Bifibpana 3 KOKHOro

¢nakony.

Tpasumepa (Trazimera), nopomok 15 KOHUEHTPATy AMA PO3YMHy [Uisi iH(y3iii no 420 mr
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Crtil BHKODHCTOBYBATH Bi/INOBI/IHY acenTHYHy TexHiky. KoxeH (rakoH Tpasumepa, wo Mictuts 420 Mr
TpacTy3ymaly BIAHOBIIOIOTHL (PO3BOAATE) i3 20 MJI CTEPUIBHOT BOAM IS iH'ekUiil (He MOCTAaYaeThCs y
KoMIUIeKTi). He MOXkHa BHKOPHCTOBYBATH iHIII PO3YMHHUKH /NS BiIHOBICHHS.

OTpuMyI0TL pa3oBy 103y po3unHy o6’emom 20,6 M, 110 MiCTHTD npubausno 21 mr/mia tpactysymaby i
pisai pH npubnusno 6,0. Hagnmumok 5% rapanTye, mo 3a3sauena 103a 420 Mr Moske OyTtu Bigibpana 3
KOXHOro Quakony.

Tpazumaepa, O06’em cTepuibHOI BOOH

MICTKiCTb QiakoHy JUIS iH’ €Kit OTpuMaHa KOHIEHTpaLlis
150 Mr y dnakoni + 7.2 Mn = 21 mr/mi

420 Mr y duakoni e 20 M = 21 mr/mn

[HCTPVYKIIIT 3 ACENTHYHOrO BiTHOBIEHHS

1) 'V dnakon 3 npenapatom Tpasumepa cTepiIbHUM IINPHLIOM MOBUIBHO BBECTH HeoOXiaHuii 06’ em (5K
3a3Ha4Y€HO BHIIE) CTEPU/IBHOI BOIH 1A 1H'€KLIiH, HaNpaBIArOqH CTpyMiHb Ge3nocepenHso Ha Jiodinisar.
2) [lns posunnenHs oGepexHo 06epTaTh DIAKOH KOMMBATBHHMU pyxamu. HE CTPVILIVBATH!

HeBenike CriHIOBaHHS NPOLYKTY NPH BiHOBNEHHI € NPHUIYCTHMHM. 3 METOM YHHUKHEHHA LBOTO JaTH
(hrakoHy BiACTOATHCH MPOTATOM GIM3BKO 5 XBUAMH. BiHOBIEHHMI] npenapar Tpasumepa noBuHeH 6yTH
6e36apHUM 260 6.1i10-KOPHIHEBATO-)KOBTUM NPO30PHM POZUHHOM, SKHii NPaKTHYHO HE MiCTHTh BUAMMUX
4acTOYOK.

O6’em BiZHOBIEHOrO PO34HHY, HEOOXiHHIT /1A BBeIeHHS, OGYHC/IIOIOTE 32 TAKOK hopmyJioo:

* AU BBEICHHA HABAaHTaXyBAIbHOI N03H TpacTy3ymaby 4 Mr/kr macu Tina abo nojanbuiof
THKHEBOI 103H TpacTy3yMady 2 Mr/Kr MacH Tijia;

006’em (M) = Maca Tiaa (kr) X 2032 (4 MI/KI HaBaHTAXYBATLHA 260 2 MI/KT M ATPUMYIOYa J103a)
21 (MI/M71, KOHLEHTpAis BiIHOBIEHOTO PO3YHHY)

* 1A BBENCHHA HaBaHTaXyBalbHOI 103U TpacTy3yMmaby 8 mr/kr mac Tijna abo moaansmoi 3-
TIKHEBOI 103H TpacTy3yMaly 6 MI/Kr MacH Tila:

06’em (M) = maca Tina (kr) X 1032 (8 MI/KT HABAHTAKYBATBEHA 260 6 MI/KT MiATPUMYIOYa J103a)
21 (Mr/M71, KOHLEHTpALlif BiJHOBJIEHOTO PO34YHHY)

Heobxinuuit 06’eM posunta Biabuparots 3 duiakoHa i BBOIATH B indysiitunii naker abo d¢nakon, mo
MicTuTs 250 M1 9 Mr/mi (0,9%) po3umHy HaTpito Xnopuay. He c/iil BUKOPHCTOBYBATH PO3YMH IITIOKO3H
(auB. poszin 6.2). Indysiiinmii naker abo dpnakou ctizg o6epexto NEpEBEPTaTH 100 MepeMillaTH PO3YHHY
3anobiraro4Yn yTBOPEHHIO MiHH.

Ilpenapari s napenTepankHOro BBEEHHA MEpe/] 3aCTOCY BAHHAM HEOBXITHO Bi3yalbHO OIJISHYTH, 106
TNIePEeCBIAYMTHCA Y BiZACYTHOCTI MEXaHIYHMX JOMILLOK i 3MiHK 3abapBrieHHs.

He cnioctepiranocs vecymicuocti npenapaty Tpasumepa and BHy TPilUHEOBEHHOTO BBEICHHS 3 MaKeTAMH 3
NOMIBIHIIXIOPHAY, MoJlieTuNe y, noinponineny ago eTH/IEHBIHiNALETaTY, 300 CKIAHMMU (aKOHAMH.

Jlikapebkuit 3aci6 Tpasumepa npusHaueHHit TibKH 115 O/THOPA30BOr0 BUKOPHCTAHHS, OCKINTBKH MPOIYKT

He MICTHTb KOHCepBaHTIB. By 1b-sikuii HeBUKOpHCTAHMI npenapart abo BifXoau MoBUHHI 6yTH YTHIi30BaHi
Bi/IMOBIZTHO 10 MiCLIEBHX BHMOT..

7. BJIACHUK PEECTPALIMHOI'O IMOCBLIYEHHSA

[Taiizep Eypona MA EEIT
Byneeap-ne-na-Ilnen 17
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1050 Bproccens
Beneris

8.  HOMEP(H) PEECTPAIIITHOI'O NOCBITYEHHS

EU/1/18/1295/001
EU/1/18/1295/002

9. JAATA NEPIIOI PEECTPANIL / IMOHOBJEHHS PEECTPALIL JIIKAPCBKOI'Q
3ACOBRY

Mlara nepwoi peectpauii: 26 nunns 2018 poky
10.  JTATA NEPELJISIAY TEKCTY

HetanbHa inpopmauis mpo weit mikapebkuii 3aciG JIOCTyIHAa Ha caiiTi €BpONeiicLKOro areHTcTRa 3
nikapcbkux 3ac06iB (European Medicines Agency) http://www.ema.europa.eu.
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B. JHCTOK-BKJIAIKA
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JIACTOK-BKJIAJIHI1L: IHO®OPMAIIS JJ51 KOPHCTYBAYA

Tpainmepa nopomok aas KOHUENTPATY A8 PO3uMHY 1A indy3iii no 150 mr
Tpaszumepa nopomok s KOHUEHTPATY A1 PO3uHHY Aas indysiii mo 420 mr
Tpacryzymab

v Le#t nixapcwkuii 3aci6 mignarae AonatkoBOMY koHTpomo. Lle no3BomuTs wBKIKO inenTudikyeatu Hosy
iHpopmauiio 3 Geznekn. Bu Moxere AONOMOITH, AKIIO Oy/ieTe NOBITOMIIATH PO BHHUKHEHHS Oy ab-skux moBiuHux
peakuiii. ¥V xinui pozniny 4 nanaso inopmauito npo Te, Sk NoBiTOMUTH npo nobiuHi peakuii.

Iepm nix noyatu 3acrocyBauns uporo [Ipenapary, yBaxHo NPoYHTAliTe Bech JIHCTOK-BKJIa M1,
OCKLIBKH BiH MicTHTB BaKJIMBY 11 Bac indopmaniro,
*  30epiraiire ueif THcTOK-BKIAMMLL Mosk1Bo, Bam 3Han06HTECS TIPOYUTATH HOT0 3HOBY.
* JSIKwmo y Bac BUHHKIH 107aTKOBI HTaHHA, 3BEPHITBCA /10 Jlikaps abo dapmaiesTa.
* JKmo y Bac BHHMKIM Gyab-siKi 10GiuH] peaxuii, 3BepHiTECA 10 cBOrO nikaps, dapmauesra abo
MencecTpu. Lle crocyeTbes 6yap-SKHX MOXTHBHX NOGIYHUX peakuiii, He TIepeIiYeHuX y 1boMy
JMCTKY-BKIaaumi. JIus. poszin 4.

Ingopmanis 3asnavena y UbOMY JHCTKY-BKJIAIHILI;

1. llo sBnsie coGoro mpenapar Tpasumepa i 115 voro Bin 38CTOCOBYETLCH
2. Lo notpi6Ho 3uatu nepen 3aCTOCY BaHHAM npenapary Tpasumepa

3. 51k 3acTOCOBYETBCS Npenapar Tpazumepa

4. MoxnuBi no6iuni peakwii

5. Ik 36epiraTu npenapar Tpasumepa

6. BmicT ynakosku Ta inmwa indopmaris

L. Ilfo sBasic coGoro npenapat Tpasumepa i 115 yoro Bin 3aCTOCOBYETLCH

Tpasumepa micTuts airouy PEHOBHHY TPacTy3ymal, fKka € MOHOKIOHATBHUM aHTHTLIOM. MoHokoHaNkbHi
aHTHUTINIA TIPHEAHYIOTBCA 10 cneuudiynux Ginkie abo aHTHreHis. Tpactysyma6 npusnavenwii ms
CCJIEKTHBHOTO 3B'A3YBaHHsA 3 aHTHIEHOM, SKHH HA3UBAETLCS peuenTop 2 enigepManbHoro dakTopy pocty
momuay (HER2). HER2 npucyTHiit Y BEIHKHX KITBKOCTAX HA MOBEPXHi IEAKHX PaKOBHX KIITHH, e BiH
cTuMymoe iX pict. Komn Tpasumepa 38'13yerses 3 HER2, ue synunse pict Takux kmitin i Bukiukae ix
2arubens.

Baw nikap moxe npusHaumTH npenapatr Tpasumepa s nmikyBaHHS PaKky MOJIOYHOI 3a03U Ta paky
LTYHKY, AKIIO:

* ¥ Bac pak MoJIOYHOT 321034 Ha PaHHI# cTazii 3 BHCOKUM piBHeM Ginky HER2.

* VY Bac MeracTaTHyHHii PaK MOJIOYHOT 3a03K (paK MONOYHOT 3471031, IO NOLIMPUBCA 33 Mexi
NEPBHHHOI IyXJIMHH) 3 BUCOKUM piBHem HER2. Tpasumepa Moxe npmsnauatics Yy KoMOiHarii 3
XiMioTepanieio naknitakcenom a6o 10ETAKCETOM B AKOCTI Nepuoi Tepanii npu METaCTaTHIHOMY
PaKy MONOYHOT 351031 ab0 MOYe IpU3HAYATHCS Y AKOCTi MOHOTeparii, AKImo iHui BrM TiKyBaHHS
BUABUIMCA HeeekTHBHUMH. [Tpenapar Takosx TpU3HAYAIOTE B KOMOiHauil 3 npenaparamu, siki
Ha3HBAIOTECH IHIiGiTOpaMy apomaTasy, MaLienTaM 3 BHCOKIM pieHem HER2 i TOPMOH-peLenTop-
TIO3UTHBHHM METACTATHYHUM PakoM MOJOYHOI 3a703u (PaKkoM, YyTIHBUM /10 KIHOYMX CTATEBHX
TOPMOHIB).

* ¥V Bac MetacTaTnuHumii pak LuTyHKY 3 BuCoknM piBHeM HER2, B koM6inanii 3 inmmmu 3acofanm
AN NiKyBaHHs PaKy, TaKHM sK KaneuuTabin abo S-Toypauun i uucnaaTusy,

2. llo noTpi6HO 3HaTH Nepex 3acTOCYBAHHAM npenapary Tpasumepa

P He sactocosyiite npenapat Tpasumepa, sKIo
* Y Bac anepris Ha TpacTy3yma6, Mumadi 6inki ao Ha Oyab-sKi MomoMikHi pevoBuHu npenapary
(nepeniveni y poszini 6).
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* Y Bac € cepiio3Hi NpobneMu 3 AMXaHHAM y CTaHi CHIOKOKO uepes pak, abo AKIO BaM MOTpi6Ha

J0/IaTKOBA KHCHEBA Teparlis.
» OcobauBocri 3acTocyBanns
Baw nikap Gyne peresnbHo konTpoOBaTH Ballly Tepario.
» Mownitopunr yukuii cepus
JlikyBanns npenapatom Tpasumepa Y AKOCTi MOHOTepanii a6o B KOMGiHaii 3 TakcaHOM MOXKe BILIHBATH
Ha ceple, 0cobIMBO AKIIO BH KOMH-HeGY b NpUiiMany aHTPalUKIiH (TaKcaHH i aHTPaLUKIIHK € JBOMa
IHWMMH KJ1acaMHi Mpenaparis, 1o BHKOPHCTOBYIOTLCA IS NiKyBaHHs paky). [To6iuni peakii MOXYTh Oy TH
NOMIPHIMH 260 TSKKHMH i MOXYTh NPH3BECTH 10 cmepti. Tomy ¢ynkuito cepus 6yayTs nepeBipATH
Tepesl, NpOTAroM (KOXHi TP Micsui) i micna (go ABOX-m'sTH POKiB) nikyBanHs npenaparom Tpasumepa.
JKIIO y BAac BUHHMKHYTH OY/b-SKi 03HAKH CepUEBO] Hel0CTaTHOCTI (HELOCTATHE TIPOKAYyBaHHS KpOBI
ceprieM), GYHKUIIO cepus Bam MOXYTb NePEBIPATH YacTile (KOXKHi LIiCTh-BiciM THAHIB), BH MOKeTe
OTPUMYBATH TEpallilo CepuUeBoi HEAOCTATHOCTI, aG0 BaM J0BeIeThCS NPUITHHUTH JIiKYBaHHS [penapaTom
Tpaszumepa.
[Toroeopite 3i cBoiM mikapem, dapmanestom a6o MEJICECTPOIO Tepe] 3aCTOCYBAaHHAM Tpenapary
Tpasumepa, sxmo:

* vy Bac Oysa cepleBa HelOCTATHICTb, imeMiuyHa XBOpoba ceplid, 3aXBOPIOBaHHS KIIANAHIB cepLis
(Urymu B cepili), BHCOKMIt KpOB’ AHHI THCK, SKIIO B npHiiManu Oy 1b-AKi IpenaparTu s 3SHHKeHHA
KPOB'SHOI0 THCKy a60 B JaHuii yac npuiimaete Oynb-siKi mpenaparty 11s 3HHKEHHS KPOB'SHOrO
THCKY.

*  BY NpuiiManu pawilme ao npuiimaeTe B Jauuii wac mpenapatu Aokcopybinun abo enipy6inuu
(mpemapatH, DO 3aCTOCOBYIOTHCS IUIA nikyBanHs paky). Lli npenmaparu (a6o Oynp-ski iHmi
AHTPALMKIIHK) MOXKYTb MNOLIKOIKYBATH CepueBH M'A3 i MIABHILYBATH PU3MK BHHUKHEHHS
npo6ieM 3 cepLeM Mif Yac 3aCTOCYBaHHS npenapaty Tpasumepa.

*  BH CTpaXJaeTe Ha 3aJMLIKY, OCOG/IHBO AKIIO BH B JIaHMil 4ac 3aCTOCOBYETE TAKCAH. Tpazumepa
MOJKE BUKIIMKaTH yTpYHEHE TUXaHHA, 0COO/IHBO KOMH NPH3HAYAETHCA Brepe. [Tpo6rema mosxe
OyTH 6inbIn cepilo3HOI, AKIIO Y BAC BXKe € 3aIHIIIKA. Hy>xe pinko Tpannsnucs Bumagku cMepTi
Nali€HTIB 3 BaXKKHM YTPYIHEHUM QUXAHHAM 0 MOYaTKy TiKyBaHHsA, KOJNM iM NpH3HAYaid
npenapar Tpazumepa.

* B KOTH-HeOyZb NPOXOIMIH iHILY Tepamiio paxy.

SIKwo Bu oTpUMye€Te npenapart Tpasumepa 3 Gy ab-akuM iHIHAM NiKapChKHM 3ac000M 1715 JTiKyBaHHS paxy,
TaKUM AK NaKJTaKcen, JoueTakcel, iHribitop apomarasy, Kaneuurabid, S-dpropypamnn abo uucnaaTHH,
TAKOXK [IPOYUTAHTE TUCTKU-BKIATHUII /I8 NALIEHTIB 10 LUX npenaparis.

P Titu Ta migaitku

3actocyBanHs npenapaty TpasuMepa He peKOMEHAYEThCS  NalicHTaM Monoaue 18 pokis.

P Inmi gikapebki 3aco6u i Tpasumepa

IloBinomre nikapro, Gapmauesty a6o Me/ICeCTpi, SKIIO BH NpHiiMacTe, HELOAaBHO npuiiManu abo MoskeTe
npuiiMati 6yae-aKi iHwi npenapary.

Jns BuBenenns npenapary Tpasumepa MOkKe 3HAZOGHTHCS zo 7 micauiB. ToMy BH NOBHHHI NOBiZOMHTH
CBOTO Jikaps, GapMaleBTa abo MescecTpy, 1o B OnepxyBanu npenapar Tpasumepa, AKILIO BY MOYMHAETe
3aCTOCyBaHHS Oy Ab-AKHX HOBHX IPENapaTiB uepe3 7 MicALiB mics [PUIHHEHHS NiKyBaHHS.

» Barithicts

*  SKuio BM BariTHi, BRaXa€Te, O MOKETE GyTn BariTHOIO a6o nnaHyeTe MaTH NUTHHY, 3BEpPHITHCA
7o nikapsi, hapManesTta a6o MececTpu 3a TOPazoko NEpea 3aCTOCYBaHHAM IIBOTO Mpenapary.

* Bu mnoBuHHI BMKOpHMCTOBYBAaTH edekTHBHY KOHTpalenuilo nia yac jikyBaHHA mpermapaTom
Tpasumepa i npotsrom npuuaiiMui 7 MicALiB micns 3aKinYeHHs JKYBaHHS.

*  Bam nikap npoindopmye Bac npo pusmku Ta nepesary npuioMy npenapaty Tpasumepa mig yac
BariTHOCTI. Y piakicHuX BHMmagkax CIOCTEPIranocs SMEHIIEHHs 06’ eMy (aMHIOTHYHOT) piAMHH, 110
OTOHY€E IMTHHY, KA PO3BHBAETLCA, B yTPoOi MaTepi y BariTHUX XKiHOK, fKi OTPUMYBAIIH IIpenapar
Tpasumepa. Llei cran Moske 6y TH WK ZTHBAM 715 BAILOT THTHHYU B yTpobi matepi i 6yB nos'a3anuii
3 HENIOBHUM PO3BHTKOM JI€TeHb, WO MPU3BOAMIO 10 3arubeni niomy.

» I'pyane BHrogoByBaHHs
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He romyfite mutuny rpymumo mix wac Tepamif npenapatom TpasuMepa Ta npotarom 7 MicsAliB micius
OCTaHHBOI 1034 npenapaty Tpasumepa, ockineki Tpasumepa Moske nepeaBaTHCs AMTHHI uepe3 rpyaHe
MOJIOKO.

[MpokoHcynbTyiiTecs 3 ikapem abo GapmaueBTOM Nepes THM, SK npuiiMaTH Oy ab-AKi JiKapchki 3aco0H.
» KepyBanHst aBTOTPaHCIOPTOM T2 po6oTa 3 iHINNMH MexaHi3MamMu

Hepinomo, i Tpasumepa BruMBac Ha 37aTHIiCTH KepyBaru TPaHCTIIOPTHHMH 3ac00aMM Ta MpalOBATH 3
iHIHIMK MexaHizsMamu. OfHaK, AKWO Nig yac TIKYBaHHS y Bac BHHHKA€E 03HOD abo NTHXOMaHKa, He clin
CiJaTH 3a KepMo abo NpaoBaTH 3 iHIIHMH MeXaHi3MaMH, IOKH CHMIITOMH OCTATOYHO HE MHHYTb.

3. Sk 3acTocoByeThes npenapat Tpasumepa

[lepen nmoyaTkom niKyBaHHs Ball JiKap BH3HAYMTE piBens HER2 y Bawiii myxnuni. Tinbku nauientu 3
BeHMKUM piBHeM HER2 6y 1y Th oTpuMyBatu npenapat Tpazumepa. Tpasumepa BBOANTECS TIMBKH JTikapeM
abo mencectpoto. Baw nikap Gyxe npusnauatu 03y i pexuM JiKyBaHHA, AKi noTpiGHi came sam. Jlo3a
npenapaty Tpasumepa 3anesxuThb Bij Baru Baloro Tina.

Ilpenapar Tpasumepa a1s BHYTPilIHEOBEHHOIO 3aCTOCYBaHHA He MNpPH3HA4YeHHH JUIA MNiAWKipHOro
BBEJICHHS, 1 HOro cifl 3aCTOCOBYBATH TiNBKH K BHYTpILIHLOBEHHY iHY3i10.

Tpasimepa 714 BHY TPIIIHEOBEHHOTO 3aCTOCYBAHHS 3aCTOCOBYETBCA Y BUIUIAAL BHY TPillIHBOBEHHOT indy3ii
(«xpanenbHO») GesnocepeHbo y BeHy. ITepiuy o3y npenapaty BBOAATH IPOTAroM 90 xBUMHH, i B1 OyaeTte
3HAXOJMTHCS M1 HAITIAAOM MeJIHYHOr0 IIPALiBHUKA Tij] Yac BBeCHHS HA BUMATOK BHHUKHEHHS Oy IB-aKHX
noGivnuX peakuiit. ko nepiwa a03a 106pe MepeHOCHTECS, HaCTYIIHI 1034 MOXKYThb BBOAHTHCA IPOTATOM
30 xBuaMH (auB. po3min 2, micns «OcoGauBocTi 3acTocyBaHHm»). KinbkicTb otpumannx indysiii 6yze
3a1eKaTH BIJ{ TOTO, K BU pearyeTe Ha JikyBaHHA. Bam JNikap 06roBOPHUTS Iie 3 BaMH.

Hnst 3an06iraHHs MOMHUIIOK y NiKyBaHH{ BaXITHBO MEpPeBIPATH ETHKETKH Ha (rakoHax, o6 MepeKkoHaTHes,
10 Mpenapar, sKAH roTYeTkCA i 3aCTOCOBYEThEH, € AiiicHo Tpasumepa (Tpactysymab), a He TpacTy3ymaby
eMTaHCHH,

Mns nikyBaHHS paky MOJOYHOI 3a7103M Ha paHHiil cTazii, MeTACTATHYHOrO paKky MOJOYHOI 3a103d i
METaCcTaTH4HOr0 paKy LUTYHKY, Tpa3suMepa 3acTOCOBYETRCS KOXHI 3 THIKHI.

Tpasumepa MosKe Tako BBOTHTHCS OIMH Ppa3 Ha THXKIEHB [Id JIIKYBaHHS METACTaTHYHOIO PaKy MOJIOYHOT
3aJI03H.

» SIKu10 BH MPHIHHUIN 32CTOCYBAHHS npenapaty Tpasumepa

He npunussiire 3acrocyBsanus nporo npenapary, Criepily He MOBiZOMHBIIM CBoro mikaps. Bei mosu ciin
NpUHMAaTH B HANEXHHH 4ac KOXKHOTO TIKHA ab0 KOHi TPH THXKHI (3aleXKHO Big Bamoi cxemu
3acTocyBaHHs). Lle cnpuse Haiibinbiii edexTHBHOCTI Bammoro npemnapary.

Buseznenusa npenapaty Tpasumepa Mose TpuBaTH 10 7 wMicauiB. Tomy mikap Moxe BHpImIHTH
NIPOJIOBAKYBATH NMeEPEBipATH PYHKIIIO CepId HAaBITh micns 3aBepLICHHS JTiKyBaHHS.

/IKWO y Bac BUHHMKIH JIOJIATKOBi NUTaHHS LOJI0 3aCTOCYBAHHS LBOTO Tpernapary, 3BepHIiTeCA [0 JliKaps,
(apmauepta abo MeacecTpH.

4. Moxaugi nobiuni peaxuii

Ak i Bei mikapeski 3aco6u, TpasuMepa Moxke BUKITMKATH MO6iYH peakilii, Xoya He y BCiX MallieHTiB BOHH
MpOSBAAIOTLCA. [lesiki 3 X noGivHMX peakuiif MoxyTs GyTH CepHO3HUMM i MOXYTH IIPH3BECTH IO
rocrirtanisarii.

ITix wac ingysii npenapatom Tpasumepa MOXKYTh BUHHKaTH 03HOO, TMXOMaHKA Ta iHII rpunonomi6ui
CUMNTOMH. BOHH nyxe nowmpeHi (MoxyTh BHHUKATH Ginblue Hik y 1 na 10 ocif). Inwi cumnTomu,
nop's3ani 3 iHQysiero, BKMOYAIOT: HyAOTy, GIOBaHHA, Gilb, MOCHICHHS HampyXeHHd y M'a3ax i
TPEMTiHHA, TONOBHUI 6imb, 3anamopoyeHHs, YTPYAHEHE [MXaHHA, XPHIIM, BHCOKUH ab0 HU3BKMil
KPOB'AHUIi THCK, IOPYIIEHHs PUTMY Ceplid (cepLebuTTs, TPIMOTiHHS cepus aGo HeperyispHe cepleGHTTH),
HaOpsAky 001144 i ry6, BUCHIAHHS i BiTUyTTS BTOMY. Hlesiki 3 MX CUMITTOMIB MOXKYTB 6y TH cepiio3HUMH,
a JedKi NauieHTu nomepmnu (IMB. po3ain 2, micna «OcobnuBocTi 38CTOCYBAHHAY ).

Lli peakuii B 0CHOBHOMY TpamnIsrOTECS Mij yac NepLIOT BHY TPilIHBOBEHHOI iHOY3ii («kpane sHuLi» Y BEHY)
i MPOTAroM MepLnX KinbKoX roIuH micias no4atky indys3ii. Bonu, sk npasuno, THMYacosi.

Iix vac indys3ii i npotsrom monaiiMere wecTH rogus mcns o4aTKy nepiuoi ingysii, a Takox npotarom
ABOX TOJIMH MIC/Is MOYaTKy inwoi indysii, Bu Gyaere 3sHAXOAMTHCA TiN HarJlA10M MeJMYHOro (axipug.
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Slkwo y Bac BUHMKHE peakuid, iH¢ysiio Oyzxe criosineHeno a6o NpHNHHEHO, i Bam MOXYTb IPOBECTH
Tepailiio 3 npuBoAy nobiunux peakwiii. [Hdy3ito Moke GyTH MPOIOBKEHO MiCAA NONIMIIEHHS CHMITTOMIB.
[Ho/Ii CHMIITOMY BHHMKAIOTB Mi3Hille, Hi Yepes3 LiCTh FOMH Mic/s NoYaTKy indysii. Ko ue TpanuTLCs
3 BamM, HeraiHO 3BEpHITBCS M0 JiKaps. IHOMI CHUMNTOMH MOXYTh NOJNIMUIYBATHCS, a Mi3Hime
NOripuIyBaTHCs.
IHwi noGiuni peakuii, He Tinkku moB's3ani 3 indysicr, MOXyTb BHHUKATH B Oymp-AKuii uyac mig yac
nikyBaHHs npenaparoM Tpasumepa. IIpo6remu 3 cepuem iHozi MOXYTb BHHUKATH MiJ yac JiKyBaHHS i
3piKa MiCNA NPUNMHEHHA NiKYBAaHHS i MOXYTh GyTH cepiio3HHMH. BOHM BKIIOWAIOTH OCHabacHHS
CEPLEBOrO M'A33, L0 MOXe MPU3BECTH 110 CeplEBOi HeIOCTATHOCTI, 3ananeHHs (HabpsK, NOYEPBOHIHHA,
xap 1 Oi1b) 30BHILIHBOT OGOIOHKH CepLs i NOPYIEHHS CePLEBOro putMy. Lle Moxe Mpu3BecTH 10 Takux
CHUMIITOMIB, fK:

*  3ajMlIKa (BKIIOYAlOYH 3aMIIKY B HiYHMI qac),

*  Kauenb,

*  3aTpHMKa piannu (Habpsk) B Horax abo pykax,

*  cepueOHTTA (TPINOTiHHA cepld abo HeperyspHe cepUebHTTs).
Baun nikap Gyzie pery/1apHO cTe:KHTH 3a BAIIHM ceplieM i 4ac i mic/s MiKYBaHHs, alle BU IOBHHHI HeraitHo
TIOBIZIOMHTH JTiKapio, AKIIO BH NOMITHIH 6Yb-AKHil 3 IepepaxoBaHHMX BHINE CHMITOMIB.
SKimo BH BifdyBaeTe Oylb-sikuil 3 INepepaxoBaHMX BHINE CHMITOMIB, KOMH JNIKYBaHHS IpenapaToM
Tpasumepa sakinuuocs, BY IOBHHHI BiBinaTH Nikaps i cKasaTu, o By paHillle OTPHMYBaIH TPACTY3yMab.
Ay#e qacTi nobiuni peakuii: MoKy Tb BUHMKATH Y GinbI Hix 1 3 10 oci6

*  iH(ekuil
*  niapes
*  3aKpen

*  Tredis (aucnerncis)

*  cnadbkicTe

*  BHCHMNAaHHi Ha LUKipi

*  Oinpy rpyasx

*  Oine y KHBOTI

¢ Oinpy cyrnobax

*  HHM3bKi [IOKA3HUKH ePUTPOLIUTIB i NEHKOLMUTIB (SKi AOMOMAraoTh Gopotuca 3 iHdekuicio) iHomi 3
JTHXOMaHKOIO

+  Oime y M'asax

*  KOH''OHKTHBIT

* TIOCHJIeHE CIBO30BUAIEHHS

*  HOCOBa KPOBOTEYa

. HEXHUTH
*  BTpaTa BOJOCCH
*  Tpemop

*  TIPHILIHBH XKapy
*  3aIaMOPOYEHHH

*  YypaKeHHs HirTiB

*  BTpara Baru

*  BTpara ameTuTy

*  HeMOXIIHMBICTE 3aCHYTH (6e3coHHs)

*  3MIHH CMaky

*  HH3BKHII piBeHB TPOMOOLHTIB

*  CHHLI

*  OHiMiHHA a60 MOKOMIOBAHHS NAMBIIB PYK i HiT

*  TOYepBOHiHHI, HaGpsKu abo BHpa3kyu y poTi Ta/abo ropmi
*  Oinb, Habpsk, MouepBoHiHHS aG0 MOKOMIOBAHHA PYK T/abo Hir
*  3ajmMmIKa

*  TOJIOBHHMIT 6inb

*  Kallelb
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*  DaroBaHHSA

* HyJoTa
Yacri nobiuni peakuii: MoxyTE BuHEKATH Yy Menu Hix 1 3 10 oci6
* anepriyHi peakuii * CYXIiCTb y poTi Ta mikipu
*  iHdexuii ropaa * CyXicTh 0ueil
*  indexuii cevoBoro mixypa ta LIKipH * MITIHBICTE
*  Omnepi3ylouHii reprec * BIJUYTTa cnabkocTi Ta He3lyKaHHS
*  3aNalCHHA MOJIOYHOI 345103u * TPHBOKHICTB
*  3anajieHHs MALIYHKOBO] * Jenpecis
31034 a0 medyinkn * OPYLUIEHHS MHUCIIEHHA
* TOpyLeHHs QyHKUiT HHpoK * acTMa
*  NiJABMLIEHHIT TOHYC M’53iB * NIereHeBa iHdekuis
abo Hanpyra (rinepronyc) * NOpy1eHHs GYHKLIT Terens
* Oine y pykax ta/abo Horax * Oinby cnuui
*  BHUCHUIAHHA * Oinb y mui
*  COHNMBICTB * O11b y KicTKax
*  remMopoii * aKHe
*  cBepOix * CIa3MHU Hir
Heuacri no6iuni peaxnii: MOKYTE BUHHKATH ¥ MeHII Hixk 1 3 100 oci6
*  IIyxoTa

*  JepMaTur
*  iHdekuis kposi
Pinkicui mo6iuni peakuii: MoxyTs BuHMKaTH ¥ MeHw Hixk 1 3 1000 ocib
*  cjabkicTe
*  KOBTAHHUIA
* 3ananesHs abo pyOLUIOBAHHA JlereHpb
YacToTa HeBigoMa: (acTOTY HEMOXIHBO OLIHUTH 3 JOCTYIIHUX JaHHUX
*  maronoris ao nopyleHHs 3ropraHHs KpOBi
* aHadinakTuyHi peakuif
* BHMCOKMH piBeHE Kaniro
* HabpsK MO3Ky
* Habpsak abo KPOBOTeYa 3a/{HBOT CTIHKH 0Ka
*  1IOK
*  HabpsfK 30BHIIHBOT 0GONOHKH cepus
*  [OBLUIBHMH MyJIbC
* TOpYLUEHHA PUTMY Cepild
*  pecnipaTopHuii gucTpec
* [MXalbHa HeJOCTaTHICTh
* roctpuii HabpsK nereHs
* TOCTpE 3BYXKEHHS QMXaNbHUX LIIIXIB
*  TaTONOri4HO HU3BKHIA PiBEHB KHCHIO B KpOBi
*  YTpyAHeHe IMXaHHS Y MOJOKEHHI Iekayu
*  YPOKEHHA/NOLIKOIKEHHSA MeYiHKH
*  Habpsk 06auyys, ry6 i ropra
* HHPKOBa HelOCTaTHIiCThb
*  TaTOJOriYHO HU3LKHI PiBEHb PIAMHU HABKOIO JUTHHH B yTpoOi MaTepi
*  HE/OPO3BUHEHICTE JIETeHb AUTHHH B YTPOGi marepi
*  TATOIOris PO3BUTKY HUPOK Y AHTHHH B yTpobi Marepi
Hesiki 3 no6iunux peakuiii, sixi Bu Bill4yBaeTe, MOXYTh GYTH [OB’S3aHi 3 OCHOBHUM 3aXBOPIOBAHHAM Ha
pak. Ao Bu oiepxyere npenapar Tpasumepa B komBinawuii 3 XiMioTepamiero, aeski 3 HUX TaKkOxK MOXYTh
OyTH noB’a3ani 3 ximioTepanieio.
SIKIMO y Bac BHHHMKAKOTH Gyab-Aiki MoGiuHi peakuii, 3BepHiTbCs OO cBoro nikaps, ¢apmauesta a6o
MEJICECTPH.
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IToBizomaenns npo modiuni peaxuii

3BepHITECA 110 CBoro Jikaps, dapmauesta ato MEICECTPH, AKWIO y BaC BMHMKAIOTL OYAb-AKi MoGiyni
peakiii. Bonu MOXyTh BKIIOYATH OyIb-Ki MOKIMBI MOGIuHi peakuii, He nepeniyeHi y uboMy mHcTKy-
BKJIauLi. Takox MOXKHA MOBiZOMAATH Mpo MoGidHi peakuii 6e3nocepenHro yepes seb-caiit Yellow Card
Scheme: www.mhra.gov.uk/yellowcard a6o 4depes nowyk MHRA Yellow Card Scheme s Google Play a6o
Apple App Store. [ToBizomisioun npo no6iuui peaxuii, BH MoeTe J0NOMOITH HalaTH GinbIe indopmanuii
npo 6e3neKy LBOro JiKapcLKOro 3acoby.

5. Slx 30epiraTi npenapar Tpazumepa

30epiraiite neii nikapchkuit 3aci6 B HEJIOCTYIIHOMY N AiTedl Micli.

He BiikopucToByiiTe ueii npenapar micis sakinuenns TEPMiHy NMPHAATHOCTI, 3a3HAYEHOro Ha KapTOHHi
YNakoBLi Ta Ha eTHKeTUi drakona micna «[IpuxaTauit moy (EXP). Tepmin npuaatHocTi BigHOCHTBCA 10
OCTaHHBOIO JHA MicsLLs.

306epiratu B xonomunsauky (2° C - 8° C).

30epiraty B opuriHankHiil ynakoBwi ans 3aXMCTY BiJ CBIT/A.

Hepozkputi dnakonn npenapary TpasumMepa mosxyTh 36epiratucs npu TeMnepartypi 1o 30° C mporsrom
OIHOTO nepiody o 3 MicauiB. ITicis BUITYHMEHHsA 3 OXOJIO/DKYBAaHOIO CXOBHIUA Mpenapar Tpasumepa
3a00POHAETLCS MOBEPTATH 10 HBOT0. PITAKOHH HEOBXITHO YTUITi3yBaTH B KiHLi UBOTO 3-MicAYHOr0 nepiony
abo Mmic/is 3aKiHYeHHs TepMiHy NPUAATHOCTI, SKHil Bka3aHuil Ha (makoHi, 3aexHo Bia TOro, M0 cTaHeThes
paniwe. Ha xapronuiii xopobui B mom «He 3aCTOCOBYBATH MiC/A» HEOOXiAHO 3ammcatv naTy s
3a3HAYEHHS JAaTH YTHIi3auil.

Po3uunu 11a indysiii cnig BUKOPHUCTOBYBATH OAApa3y MiCNIA PO3BEEHH.

He 3acrocosyiite npenapar Tpazumepa, akuio Bu moMiTunm 6yap-ski TBEPi 4acTMHKM abo 3MiHy
3HeOApBIICHHA PO3YHHY Nepe] BBEICHHAM.

Jlikapceki 3aco6u He moBnHHi 6yTH yTHIi30BaH] yepes cTivHi Boan abo mobyToBi Bixxoau. Criutaiite cBOro
dapmauepTa sk yTuai3yBaTH Ipenapar, AkHi BaM Oiibiue He motpiben. I1i 3axou JIOTIOMOIKYTh 3aXMCTHTH
HABKOJIHIIIHE CepeJOBHIILE.

6. Bmict ynakoBku T2 inma indopmauis

» o micTuTh npenapat Tpasumepa
Hitoua pevosuHa — TpacTysymat. Onun (GaKkoH MicTUTS:

* 150 mr tpacty3ymaGy, skuit cnin posaunuTH ¥ 7.2 M2 cTepuNIBHOT BoM [1s iH'ek1iit abo

* 420 mr Tpacty3symaly, sxuif cix posuHHHTH y 20 w1 cTepunbHOT Boau juis iH'eKwUiil.
OTpuManuii po3ynH MicTHTE NpU6GIH3HO 21 Mr/MI TpacTy3ymaby.
11 iHrpeieHTH BKIIOYAIOTE L-rictuauny rinpoxnopuay monorizpar, L-rictuaun, caxaposy, nonicop6ar
20 (E 432).
» Sk BHrIsiAa€ npenapat Tpasumepa i BmicT ynakoBku
[Ipenapar Tpasumepa sBise coGoro mopowok ams KOHUGHTpATYy AnA po34uHy mist iHQy3iit, sKumii
TIOCTAYAETECA y CKIAHOMY (IaKOHi 3 ryMOBOIO Mpobkoro, i MicTuts 150 Mr abo 420 MT TpacTy3ymaly.
Iopowok aBnse coboro Ginuii kopx. Koxua KOpoGKa MicTuTh 1 diakoH 3 mopomkom.

Baacuuk peectpauiiiHoro nocsiguenus
[1¢aiisep Eypona MA EEI
bynepap-ne-na-Ilnen 17

1050 Bproccens

Beneris

Bupotuuk

Baet ®apmacerotikans
Hero-Jleiin
I'eent
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HAnst otpuMmanns Oyme-fkoi iHdopmauii nmpo mei npenapar, Oyab Nacka, 3BSIKITECA 3 MicLIeBHM
NPEACTaBHHKOM BJIACHHKA PEECTPALiffHOIO [OCBiUeHHS.

Beabris

JIwokcemdypr

Pfizer NV/SA

Ten.: +32 (0)2 554-62-11

Yecoka PecnyOuika
Pfizer, spol. s r.o.
Ten.: +420 283-00-41-11

Jaunia
Pfizer ApS
Ten.: +45 44 20-11-00

Himeyynna
Pfizer Pharma PFE GmbH
Ten.: +49 (0)800 §53-55-55

Boarapis

Idaitzep Jlrokcembypr CAPJI,
Kion Bearapus

Ten.: +359 2 970 43-33

EcTonis
Pfizer Luxembourg SARL Eesti filiaal
Ten.: +372 666-75-00

I'penin
PFIZER EAAAZ A.E.
Ten.: +30 210 67-85-800

Icnanis
Pfizer S.L.
Ten.: +34 91 490-99-00

Ppanuin
Pfizer
Ten.: +33 (0)1 58 07-34-40

XopgarTis
Pfizer Croatia d.o.o.
Ten.: +385 1 39-08-777

Kinp
PFIZER EAAAZX A E. (CYPRUS BRANCH)
TnA: +357 22-81-76-90

Yropuinaa
Pfizer Kft.
Ten.: +36 1 488-37-00

MaasTa
Drugsales Ltd
Ten.: +356 21 41-90-70/1/2

Higepranan
Pfizer bv
Ten.: +31 (0)10 406-43-01

Hopsgeris
Pfizer AS
Ten.: +47 67 52-61-00

ABcTpin
Pfizer Corporation Austria Ges.m.b.H.
Ten.: +43 (0)1 521-15-0

Hoasma
Pfizer Polska Sp. z 0.0.
Ten.: +48 22 335-61-00

Topryranis
Laboratérios Pfizer, Lda.
Ten.: +351 21 423-55-00

Pymynis
Pfizer Roménia S.R.L
Ten.: +40 (0)21 207-28-00

CroBenisn

Pfizer Luxembourg SARL, Pfizer, podruZnica
za svetovanje s podrodja farmacevtske
dejavnosti, Ljubljana

Ten.: +386 (0)1 52-11-400
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Ipaaungia

Pfizer Healthcare Ireland

Ten.: +1800 63-33-63 (6eskowmToBHMIT)
Ten.: +44 (0)1304 61-61-61

Icaannin
Icepharma hf,
Ten.: +354 540-80-00

ITania
Pfizer Sr.l.
Ten.: +39 06 33-18-21

JlatBin
Pfizer Luxembourg SARL filiale Latvija
Ten.: +371 670-357-75

JlutBa
Pfizer Luxembourg SARL filialas Lietuvoje
Ten.: +3705 251-40-00

Pecnytuika Crnogenin
Pfizer Luxembourg SARL, organizatna zlozka
Ten.: +421 2 3355 55-00

DinasaHgin
Pfizer PFE Finland Oy
Ten.: +358 (0)9 43-00-40

IIBeuisn
Pfizer AB
Ten.: +46 (0)8 550-520-00

Bennka Bpuranin
Pfizer Limited
Ten.: +44 (0)1304 61-61-61

MaTa ocTaHHbLOrO meperasay uLoro JHCTKA-BKaIaaku: MM/PPPP,

Inwi mxepena indopmauii

Hertanbua indopmauis npo nei NiKapceKHi 3aci6 noc

TiKapChKHX 3acobiB: http://www.ema.europa.eu

TexcT 1poro nucTKa-BKIaaKK B nepexiani Ha Bci Mmosu €C/EEIT noc

areHTCTBA 3 JIIKapChKUX 3aco0iB.
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Hacrynna indopmauis npusaavena Tizsku AJsl MeIHYHHX NPAaniBHUKIB

llpenapar Tpazumepa qis BHY TPiLIHBOBEHHOTO 3aCTOCY BAHHS BUILYCKA€ETBCA Y CTEPHIBHUX alliporeHHUX
¢nakonax Juis oaHOpazoBoro BUKOPHCTaHHs 6€3 KOHCepBaHTIB.

Lleit nikapcekuii 3aci6 veob6xiano 30epiraTi B 3aKpHTIii OpHriHANbHii YNaKoBUI 3a TeMnepaTypy Big 2 10
8 °C B X0NOAMIIBHHKY.

3anieyarani ¢iakoHn npenapary Tpasumepa moxHa 36epiratu 3a Temnepatypu a0 30 °C npotsarom
€IMHOTO nepiony 1o 3 Mmicsuis. [Ticns BUITY9€HHA 3 OXOJIO/KYBAaHOIO CXOBHILA Npenapar Tpasumepa
3a00pOHAETECS IOBEPTATH 10 OXOJIOKYBaHOTO CXOBHINA. Y THITi3yiiTe Npenapar nicis 3axinyeHHs LBOTO
3-MicayHoro nepiony aGo TepMiHy NPHAATHOCTI, 3a3HAa9€HOr0 Ha (nakoni, 3anexno Bix Toro, wo
CTAHETLCs paHilue. 3anuulith AaTy «YTHII3yBaTH 0% Y BIANOBIAHOMY 107 Ha KapTOHHiii KOpob1i.

[licns acentuynoro possenenns B PO34MHI UIA in’eKuiii (posynn Hatpio XJIOPHIY 3 KOHIIEHTpalliero

9 mr/ma (0,9 %)) pozunnu npenaparty TpasnMepa Ast BHY TPilHBOBEHHOT 1HQY3ii 36epiraiots dismuny Ta
XiMiYHY cTabiNbHICTE NpoTsrom nepioay no 30 aHiB 3a Temneparypu Bia 2 1o 8 °C Ta npotarom

24 roauH 3a TeMIepartypu He Buige 30 °C,

3 mikpobionoriyxol Touku 30pY BiAHOBIEHUII PO3YUH Ta PO3YMH npenapaty Tpasumepa 1 indy3iii ciig
BHKOPHCTATH HeraiHo. fKILO npenapar He BUKOPHCTOBYETHCA HEraiHo, KOPUCTYBay Hece
Bi/INOBIAa/ILHICTE 3 Yac Ta YMOBH iioro 30epiranHs 10 BUKOPHCTaHHS (323BHYail He Ginbue 24 FOJIMHH 32
Temnepatypu Bia 2 10 8 °C), AKINO TiNBKM BiIHOBIEHHS Ta PO3Be/ieHHs He BiabyBanucs B
KOHTPOJIbOBAHUX Ta BA/TOBAHUX aCENTHYHUX YMOBAX.

IIpouenypu BigHOBNEHHS Ta PO3BEJIEHHA CITIiA BUKOHYBATH i3 3aCTOCYBAHHAM HATEKHOL aCeNTUYHOI
MeToaukH. HeoOxigHo BxxuBaTH BCix HeoOXiTHUX 3aX0MiB A% 3a6e3neyeqns CTEPUIIBHOCTI TOTOBHX
po3unHiB. OcKinbKH Leil Tikapchkuii 3aci6 He MicTUTE KOIHHX aHTUMIKPOOHHX KOHCEpRAHTIB a6o
DakTepiocTaTHYHUX MOMOMIKHUX PEU0BHH, HEOOXIAHO 1OTPUMYBATHCS ACENTHYHOT METOIHKHL

AcenTuyne NPUTOTYBAaHHA, 30epiranus Ta TNOBO/DKEHHA 3 NIpenapaToM

ITix yac npurotyBanus indysii Tpenapary HeoOXiIHO JOTPHMyBATHCH ACENTHYHUX METOIIB poboTH.

IlpuroTyBanus cnin 3aificHioaty 3 AOTPHMAaHHAM 3a3HAYEHUX HH)KUE BUMOT,

. IlpuroTyBanHs noBuHeH 3xiiicHIOBATH KBaUTihiKOBaHHMI IIepCOHAN B aCeNTHYHMNX YyMoOBax
Bi/INOBI/IHO 10 NIPaBHIT HaJleKHOT TPaKTHKH, 30KpeMa I10/10 aCENTHYHOIO NIPUIOTYBAHHS
NapeHTepalibHHX Npenaparis,

. ITpuroTyBanus HeobXinHo 3xilicHIOBaTH Y BUTSDKHIN wadi 3 TaminapHuM moTokom abo s wad
OionorivyHoi Gesneku 3 noTpuManHIM CTAHJAPTHHX 3aMOOLKHHX 3aX0/iB WOA0 Ge3IeYHOr0
TIOBO/KEHHA 3 BHYTPIlTHLOBEHHUMH 3aC00aMH.

. Ilicna npurotyBanHa Heo6XinHe HanekHe 30epiraHHsA MPUroTOBaHOrO PO3YHHY JUIs
BHYTPIIIHBOBEHHOT iHy3ii i3 3a6e3neuennam acenTHunmx YMOB.

[Ticns acentuyHoOro BimHOBIEHHS 323 AOMOMOTOr0 BOAH JUIs iH €Ki (He BXOIUTH Y KOMIITEKT [TOCTABKH)
npenapat Tpasumepa 36epirae ¢isuuny Ta ximMiuny cTabinbHicTs POTAToM 48 roAMH 32 TeMIepaTypH Bia
2 1o 8 °C; BiTHOBIIEHHIt po3unH 3a60pOHSAETECS 3aMOPOIKYBATH.

Tpazumepa [OPOIIOK A1 KOHUEHTPATY IS PO3YMHY And iHdy3ii mo 150 mMr

Heobxinno BukopucroByBaru BIZNOBIIHY acenThyny TexHiky. Koxen ¢nakon 3 Tpasumepa mo 150 mr
BIIHOBIIOIOTEL i3 7,2 M CTEPUIBHOI BOAM manmA iW'ekuiil (e BXoauTe 10 ynakoBku). He MoxHa
BHKOPHCTOBYBATH iHLIi PO3YHHHUKH JUIS BiHOBIEHHS. OtpumytoTs pasosy no3y po3unHy 00’emMom 7,4
M1, L0 MiCTHTE Npu6IH3HO 21 Mr/M TpacTy3ymaOy. Haunmuwok 4% rapautye, mo 3asHauena 103a 150 mr
Moxe OyTH Rifibpana 3 KoxHOrO dbnakony.
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Tpazumepa nopomok ang KOHUEHTPATY JUIA PO3YHHY JUIH iHdV3iii o 420 mr

Heobxiano BukopucToByBaTn BIZNOBINHY acenTuyHy Texwiky. Koxen ¢nakon 3 Tpasumepa 1o 420 mr
BiIHOBIIOIOTE i3 20 M CTEPUIBHOI BOAM 1A iH'eKuiii (He BXOAMTH 10 YnakoBku). He MmoxHa
BUKOPHCTOBYBATH IHII POIYMHHMKH IS BiJHOB/ICHHS. OTpumy0TE pasoBy 103y po3unHy 06’eMoM 20,6
M, IO MICTHTE NpUOIM3HO 21 Mr/Mi Tpactysymaby. Hapmmmok 5% rapantye, 1o 3asnaucua no3a 150 mMr
Moxe OyTH BiaibpaHa 3 KOXHOrO (nakony.

Tpasumaepa, micTkicTs OG’em crepunbHOi Boau s

takony 1H €Ki OrtpumaHa KOHIUEHTpalis
150 Mr y dnakoni + 7,2 M1 = 21 Mr/Mn

420 Mr y dnaxosni + 20 mn = 21 mMr/ma

Ilin wac BinHOBIEHHS 3 NiKapCEKUM 3ac0BoM Tpasumepa ciin nosoautucs 3 obepesxnicTio. Haamipre
CIIHIOBAHHA MiJ 4Yac BiJHOBNEHHA a6o CTPYLIYBAHHA BiJHOBNEHOT'O PO3YMHY MOKe MIPU3BECTH [0
3HIKEHHS KiJILKOCTI TpenapaTy Tpasumepa, sika Moske Gyt BizibpaHa 3 dnakony.

IHCTPYKIIT 1Ns BinHOBNEeHHS:

1) 3a 10moMoro CTepuiILHOrO WIMPHLA MOBINBEHO BEECTH HeoOXiHuit 06’eM (AK 3a3HaueHO BHLIE)
CTEPUIBHOI BOAM AN iH'ekuiil y drakoH, mo MicTHTH nioginizoanuit npenapar Tpasumepa.
2) ins posuuHeHHs 00epexHo oGepTaTn (¢rakon komuBansHUMU pyxamu. HE CTPYILIYBATHU!

Hesenuke crnimioBaHHs npoaykTy npu BigsosneHHi e IPUITYCTHMHM. 3 METOI0 YHUKHEHHS LEBOrO faiiTe
(pr1akoHy BiZICTOATHCA MPOTAroM 61M3BKO 5 XBHIIHH. Binxosnennii npenapar Tpasumepa nosunen 6ytu
be3bapBHUM a0 61i10-KOPHYHEBATO-KOBTHM MTPO30OPHM PO3YHHOM, SKMH NPaKTMYHO He MIiCTHTH
BHIMMHX YaCTOYOK,

Busnaure neo6xinuuii 06'em PO34HHY:

. AN BBEJIEHHS HABAHTAXKYBAIBHOI N03H TpacTysymaby 4 MI/Kr Macu Tina a6o mopaiblioi
THXKHEBOT 1034 TpacTy3ymaly 2 MI/Kr MacH Tija:

06’em (m1) = Maca Tina (kr) x g03a (4 Mr/kr HABaHTAXYBaIbHA 400 2 MI/KT MiITPUMYIOUA f03a)
21 (Mr/mn1, KOHIEHTpaLlis BigHOBIEHOrO PO34HHY)

. ATl BBEACHHA HaBAHTaXYBANBHOI 103H TpacTysymaly 8 Mr/kr MacH Tiia abo MOAaIbIIo] 3-
THXXHEBOI 1034 TpacTy3ymalby 6 MI/Kr MacH Tina:

O6’em (M) = maca Tina (kr) x nosa (8 mr/kr HaBaHTaKyBalbHa a00 6 MI/KI minTpUMyroya 1o3a)
21 (Mr/mn, KOHLEHTpalis BigHOBIEHOrO PO34YHHY)

HeoGxinnuit 06’em posunny Binbupatots 3 (rakoHa i BBOAATE B iHGy3iiiHuil naker 3 noniBiHIIXI0pHY,
NOJlieTUNIEHY, NoMinponineny abo eTHIICHBIHINALeTATY, aG0 cKagHMI )IaKOH, 1o MicTHTS 250 M 9 MI/MT
(0,9%) posunny Hatpito xmopuay. He crin BHKOPHCTOBYBATH PO3YMHHM IIIOKO3H. [H(y3iitHuii naker abo
hnakon cnix o6epexHo nepesepTartH W06 nepeMilllaTH poO3YMH, 2anobiraroyu YTBOPEHHIO TMiHH.
Ipenapatu n1s napenTepatbHOro BBENEHHS TIEPEAL 3aCTOCYBaHHAM HEOOXiHO Bi3yalbHO OMNAHYTH, 1106
NEPECBINYUTHCA Y BiACYTHOCTI MEXaHIYHMX JOMILIOK | 3MiHH 3abapenenns. [Hgysiiiauii posuun cin
BBOJIMTH BiJpa3sy 3 MiCJis IPHrOTYBaHHS.
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